PIECES DETACHEES

Motoculteurs

A300F
A400F
A500F
A400FW
A500FW

e T 03-000232-050304






HOW TO USE THIS PARTS CATALOGUE

CATALOGUE CONSTRUCTION

D.

Ref. No. Parts No. Description Q'ty Remarks
Ref. N° Pieces N° Designation Quant. Remarques
A B C D E
Ref. No : It 'is a reference number to find parts in the drawings.
Parts No Every part has its own 12-digit code number with

Description:

Q'ty:

which it is computor-controlled.
Parts which have "V'" at their code numbers' head are
purchasable in the market.

Names, sizes, functions and other meanings of parts
are found in this column.

"LH" and "RH'" of parts are given by facing to the
tractor-moving-forward direction or looking at them
mounted on the tractor.

Components of an 'assembled part (ASS'Y or SET) are
listed set in from ASS'Y or SET name and headed with
", "as in the following example:

(Example)’ i
JOINT (A) ASS'Y
"~ YOKE (A), SPLINE —
. JOINT, CROSS ——1 GComponents of

YOKE (B), SPLINE ——— JOINT (A) ASS'Y

RING, SNAP/C TYPE 20 ——

Abbreviations which are used in this column are
explained in Table page?2

This column specifies the quantity of a part required
for one tractor. "AR' is the abbreviation of "AS
REQUIRED"



E. Remarks: Additional notices are said here if any.

Explanation of symbols:

vk shows parts made to order.

e shows parts not sold as a single part.

REQUESTS ON ORDERING PARTS:

Code No., Part Name, and Quantity should be typed clearly and correctly

on your order sheet without fail.

Especially wrong code numbers which are computor-controlled may

result in wrong delivery of parts.

ABBREVIATIONS
ABBREVIATIONS | ORIGINAL WORDS ABBREVIATIONS | ORIGINAL WORDS
ACCEL ACCELERATOR L NO NUMBER
ADJ ADJUSTS, ADJUSTING NR NEEDLE ROLLER
ASSY ASSEMBLY 0s OVER SIZE
BKT BRACKET [/ P= PITCH
CONN CONNECTING PKG PACKING
CRANK CRANKSHAFT PL PLAIN
CYL CYLINDER PRESS PRESSURE
DEL DELIVERY PTO POWER TAKE OFF
DIFF DIFFERENTIAL R REAR
EXH EXHAUST RB RADIAL BALL
F FRONT : RH RIGHT HAND
HI HIGH SP SPRING
HYD HYDRAULIC ST STRAIGHT
I INNER STD STANDARD
INJ INJECTION T TEETH
LH LEFT HAND TB THRUST BALL
LW LOWER Us UNDER SIZE
MANF MANIFOLD UP UPPER
MAX MAXIMUM W: WITH
MECH MECHANICAL 3P THREE POINT
MIN MINIMUM




COMMENT LIRE LE CATALOGUE

AGENCEMENT DU CATALOGUE
Ref. No. Parts No. Description Q'ty Remarks
Ref. N° Pieces N° Designation Quant. Remarques
A B C D . E
A. Ref. N° C'est un numero de reférence pour/trouver les piéces
dans les plans. -
B. Piéces N° Chaque pi&ce posséde son propre numeéero de code a 12

C.

D.

Désignation:

Quant. :

chiffres avec lequel elle peut @étre contrdlée par
ordinateur. :

Les piéces comportant un "V' dans leur numeéro de
code en téte sont procurable sur le marche.

La désignation, les dimensions, les fonctions et
autres renseignements sur la piéces sont indiques
dans cette colonne.

Quand les cotés '"Gauche'' et ''Droit' des piéces sont
specifies, on doit alors regarder dans la direction
d'avancement en avant du tracteur ou bien en @etant
monté sur le tracteur.

Les pi&ces constituantes d'un ensemble (ENSEMBLE
ou JEU) sont eénumeérees sous la deésignation de
I'ENSEMBLE ou du JEU en question et precedees d'un
"' comme dans l'exemple suivant:

(Exemple):
ENSEMBLE ROUE DROITE

JANTE 350B x 100C — Pieces
composantes
400-10 —
PNEU ! de 1'ENSEMBLE
CHAMBRE A AIR 400-10—— de ROUE DROITE

l.es abreviations utilisées dans cette colonne sont
expliquées dans le tableau a la page 2

Cette colonne speécifie les quantites d'une piéce
requise pour chaque section donngée.

"AR'" est une abreéviation signifiant '"SUIVANT LES
BESOINS'".




E. Remarques: Ontrouvera ici des observations utiles s'ily a ‘lieu.

Explications des symboles:

noden indique des pi&ces fabriqueées sur com-
mande.

oA indique des pi&ces qui ne sont pas vendues
separement.

INDICATIONS POUR LA COMMANDE DES PIECES:

Le N° de code, la désignation de la piece, et la quantite voulue devront
étre indiqués clairement 4 la machine & ecrire sans erreur ou omission
sur la feuille de commande.

On notera en particulier que des numeéros de code errones enregistres
a la commande par ordinateur risquent d'entrainer des erreurs & la

fourniture des pieces.

W y
ot



¢ ENGIN £
Moteur

- '_'IFA13OG ABos (FA130G 53x)« o

 for A300F-E “ef
pour ~







ENGINE

Moteur

CONTENTS

for A300F-E40

pour

Fig. E-1
Fig. A-1
Fig. T-1
Fig. C-1

Fig. R-1

NOTE)

FA130G-ABO5 (FA130G-53X) .. ... e e 1

AR FILTER . e e e e 7
Filtre a air

T AP 8
Robinet -
CARBURETOR . ... e L0 e 9
Carbureteur

RECOIL STARTER . ... i e s e e e e, 11
Lanceur

% Marked parnts in the column remarks, are not always in stock,

nequining considernable time for thein delivery.

NOTA)

% Les piéces marquées dans la colonne des remarques, ne sont pas

toujours disponibles en stock, et demandent beaucoup de temps avant
de pouvoir &tre livrées,




FA130G-AB05 (FA130G-53X)

Fig. E-1

a@ <

<7

Z

¥ 01




FA130G-AB05 (FA130G-53X)

Ref. No. Part No. Description Q'ty Remarks
Réf. No. Pidces No. Désignation Quant,| Remarques
1 5144-011-111-AX HEAD, CYL. 1 314401-1111A
Culasse
2 5110-042-090-XX GASKET, HEAD 1 11004-2090
Joint
3 5181-G08-50X-XX BOLT/M8x50 1 18160850
Vis
4 5144-061-181-AX BOLT, CYL. HEAD 6 314406-1181A
Vis
5 5410-B08~00X-XX WASHER 6 41080800
Rondelle
6 5491-082-070-XX COVER, VALVE CHAMBER 1 49108-2070
Porte de visite
7 5144-011-232-AX GASKET 1 314401-1232A
Joint
8 5186-B06-12X-XX SOLT/Mﬁx]Z 3 18680612
is
9 5110-102-331~XX AIR FILTER ASSY 1 11010-2331 See Fig. A-1
Filtre a air ) Voir Fig. A-1
10 5232-B05~12X~XX SCREN/MSXTZ 2 232B0512
11 5160-602-120-XX PIPE INLET 1 16060-2120
Pipe ’d"admission
12 5145~991-332-BX GASKET 1 314599-1332B
Joint
13 5155-047-447-AX GASKET 2 315504-7447A
Joint
14 5112-G06-75X-XX %OLT/M6X75 1 11260675
is
15 5112-G06-100~XX SQLT/M6X100 1 112G06100
is
16 5144-791-351-AX STAY 1 314479-1351A
Tirant
17 5186~B06-12X~XX 5@LT/M6X]2 1 186B0612
is
18 5130~B08-16X-XX %QLT/MSX]S 1 13080816
1s
19 5144-011-341-AX PIPE 1 314401-13417A
Raccord
20 5136-791-532-00 CLIP 1 313679-1532-00
Clip
21 5702-A07-100-0X TUBE RUBBER/Q 120mm 1 702A071000
uyau
22 5490-696~-019-XX MUFFLER ASSY 1 49069-6019
Silencieux
23 5491-062-334-9X oCOVER, MUFFLER 1 49106-2334-9X
Protecteur
24 5491-062-331-9X o»COVER, MUFFLER 1 49106-2331-9X
Protecteur
25 5158-221-4439-AX JPIPE; TAIL 1 315822-1449A
Tube "d'echappement
26 5131-692-446-9X ~oPLATE 1 13169-2446~9X
Flasque
27 5144-061-455-AX «SPRING 1 314406-1455A
Ressort
28 5144-053-092-AX .%CREW 3 314405-3092A
is
29 5410-B04-00X=XX oWASHER 3 410B0400
Rondelle
30 5110~-R0O6=T0X~XX .BQLT/MGX]O 4 110R0610
31 5461-F06~-00A-XX oWASHER, SPRING 4 461FD600A
Rondelle frein
32 5411-B06-00X~XX oWASHER 4 41180600
Rondelle
33 5144-961-442-BX GASKET 1 314496-14428
Joint
34 5350-112-122-XX STAY, MUFFLER 1 35011-2122
Tlrant
35 5171-G06-16X-XX STUD 2 17160616
Goujon
36 5311-B06~00X-XX NUT /M6 2 31180600
Ecrou
37 5410-B06-00X-XX WASHER 2 410B0600
Rondelle
38 5180-B08-16X~XX %OLT/M8x16 1 18080816
is
39 5311-B08-00A-XX NUT /M8 2 311BO800A
Ecrou




FA130G-AB05 (FA130G-53X)

Ref, No, Part No, Description Q'ty Remarks
Réf. No. Pi&ces No. Désignation Quant.| Remarques
40 5411-B08-00X-XX WASHER 5 41180800
Rondelle
41 5144-002-111-AX VALVE, INLET 1 314400-2111A
Soupape adm.
42 5144-012-112-AX VALVE EXHAUST 1 314401-2112A
oupape ech
43 5144-012-113-AX SPRING 2 314401-2113A
Ressort
44 5144-012-116-BX RETAINER , 2 3714401-2116B
Plaquette frein
45 5144-012-211-AX TAPPET 2 314401-2211A
Poussoir
46 5491-182-051-XX CAM GEAR 1 49118-2051
Arbre a cames
47 5211-182-051-XX »DECOMPRESSOR 1 21118~2051
Decompresseur
48 5920-432-105-XX .PIN 2 92043-2105
49 5144-013-111-AX PTSTON 1 314401-3111A
Piston -
50 5144-013-010-AX PISTON RING SET 1 3144071-3070A
Segmentation
51 5144-013-121-AX PIN, PISTON 1 314401-3121A
Axe’de piston
52 5144-013-122-AX RING, SNAP 2 314401-3122A
Collét d'axe
53 5130-372-286-XX SHAFT, CRANK 1 13037-2286
Vile brequln
54 5144-013-240-AX CONN. ROD ASSY 1 314401-3240A
Bielle )
55 5144-013-245-AX 0BQLT, CONN. ROD 2 314401-3245A
56 5744-013-248-AX WASHER LOCK ‘1 314401-3248A
Rondelle
57 5144-013-249-CX ARM SPLASHER 1 314401-3249C
Brasd de manivelle
58 5491-206-004-XX CRANK CASE ASSY 1 49120-6004
59 5144-014-211-AX «BEARING PLAIN 1 314407-4211A
Coussinét de palier
60 5142-504-231-00 SEAL, OIL 1 314250~4231-00
Bague d"etancheité
61 5551-A06-12X-XX PIN, DOWEL 2 55TA0612
Goupllle elastique
62 5150-012-442-XX CARBURETOR ASSY 1 15001-2442 See Fig. C-1
Carburateur Voir Fig. C-1
63 5144-016-181-AX INSULATOR 1 314401-6181A
Isolateun
64 5144-826-182-AX PIPE, INLET 1 314482-6182A
Pipe ’q" admission
65 5144-016-184-AX GASKET 2 374401-6184A
Joint
66 5155~996-185-AX GASKET 1 315599-6185A
Joint
67 5171-G06-22X~XX STUD 1 17160622
Goujon
68 5171-G06-35X-XX STUD 1 17160635
Goujon
69 5311-B06-00X=XX NUT/M6 2 311B0600
Ecrou
70 5411-B06-00X-XX WASHER 2 41180600
Rondelle
71 5920-592-191-XX TUBE | 1 92059-2191
Conduit
72 5114-096-812-00 CLIP 1 311409-6812-00
Agrafe
73 5510-232-097-XX TAP ASSY i 1 51023-2097 See Fig. T-1
Ensemble robinet Voir Fig.T-1
74 5136-506-527-00 NUT 1 313650-6527-00
Ecrou
75 5411-B10-00X-XX WASHER 1 41181000
Rondelle
76 5705-A04-100-0X TUBE, BRAID/2=210mm 1 705A041000
Tuyau
77 5136-791-532-00 C%lP 2 313679-1532-00
Clip
78 5590-662-316-ZM HOUSING, FAN 1 59066-2316~2M
Volute




FA130G-ABO5 (FA130G-53X)

Ref, No. Part No, Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant.| Remarques
79 5490-892-208-7ZM SHROUD 1 49089-2208~ZM
Couvre culasse
80 5144-011-632-AX COVER, CYL. 1 314401-1632A
Couvre cyl.
81 5186-B06-10X~XX BOLT/M6x10 4 186B0610
Vis
82 5241-B05-10X-XX %CREW/MSX10 1 24180510
is
83 5411-B06-00X-XX WASHER 1 41180600
Rondelle
84 5144-311-681-CX %QLT 1 314491-1681C
is
85 5144-825-210-AX ARM, GOVERNOR 1 314482-5210A
Bras
86 5110~-B06-25X-XX ogQLT/M6x25 1 110B0625
is
87 5311-B06-00X-XX oNUT /M6 1 311B0600
Ecrou
88 5411-B06-00X-XX oWASHER 1 411B0600
Rondelle -
89 5144-825-231-AX LINK, GOVERNOR 1 314482-5231A
Bras
90 5144-995-232-AX SPRING, LINK 1 314499-5232A
Ressort
91 5144-915-314-AX SPRING, GOVERNOR 1 314491-5314A
Ressort
92 5144-915-311-BX LEVER, CONTROL 1 314491-53118B
Levier
93 5920-152-120-XX NUT 1 92015-2120
Ecrou
94 5214-B04-08X-XX 3@REW/M4x8 1 21480408
1s
95 5110-442-063-XX BRACKET 1 11044-2063
Support
96 5144-915-337-AX BRACKET 1 314491-5337A
Support
97 5144-015-383-AX WASHER 1 314401-5383A
Rondelle
98 5144-015-385-AX NUT 1 3144017-5385A
Ecrou
99 5144~-015-388-AX SPRING 1 314401-5388A
Ressort
100 5144-015-321-BX SPRING 2 314401-53218B
Ressort
101 5214-B04-20A-XX 3@REN/M4X20 1 214B0420A
is )
102 5214-B04-25X~XX SCREW/M4x25 1 214B0425
Vis
103 5144-065-317-AX SPRING, RETURN 1 314406-5317A
Ressortde rappel
104 5161-692-081-XX LINK, CHOKE 1 16169-2081
Timonerie
105 5171-965~515-00 GROMMET 1 317196-5515-00
Bague de passage
106 5144-153-5711-AX CASE, REDUCER 1 314415-3511A
Boitier de reducteur
107 5144-153-515-AX GASKET 1 314415-3515A
Joint
108 5144-193~52T-AX SHAFT, DRIVE 1 314419-3521A
Arbre d'entrainememt
109 5144-153-525-BX CHAIN 1 314415-35258
Chaine
110 5144-153-671-BX SPROCKET 1 314415-36718B
Pignon a chaine
111 5132-522-383-00 WASHER 2 313252-2383-00
Rondelle
112 5164-704-231-00 SEAL, OIL 1 316470-4231-00
] Bague d'etancheite
113 5601-A62-04X-XX BEARING, RB/6204 1 601A6204
Roulement
114 5601-A63-05X-XX BEARING, RB/6305 1 601A6305
Roulement
115 5146-214-166-AX %QLT 2 314621-4166A
is
116 5411-B06-00X-XX WASHER 2 41180600
Rondelle
117 5181-B08~16X~-XX %QLT/MBxlé 1 181B0816
1s




FA130G-AB05 (FA1306-53X)

Ref, No. Part No, Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant.| Remarques
118 5183-B08-25X~XX %OLT/MBXZS 1 183B0825
1s
119 5186~B06-30X-XX %QLT/MGX30 4 18680630
is
120 5511-A05-20X-XX KEY 1 511A0520
Clavette
121 5490-156-013-XX SIDE BASE ASSY 1 49015-6013
Flasque
122 5144-014-211-AX oBEARING, PLAIN 1 314407-4211A
Coussinet de palier
123 5144-014-124-AX GASKET 1 314401-4124A
Joint
124 5186-B06-30X-XX BOLT/M6x30 6 18680630
Vis
125 5551-A06-12X-XX PIN, DOWEL 2 551A0612
Goupille elastque
126 5144-015-110-AX GOVERNOR ASSY 1 314401-5110A
Regulateur )
127 5144-015-121-BX SLEEVE, GOVERNOR 1 314401-51218B
Guidage d'entraineur -
128 5144-015-122-CX ARM, GOVERNOR 1 314401-5122C
Bras de reglage
129 5554-A06-00X-XX PIN, SNAP 1 554A0600
Attache beta
130 5410-B06-00X-XX WASHER 1 41080600
Rondelle
131 5144-015-135-AX WASHER 1 314401-5135A
Rondelle
132 5161-152-069-XX GAUGE, OIL 2 16115-2069
Jauge )
133 5670~B20-15X-XX O—RING . 2 670B2015
Joint torique
134 5110-092-432-XX GASKET 3 11009-2432
Joint
135 5130-D10-14X-XX BOLT/M10x14 3 13001014
Vis
136 5145-987-431-AX PLUG, OIL 1 314598-7431A
Bouchon de remplissage
137 5144-AA8-111-AX FLYWHEEL 1 3144AA-8111A
Rotor
138 5211-712-114-XX IGNITION COIL 1 21171-2114
Bobine d'allum,!|
139 5144-AA8-465-AX IGNITER 1 3144AA-8465A
Allumage
140 5144-AA8-812-AX WI?E, LEAD 1 3144AA-8812A
Fi
141 5131-B05-20X-XX BOLT/M5x20 2 13180520
Vis
142 5144-018-164-BX GROMMET 1 314401-8164B
Passe-fil
143 5920-712-113-XX GROMMET 1 92071-2113
Passe~fil
144 5920~372-171-XX CLAMP 1 92037-2171
Collier
145 5117-028-161-00 CLAMP 1 311702-8161-00
Collier
146 52471-B04-08X- XX SCREW/M4 x8 1 24180408
Vis
147 5234-B05-14A-XX SCREW/M5x14 2 234B0514A
Vis
148 5314-G14-00X-XX NUT/M14 1 314G1400
Ecrou
149 5136-502-371-00 KEY 1 313650-2371-00
Clavette
150 5144-013-482-AX WASHER 1 314401-3482A
Rondelle
151 5144-918-410-AX PLUG, SPARK/NGK BM4A 1 314491-8470A
Bougie
152 5172-708-418-BX CAP, PLUG 1 317270-8418B
Capuchon
153 5172-708-419-AX SPRING 1 317270-8419A
Ressort
154 5490-882-305~ZM RECOIL STARTER ASSY 1 439088-2305-ZM See Fig.
Lanceur complet Voir Fig. R-1
155 5490-802-108-XX EU%LEY 1 49080-2108
o
156 5110-442-105-XX BRACKET 1 11044-2105
Support




FA1306-AB05 (FA130G-53X)

Remarks t

Ref. No. Part No. Description Q'ty
Réf. No. Pi&ces No. Désignation Quant:.| Remarques
157 5186-B06-10X-XX BOLT/M6x10 4 186B0610
Vis
158 5154-830-851-BX LABEL 1 315483-0851B *
Etiquettes
ACCESSORY
Accessoir
5119-200-900~AX TOOL ASSY 1 311920-~0900A *

5144-900-931-AX
5119-200-951~AX

Outillage complet
oSOCKET, WRENCH/19x21
Cle a pipe

»DRIVER

Tournevis

314490-0931A %
311920-0951A 3




Fig. A-1

1

AIR FILTER
Filtre a air

Ref, No, Part No. Description Q'ty Remarks
Réf. No. lPiéces No. Désignation Quant. Remarques
5110-102-331-XX AIR FILTER ASSY 1 11010-2331

Filtre a air
A-1-1 5131-832-001-XX oPLATE, FILTER / 1 13183-2001
Embase
A-1- 2 5144-771-324-AX 00 GASKET 1 314477-1324A
Joint
A-1- 3 5136-871-312-00 o ELEMENT 1 313687~1312-00
Cartouche
A-1- 4 5136-871-313-00 oELEMENT 1 313687-1313-00
Cartouche
A-1- 5 5144-771-321-AX oDUST CHAMBER 1 314477-1321A
Chambre
A-1- 6 5136-871-319-00 oRING 1 313687-1319-00
Bague
A-1-7 5144-771-317-AX oCOVER, DUST 1 314477-1317A
Capot




Fig. T-1

TAP
Robinet

Ref, No Part No. Description Q'ty Remarks
Réf., No. Piéces No. Désignation Quant.,| Remarques
5510-232-097-XX TAP ASSY ' 1 51023-2097

Ensemble robinet

T-1- 1 5136-506-517-00 .3CREW 1 313650-6517-00

is

T-1-2 5136-506-512-00 o 0-RING 1 313650-6512-00
Joint torique

T-1- 3 5136-506-519-00 °STRAINER, FILTER 1 313650-6519-00
Filtre

T-1- 4 5136-506-518-02 o GASKET 1 313650~6518-02
Joint

T-1- 5 5510-362-063-XX oCUP, FUEL TAP 1 51036-2063
Cuve

T-1- 6 5136-506-522-00 oNUT, RING 1 313650-6522-00

Bague filetée




Fig. C-1 CARBURETOR
Carbureteur

(((((((((




Ref, No. Part No. Description Q'ty Remarks
REf. No. Piéces No. Désignation Quant. Remarques
5150-012-442-XX CARBURETOR ASSY 1 15001-2442
Ensemble carburateur
C-1-1 5160-412-139-XX oSHAFT, CHOKE 1 16041-2139
Axe volet d'air
Cc-1- 2 5144-726-102-AX oVALVE, CHOKE 1 314472-6102A
Volet d'air
c-1- 3 5145-726-137-AX .3QREN 2 314572-6137A
is
c-1- 4 5127-596~112-00 oJET, PILOT/#35 1 312759-6112-00
Vis de mé&lange
C-1- 5 5144-996-114-AX oSCREW, PILOT 1 314499-6114A
Vis de ralenti :
C-1- 6 5127-506-116-00 oSPRING 2 312750-6116-00
Ressort
c-1-7 5214-B04~14X-XX .3@REN/M4X14 1 214B0414
is
C-1- 8 5144-826~-139-AX oSHAFT, THROTTLE 1 314482-6139A
Axe papillon
c-1- 9 5127-506-101-AX oVALVE, THROTTLE/#130 1 312750-6101A
Papillon
C-1-10 5143-106-137-AX .%QREN 1 314310—6137A
is
C-1-11 5136-616-132-00 oJET, MAIN/#70 1 313661-6132-00
Giclear principal
C-1-12 5145-956-122-AX oNEEDLE VALVE 1 314595-6122A
Ensemble pointeau )
Cc-1-13 5145-956-134-AX oCLIP 1 314595-6134A
Clip
C-1-14 5145-906-129~AX oNOZZLE, MAIN/#10A 1 314590-6129A
Gicleur
C-1-15 5145-956-126-AX oF LOAT 1 314595-6126A
Flotteur
C-1-16 5144-996-127-AX oiiN, FLOAT 1 314499-6127A
e
c-1-17 5145-986-128-AX oGASKET 1 314598-6128A
Joint
C-1-18 5160-202-076-XX .ELOAT CHAMBER ASSY 1 16020-2076
uve
Cc-1-19 5154-706-133-AX 0o SCREW, DRAIN 1 315470-6133A
Bouchon de vidange
C-1-20 5131-226-116-00 00 SPRING 1 313122-6116-00
Ressort
c-1-21 5145-966-143-AX o%QLT 1 314596-6143A
is
C-1-22 5144-996-159-AX o GASKET 1 314499-6159A
Joint




Fig. R-1 RECOIL STARTER
Lanceur

Ref. No. Part No, Description Q'ty Remarks
REf. No. Pi&ces No. Désignation Quant. Remarques
5490-882-305-7M RECOIL STARTER ASSY 1 49088-2305-7M
Ensemble lanceur

R-1-1 5156-013-443-AX oNUT 1 3156071-3443A
Ecrou -

R-1- 2 5156-013-449-AX oCOVER, RETAINER 1 315601-3449A
Disque d'encliquetage

R-1- 3 5391-082-056-XX oGUIDE, PAWL 1 39108-2056
Guide, cliquet

R-1- 4 5921-442-022-XX o SPRING 1 92144-2022
Regsort

R-1- 5 5131-652-067-XX oPAWL, RECOIL 1 13165-2067
Cliquet

R-1- 6 5146-013-473-AX oPIN, PAWL 1 314601-3473A
Axe, cliquet

R-1- 7 5591-012-072-XX oREEL ,RECOIL 1 59101-2072
Bobine de renvidage

R-1- 8 5156-013-452-AX o«SPRING, RECOIL 1 315601-3452A
Ressort spirale

R-1- 9 5156-013-458-AX oWASHER 1 315601-3458A
Rondelle

R-1-10 5156-013-442-AX oWASHER, THRUST 1 315601-3442A
Rondelle

R-1-11 5591-062-090-XX oROPE/5x2300 1 59106-2090
Cordon

R-1-12 5136-013-454-BX oHANDLE, RECOIL STARTER 1 313601-34548
Poignee

R-1-13 5153-533-455-00 oDAMPER 1 315353-3455-00
Caoutchouc

R-1-14 5320-992-130-ZM oCASE, RECOIL 1 32099-2130-7M

Boitler, ensemble




ENGINE

Moteur

for AS00F-2E40

pour

Fig. E-1 TZ060H-BB02 (KT290)

Fig. A-1 AIRCLEANER .. ... e
Filtre a air

Fig. C-1 CARBURETOR ... ... i
Carburateur

Fig. M-1 MAGNETO ... i e et e e
Volant magnetique

Fig. R-1 RECOIL STARTER
Lanceur

Fig. T-1 TAP s
Robinet

NOTE)

¥ Marked parnts in the column remarks, are not always in stock,
nequining considenable time fon thein delivery.

NOTA)

CONTENTS

......................................
....................

% Les piéces marquées dans la colonne des remarques, ne sont pas
toujours disponibles en stock, et demandent beaucoup de temps avant

de pouvoir &tre livrées,




TZ060H-BB02 (KT290)

Fig. E-1




TZ060H-BB02

(KT290)

Ref. No, Part No. Description Qlty Remarks
Réf. No. Piéces No. Désignation Quant., Remarques
1 5126-511-111-03 HEAD, CYL. 1 312651-1111-03
Culasse
2 5126~511-121-00 GASKET 1 312651-1121-00
Joint de culasse
3 5111-201-484-00 NUT 4 311120-1484-00
Ecrou
4 5410-B06-00X-XX WASHER, PL/M6 4 410B0600
Rondelle
5 5461-F06-00A-XX WASHER, SP/M6 4 461F0600A
Rondelle frein
6 5126-511-210-03 CYLINDER ASSY 1 312651-1210-03
Cylindre
7 5171-G06-18X-XX «STUD/M6X18 2 17160618
Goujon
8 5171-G06-20X~XX »STUD/M6x20 2 17160620
Goujon
9 5123-011-221-00 GASKET 1 312301-1221-00
Joint de cylindre ‘
10 5126-961-310~-BX AIR CLEANER ASSY 1 312696-1310B See Fig. A-1]
Filtre a air Voir Fig. A-1
11 5126-961-331-AX PIPE, INLET 1 312696~1331A
Pipe d'admission
12 5126-961-332-AX GASKET 1 312696-1332A
Joint
13 5214-B04-18X-XX SCREW/M4x18 2 21480418
Vis
14 5490-692-139-9Z MUFFLER ASSY 1 49069-2139-9Z
Silencieux
15 5491-062-356-97 oCOVER, MUFFLER 1 49106-2356-9Z
Protecteur de silencieux
16 5180-B06-08X~XX oBOLT/M6x8 2 180B0608
Vis
17 5410-B06-00X-XX oWASHER, PL/M6 2 410B0600
Rondelle
18 5311-B06-00X-XX NUT /M6 2 311B0600
Ecrou
19 5461-F06-00A-XX WASHER, SP/M6 2 46TF0600A
Rondelle frein
20 5124-011-443-00 GASKET 1 312401-1443-00
Joint
21 5126-513-111-BX PISTON 1 312651-31118B
Piston
22 5121-213-010-00 RING, PISTON'SET 1 312121-3010-00
Jeu de segments
23 5128-013-121-AX PIN, PISTON 1 312801-3121A
Axe de piston
24 5128-013-122-AX RING, SNAP ) 2 312801-3122A
Collet d'axe
25 5126-903-210-AX CRANK SHAFT ASSY 1 312690-3270A
Vilebrequin
26 5126-903-242-AX oBEARING, NEEDLE 1 3712690-3242A
—Roulement
27 5123-013-232-00 SHIM/t=0.2 AR 312301-3232-00
Cale
5123-013-233~00 SHIM/t=0.4 AR 312301-3233-00
Cale
5123-013-234~00 SHIM/t=0.6 AR 312301-3234-00
Cale
28 5126-514-110-06 CRANK CASE ASSY 1 312651-4110-06
Carter moteur
29 5126-514-117-00 »STUD 4 312651-4117-00
Goujon
30 5552-B10-12X-XX oPIN, DOWEL 2 552B1012
Goupille elastique
31 5172-G08-18X-XX »STUD/M8x18 4 17260818
Goujon
32 5223-B06-45X-XX SCREW/M6x45 4 223B0645
Vis
33 5552-B10-12X~-XX PIN, DOWEL 2 552B1012
Goupille elastique
34 5126-514-113-00 GASKET 1 312651-4113-00
Joint de carter moteur
35 5214-B06~10X-XX SCREW/M6x10 1 214B0610
Vis
36 5143-107-433-00 GASKET 1 314310-7433-00
Joint
37 5123-014~211-00 BEARING, RB/6203C; 1 312301-4211-00
Roulement




TZ060H-BB02

(KT290)

Ref. No, Part No, Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant.| Remarques
38 5123-014-212-00 BEARING, RB/6303C, 1 312301-4212-00
Roulement
39 5123-014-232-00 SEAL, OIL 2 312301-4232-00
Bague d'etancheite
40 5150-012-489-XX CARBURETOR ASSY 1 15001-2489 See Fig. C-1
Carburateur ’ Voir Fig. C-1
41 5126-516-181-BX INSULATOR 1 312651-61818B
Isolateur
42 5123-026-186-00 GASKET 2 312302-6186-00
Joint
43 5312-B06-00X-XX NUT /M6 2 312B0600
Ecrou
44 5410-B06-00X-XX WASHER, PL /M6 2 41080600
Rondelle
45 5461-F06~00A-XX WASHER, SP/M6 2 461F0600A
Rondelle frein
46 5702-A05-100-0X TUBE/2=130mm 1 702A051000
Tuyau )
47 5134-016-812-00 CLAMP 1 313401-6812-00
Collier
48 5510-232-097-XX TAP ASSY . 1 51023<2097 See Fig. T-1
Ensemble robinet ) Voir Fig. T-1
49 5136-506-527-00 NUT 1 313650-6527-00
Ecrou
50 5463-H10-00X~-XX WASHER, TOOTHED 1 463H1000
Rondelle )
51 5126-515-211-00 ARM, GOVERNOR 1 312651-5211-00
Bras de regulateur
52 5311-B06-00X-XX NUT /M6 1 311B0600
Ecrou
53 5410-B06-00X-XX WASHER, PL/M6 7 410B0600
Rondelle
54 5461-F06-00A-XX WASHER, SP/M6 1 461F0600A
Rondelle frein
55 5126-515-231-00 LINK, GOVERNOR 1 312651-5231-00
Timonerie de regulateur
56 5126-515-232-00 SPRING, LINK 1 312651-5232-00
Rissort de timonerie
57 5126-515-310-00 CONTROL LEVER ASSY 1 312651-5310-00
Levier
58 5112-B05-10X-XX BOLT/M5x10 1 112B0510
Vis s
59 5126-515-314-00 SPRING, GOVERNOR 1 312651-5314-00
Ressort de regulateur
60 5126~515-317-BX SPRING, RETURN 1 312651-5317B
Ressort der
61 5122-005-319-00 COLLAR 1 312200-5319-00
Collier
62 5126-515-335-00 BRACKET 1 312651-5335-00
Support
63 5112-B06-20X-XX BOLT/M6x20 1 112B0620
Vis
64 5312-B06-00X-XX NUT/M6 1 312B0600
Ecrou
65 5232-B06-10X-XX %CREW/MGX]O 1 232B0610
is
66 5232-B06-25X-XX %CREW/MGXZS 1 232B0625
is
67 5117-023-591-00 WASHER 1 311702-3591-00
Rondelle
68 5126-964-171=AX STUD 2 312696-4171A
Goujon
69 5311-B06=00X-XX NUT/M6 2 311B0600
Ecrou
70 5461-F06-00A-XX WASHER, SP/M6 2 461F0600A
Rondelle frein
71 5223-B06-45X-XX %CREN/M6X45 3 223B0645
is
72 5124-533-534-00 8H%M/t=0.2 AR 312453-3534-00
ale
5124-533-535-00 gH{M/t=0.4 AR 312453-3535-00
ale
5124-533-536-00 gH{M/t=0.6 AR 312453~3536-00
ale
73 5126-513-523-00 GEAR, PINION 1 312651-3523-00
Pignon
74 5126-513-321-00 KEY 1 312651-3321-00
Clavette




TZ060H-BB0O2

(KT290)

Ref. No, Part No. Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant, Remarques
75 5126-513-520-00 SHAFT ASSY 1 312651-3520-00
Arbre a cames
76 5601-A62-02X-XX BEARING, RB/6202 1 601A6202
Roulement
77 5601-A62-03X-XX BEARING, RB/6203 1 601A6203
Roulement
78 5123-034-242-00 SEAL, OIL 1 312303-4242-00
Bague d'etancheite
79 5117-023-591-00 WASHER 1 311702-3591-00
Rondelle
80 5180-B06-16X-XX gQLT/M6x16 1 180B0616
is
81 55711~A05-20X-XX KEY 1 511A0520
Clavette
82 5126-513-512-00 CASE, REDUCER 1 312651-3512-00
Carter de reducteur
83 5126-513~516-~00 GASKET 1 312651-3516-00
Joint
84 5214-B08-10%X-XX 3CREW/M8X1D 1 214B0810
is
85 5123-007-432~00 GASKET 1 312300-7432-00
Joint
86 5214-B06-10X-XX %CREW/MGX}O 2 21480610
is
87 5143-107-433-00 GASKET 2 314310-7433-00
Joint
88 5126-515-110-00 GOVERNOR ASSY 1 312651-5110-00
Regulateur
89 5315-G10-00X-XX NUT/M10 1 31561000
Ecrou
90 5461-F10-00A-XX WASHER, SP/M10 1 461FT000A
Rondelie frein
91 5126-515-121-00 SLEEVE, GOVERNOR 1 312651-5121-00
Butee de regulateur
92 5126-515-122-00 TIP, GOVERNOR 1 312651-5122-00
Palpeur de regulateur
93 5232-B04-06A-XX SCREW/M4x6 2 232B0406A
Vis
94 5126~515-123-00 SHAFT, GOVERNOR 1 312651-5123-00
Axe de regulateur
95 5126~715-124-00 SCREW 1 312671-5124-00
Vis
96 5461-F04-00X~XX WASHER, SP/M4 1 461F0400
Rondelle frein
97 5126-518-110-00 MAGNETO ASSY 1 312651-8110-00 See Fig. M-1
Volant magnetique Voir Fig. M-1
98 5123-018-164-00 GROMMET 1 312301-8164-00
Bougie
99 5702-A06-100-0X TUBE., RUBBER/2=100mm 1 702A061000
Tuyau
100 5234-B05-T4A-XX SCREW/M5%x14 2 234B05T14A
Vis
101 5510-A32-00X-XX KEY 1 570A3200
Clavette
102 5315-G10-00X-XX NUT/M10 1 31561000
Ecrou
103 5461-F10~00A-XX WASHER, SP/MI10 1 46TFT000A
Rondelle frein
104 5122-008-410~00 PLUG, SPARK/NGK B6HS 1 312200-8410-00
Bougie
105 5115-098-418-02 CAP, PLUG 1 311509-8418-02
Contacteur de bougie
106 5115<098-419-BX SPRING 1 311509-8419B
Ressort
107 5490-882-285-7ZM RECOIL STARTER ASSY 1 49088-2285-7M See Fig. R-1
Lanceur complet Voir Fig. R-1
108 5490-802-128-XX PULLEY 1 49080-2128
Bol
109 5214-B06-10X-XX SCREW/M6x10 3 214B0610
Vis
110 5461-F06-00A-XX WASHER, SP/6 3 461F0600A
Rondelle frein
m 5232-B06~T10X-XX %QREW/MGX]O 3 232B0610
is
112 5590-662-148-7M HOUSING, FAN 1 59066-2148-7M
Volute
113 5180-B06-12X-XX BQLT/MGXTZ 4 18080612
Vis




TZ060H-BB02

(KT290)

Ref, No, Part No. Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant., Remarques
114 5410-B06-00X-XX WASHER, PL/M6 6 41080600
Rondelle
115 5126-961-632-AX COVER, CYL. 1 312696-1632A
Couvre culasse
116 5232-B06-10X~XX SCREW/M6x10 2 232B0610
Vis
117 5126-920-852-BX LABEL 1 312692-0852B
Etiquette
118 5123-AA0-814-AX LABEL 1 3123AA-0814A #
Etiquette
ACCESSORY
Accessoire
5126-900-900~00 TOOL ASSY 1

5131-220-942-01
5112-200-972-00

Outillage complet
JWRENCH, PLUG/M21
Cle a tube
oGAUGE, THICKNESS

Jauge d'epaisseur

312690-0900~00" %
313122-0942-01 *
311220-0972-00 *




Fig. A-1

AIR CLEANER
Filtre a air

Ref. No, Part No. Description Q'ty Remarks
Réf. No. Pi&ces No. Désigpation Quant.,| Remarques
5126-961-310-BX AIR CLEANER ASSY 1 312696-13108B

Filtre a air

A-1-1 5126-961-311-AX .CASE, CLEANER 1 312696-1311A
Carenage

A-1- 2 5111-781-312-00 oELEMENT 2 311178-1312-00
Cartouche

A-1- 3 5125-661-313-00 oPLATE, CLEANER 1 312566-1313-00
Embase

A-1- 4 5111-781-316-00 CAP,, CLEANER 1 311178-1316-00
Couvercle

A-1-5 5126-961-318-AX +SCREEN 1 312696-1318A
Filtre

A-1- 6 5125-111-367-00 oHOLDER, ELEMENT 1 312511-1367-00
Support

A-1-7 5232-B04-08X~XX o SCREW/M4x8 1 232B0408
Vis

A-1- 8 5410-B04-00X~XX oWASHER, PL/M4 1 41080400
Rondelle




Fig. C-1 CARBURETOR
Carburateur

\\\\\\\




Fig. C-1 CARBURETOR

Carburateur
Ref, No. Part No., Description Q'ty Remarks
Réf. No. Pi&ces No. Désignation Quant., Remarques
5150-012-489-XX CARBURETOR ASSY 1 15001~2489
Ensemble carburateur
C-1-1 5126-966-139-AX o SHAFT, THROTTLE 1 312696-6139A
°Axe paplllon
Cc-1- 2 5160-252-082-XX o VALVE, THROTTLE 1 16025-2082
Papillon
Cc-1-3 5122-106-137-10 %CREW 2 312210-6137-10
is
C-1- 4 5122-106-138-00 +WASHER, SPRING 2 312210-6138-00
Rondelle frein
C-1- 5 5126-966-142-AX o SHAFT, CHOKE 1 312696~-6142A
*Axe volet d'air
C-1-6 5126-966-102-AX « VALVE, CHOKE 1 312696-6102A
) Volet 'd'air
c-1-7 5122-106-137-10 .%CREW 2 312210-6137-10
is E
C-1- 8 5122-106-138-00 oWASHER, SPRING 2 312210-6138-00
Rondelle frein
c-1- 9 5126-516~114-00 .%CREN 1 312651-6114-00
is
C-1-10 5124-016-115-10 «SCREW, STOP 1 312401-6115-10
Vis de butde ;
C-1-1 5124-016-116-00 +« SPRING 2 312401-6116-00
Ressort
C-1-12 5122-106-123-00 +« SPRING 1 312210-6123-00
Ressort
C-1-13 5122-106-134-00 oBALL, STEEL 1 312210-6134-00
Bille
C-1-14 5122-106-135-00 «BOLT, BANJO 1 312210-6135-00
Vis, banjo
C-1-15 5122-106-136-00 -JOINT, BANJO M1 312210-6136-00
Joint, banjo
C-1-16 5122-106-118-00 o GASKET \ 2 312210-6118-00
Joint
C-1-17 5124-376-114-10 o SCREW, GUIDE 1 312437-6114-10
Vis, gulde
C-1-18 5134-396-159-00 « GASKET 1 313439-6159-00
° Joint
Cc-1-19 5126-516-151-00 JET SLOW/#46 1 312651-6151-00
Gicleur
C-1-20 5124-376-117-10 +SCREW, PILOT 1 312437-6117-10
°Vis dé ralenti
Cc-1-21 5113-906-149-00 oGASKET ( 1 311390-6149-00
Joint
C-1-22 5126-516-120~AX oNEEDLE VALVE ASSY 1 312651-6120A
*Ensemb e pointeau
C-1-23 5124-016-122-00 oo YALVE\ NEEDLE 1 312401-6122-00
Pointeau-
C-1-24 5113-906-119-00 o GASKET 1 3711390-6119-00
Joint
C-1-25 5124-016-178-00 .HINGE FLOAT 1 312401-6178-00
Charniere
C-1-26 5113-906-127-00 .ZIN, FLOAT 1 311390-6127-00
xe
C-1-27 5124-016-129-00 oNOZZLE, MAIN 1 312401-6129~00
Gicleur
C-1-28 5111-206-119-00 oGASKET 1 311120-6119-00
Joint
C-1-29 5118-016-132-AX oJET, MAIN/#86 1 311801-6132A
Gicleur
C-1-30 5126-516~149-00 oGASKET 1 312651-6149-00
Joint
C-1-31 5124-016-126-00 oFLOAT 1 312401-6126-00
Flotteur
C-1-32 5160-202-084~ XX oCHAMBER, FLOAT 1 16020-2084
Cuve
C-1-33 5110-092-402-XX »GASKET 1 11009-2402
Joint
C-1-34 5920-092-222~XX +«SCREW, DRAIN 1 92009-2222
Bouchon de vidange
C-1-35 5920~552-077-XX .0-RING 1 92055-2077
Joint torique
C-1-36 5921-442-013-XX + SPRING 1 92144-2013
Ressort
C-1-37 5232-B04-16X-XX .SCREN/M4XTG 4 232B0416
Vis




Fig. M-1

MAGNETO
Volant magnetique

Ref. No. Part No. Description Q'ty Remarks
Réf, No. Piéces No. Désignapion Quant.| Remarques
5126-518-110-00 MAGNETO ASSY 1 312651-8110-00
Volant magnetigue
M-1- 1 5126-518-111-00 oFLYWHEEL 1 312651-8111-00
Volant d'inertie
M-1- 2 5126-518-439-00 +COVER, BREAKER 1 312651-8439-00
Couvercle de rupteur
M-1- 3 5126~518-451-00 oFELT, CAM 1 312651-8451~00
Feutre
M-1- 4 5234-B04-14A-XX «SCREW 2 234B0414A
Vis
M-1- 5 5126-518-120-00 oBASE ASSY 1 312651-8120-00
Plateau
M-1- 6 5126-518-123-00 2oCOIL, IGNITION 1 312651-8123-00
Bobine d'induction
M-1- 7 5126-518-440<00 0oBREAKER, CONTACT 1 312651-8440-00
Rupteur
M-1- 8 5126-518-436-00 o0 CONDENCER 1 312651-8436-00
Condensateur
M-1- 9 5223-B04-20X-XX o0 SCREW 2 22380420
Vis
M-1-10 5214-B04-06A-XX 00 SCREW 1 214B0406A
Vis
M-1-11 5214-B04-06A-XX oo SCREW 1 214B0406A
Vis
M-1-12 5214-B03-06X-XX 0o SCREW 1 214B0306
Vis




Fig. R-1

KX

RECOIL STARTER
Lanceur

[

R

e

11

Ref. No, Part No. Description Q'ty Remarks
Réf. No. Pi&ces No. Désignation Quant.,| Remarques
5490~-882-285-7M RECOIL STARTER ASSY 1 49088~2285~7M

Lanceur complet

R-1-1 5123-003-451-00 oE~-RING 1 312300-3451-00
Bague len E)

R-1- 2 5123-003-442-00 oWASHER 1 312300-3442-00
Rondelle

R-1-3 5123-993-449-00 oRETAINER 1 312399~-3449-00
Plaquette frein

R-1- 4 5123-993~448-00 +SPRING 1 312399-3448-00
Ressort

R-1-5 5123-003-458-00 oWASHER 1 312300-3458-00
Rondelle

R-1- 6 5123~003-446-00 +SPRING 1 312300-3446-00
Ressort

R-1-7 5131-652~065=XX oPAWL, RECOIL 2 13165-2065
Cliquet

R-1- 8 5591-012-071-XX oREEL, RECOIL 1 59101-2071
Poulie

R-1- 9 5123-003-452-00 »SPRING, SPIRAL 1 312300-3452-00
Ressort de frottement

R-1-10 5591-062-089-XX -ROPE 1 59106-2089
Cordon

R-1-11 5460-752-064-XX oGRIP, RECOIL 1 46075-2064
Poignee




Fig. T-1

TAP
Robinet

Ref, No. Part No. Description Qty Remarks
Réf. No. Piéces No. Désignatjcn Quant. Remarques
5510-232-097-XX TAP ASSY 1 51023~2097
Ensemble robinet
T-1- 1 5136-506-517-00 o SCREW 1 313650-6517-00
Vis
T-1- 2 5136-506-512-00 +0-RING 1 313650-6512-00
Joint torique
T-1- 3 5136-506-519-00 o STRAINER, FILTER 1 313650-6519-00
Filtre
T-1- 4 5136-506-518-02 o GASKET 1 313650-6518-02
Joint)
T-1- 5 5510-362-063-XX «CUP,—FUEL TAP 1 51036-2063
Cuve
T-1- 6 5136-506-522-00 oNUT, RING 1 313650-6522-00

Bague filetée

e’



ENGIN E
Moteur

- A13OG ABO7( |=A1iii3 G. 73X)
| for A300F E20 SR
pour







CONTENTS

ENGINE

Moteur

for A300F-E20

Fig. E-1 FA130G-ABO7 (FA130G-73X) . ..vvviie e 1

Fig. A-1 AIRFILTER ... i 7
Filtre a air (

Fig. T-1 TP T 8
Robinet

Fig. C-1 CARBURETOR ......... ..o L A 9
Carburateur

Fig. R-1 RECOILSTARTER . ... 11
Lanceur

NOTE)

¥ Marked parts in the column nemarks, are not always in stock,
requiring considerable time fon their delivery,

NOTA)
% Les piéces marquées dans la colonne des remarques, ne sont pas

toujours disponibles en stock, et demandent beaucoup de temps avant
de pouvoir &tre livrées.




FA130G-ABO7 (FA130G-73X)

Fig. E-1




FA130G-AB07 (FA130G-73X)

Ref. No, Part No, Description Q'ty Remarks
REf. No. Pi&ces No. Désignation Quant. Remarques
1 5144-011-111-AX HEAD, CYL. 1 314401-1111A
Culasse
2 5110-042-090-XX GASKET, HEAD 1 11004-2090
Joint
3 5181-G08-50X-XX BOLT/M8x50 1 18160850
Vis
4 5144-061-181-AX BOLT, CYL. HEAD 6 314406-1181A
Vis
5 54710-B08-00X-XX WASHER, PL/M8 6 410B0800
Rondelle
6 5491-082-070~XX COVER, VALVE CHAMBER 1 49108-2070
Porte de visite
7 5144-011-232-AX GASKET 1 314401-1232A
Joint
8 5186-B06-12X-XX BOLT/M6x12 3 186B0612
Vis
9 5110-102-338-%XX AIR FILTER ASSY 1 11070-2338 See Fig. A-1
Filtre a air \ Voir Fig. A-1
10 5232-B05~12X-XX SCREW/M5x12 2 232B0512
Vis
11 5160-602-120-XX PIPE, INLET 1 16060-2120
Pipe d'admission
12 5145-991-332-BX GASKET 1 314599-13328
Joint
13 5155-047-447-AX GASKET 2 315504-7447A
Joint
14 5112-G06-75X-XX BOLT/M6x75 1 11260675
Vis
15 5112-G06-100-XX BOLT/M6x100 1 112606100
Vis
16 5144-791-351-AX STAY 1 314479-1351A
Tirant
17 5186-B06-12X-XX BOLT/M6x12 1 186B0612
Vis~
18 5130-B08-16X-XX BOLT/M8x16 1 130B0816
Vis
19 5144-011-341-AX PIPE 1 374401-1341A
Raccord
20 5136-791-532-00 CLIP 1 313679-1532-00
Clip
21 5702-A07-100-0X TUBE, RUBBER/2=120mm 1 702A071000
Tuyau
22 5490-696-045-XX MUFFLER ASSY 1 49069-6045
Silencieux
23 5491-062-334-9X o«COVER, MUFFLER 1 49706-2334-9X%
Protecteur
24 5491-062-331-9% oCOVER, MUFFLER 1 49106-2331-9%
Protecteur
25 5131-692-446-9X o PLATE 1 13169-2446-9X
Flasque
26 5144-053-092-AX o SCREW 3 314405-3092A
Vis
27 " 5410-B04-00X-XX oWASHER, PL/M4 3 41080400
Rondelle
28 5110-R06-10X-XX oBOLT/M6X10 4 110R0610
Vis
29 5461~-F06-00A<%X oWASHER, SP/M6 4 461F0600A
Rondelle frein
30 5411-B06-00X-XX oWASHER, PL/M6 4 41180600
Rondelle
31 5144-961-442-BX GASKET 1 314496-14428B
Joint
32 5350-112-122-XX STAY, MUFFLER 1 35011-2122
Tirant
33 5171-G06-16X-XX STUD 2 17160616
Goujon
34 5311-B06-00X~-XX NUT/M6 2 31180600
Ecrou
35 5410-B06-00X-XX WASHER, PL/M6 2 41080600
Rondelle
36 5180-B08-16X-XX BOLT/M8x16 1 180B0816
Vis
37 5311-B08-00A-XX NUT/M8 2 311B0800A
Ecrou
38 5411-B08-00X~XX WASHER, PL/M8 5 41180800
Rondelle
39 5144-002-111-AX VALVE, INLET 1 314400-2111A
Soupape adm.




FA130G-AB07 (FA130G-73X)

Ref. No, Part No, Description Q'ty Remarks
R&f. No. Piéces No. Désignation Quant, Remarques
40 5144-012-112-AX VALVE, EXHAUST 1 314401-2112A
Soupape ech.
41 5144-012-113-AX SPRING 2 314401-2113A
Ressort
42 5144-012-116-BX RETAINER 2 314401-2116B
Plaquette frein
43 5120-322-063-XX TAPPET 2 12032-2063
Poussoir
44 5491-182-051-XX CAM SHAFT COMP 1 49118-2051
Arbre a cames
45 5211-182-051-XX o« DECOMPRESSOR 1 21118-2051
Decompresseur
46 5920-432-105-XX oPIN 2 92043-2105
Axe
47 5144-013-111-AX PISTON 1 314401-3111A
Piston
48 5144-013-010-AX PISTON RING SET 1 314401-3010A
Segmentation
49 5130-022-071-XX PIN, PISTON 1 13002-2071
Axe de piston
50 5144-013-122-AX RING, SNAP 2 3144071-3122A
Collet d'axe
51 5130-372~-286-XX SHAFT, CRANK 1 13037-2286
Vile brequin
52 5144-013-240-AX CONN. ROD ASSY 1 314401-3240A
Bielle -
53 5144-013-245-AX oBOLT, CONN. ROD 2 3714401-3245A
Vis
54 5144-013-248-AX WASHER, LOCK ] 314401-3248A
Rondelle
55 5144-013-249-CX ARM, SPLASHER 1 314401-3249C
Bras de manivelle
56 5491-206-004-XX CRANK CASE COMP N 49120-6004
Carter
57 5144-014-211-AX oBEARING, PLAIN 1 314401-4211A
Coussinet de palier
58 5142-504-231-00 SEAL, OIL 1 314250-4231-00
Bague d'etancheite
59 5551-A06-12X-XX PIN, DOWEL 2 55140612
Goupille elastique
60 5150-012-442-XX CARBURETOR ASSY 1 15001-2442 See Fig. C-1
Carburateur Voir Fig. C-1
61 5144-016-181-AX INSULATOR 1 314401-6181A
Isolateur
62 5144-826-182-AX PIPE, INLET 1 314482-6182A
Pipe d'admission
63 5144-016-184-AX GASKET 2 314401-6184A
Joint
64 5155-996-185~AX GASKET 1 3715599-6185A
Joint
65 5171-G06-22X-XX STUD 1 17160622
Goujon -
66 5171-G06-35X-XX STUD 1 17160635
Goujon
67 5311-B06-00X~XX NUT /M6 2 311B0600
Ecrou
68 5411-B06-00X-XX WASHER, PL/M6 2 41180600
Rondelle
69 5920-592-191-XX TUBE 1 92059-2191
Conduit
70 5114-096-812=00 CLIP 1 311409-6812-00
Agrafe
71 5510-232-097-XX TAP ASSY 1 51023-2097 See Fig. T-1
Ensemble robinet Voir Fig. T-1
72 5136-506-527-00 NUT 1 313650-6527-00
Ecrou
73 5411-B10-00X~XX WASHER, PL/M10 1 411B17000
Rondelle
74 5705-A04-100-0X TUBE, BRAID/2=210mm 1 705A041000
Tuyau
75 5136-791-532-00 CLIP 2 313679-1532-00
Clip
76 5590-662-316~-ZM HOUSING, FAN 1 59066-2316-ZM
Volute
77 5490-892-208~7M SHROUD 1 49089-2208~7ZM
Couvre culasse
78 5144-011-632~AX COVER, CYL. 1 314401-1632A
Couvre cyl.




FA130G-AB07 (FA130G-73X)

Ref. No. Part No, Description Q'ty Remarks
REf, No. Piéces No. Désignation Quant,| Remarques
79 5186-B06-10X~XX BOLT/M6x10 4 186B0610
Vis
80 5241-B05-10X-XX SCREW/M5x10 1 241B0510
Vis
81 5411-B06-00X-XX WASHER, PL/M6 1 © 471B0600
Rondelle
82 5144-911-681-CX BOLT 1 314491-1681¢
Vis
83 5144-825-210-AX ARM, GOVERNOR 1 314482-5210A
Bras
84 5920-022-269-XX oBOLT 1 92002-2269
Vis
85 5311-B06-00X-XX oNUT/M6 1 311B0600
Ecrou
86 54711-B06-00X-XX oWASHER, PL/M6 1 41180600
Rondelle
87 5144-825-231-AX LINK, GOVERNOR 1 314482-5231A
Bras :
88 5144-995-232-AX SPRING, LINK 1 314499-5232A
Ressort
89 5144-915-314-AX SPRING, GOVERNOR 1 314491-5314A
Ressort
90 5144-915-311-BX LEVER, CONTROL 1 314491-5311B
Levier
91 5920-152-120-XX NUT 1 92015-2120
Ecrou
92 5214-B04-08X-XX SCREW/M4x8 1 214B0408
Vis
93 5110-442-063-XX BRACKET 1 11044-2063
Support
94 5144-915-337-AX BRACKET 1 314491-5337A
Support
95 5144-015-383-AX WASHER 1 314401-5383A
Rondelle
96 5144-015-385-AX NUT 1 314401-5385A
Ecrou
97 5144-015-388-AX SPRING 1 314401-5388A
Ressort
98 5144-015-321-BX SPRING 2 314401-53218
Ressort
99 5214-B04-20A-XX SCREW/M4x20 1 214B0420A
Vis
100 5220-B04~25%-XX SCREW/MAx25,.( 1 22080425
Vis
101 5144-065-317-A% SPRING, RETURN 1 314406-5317A
Ressort de rappel
102 5161-692-081-XX LINK, CHOKE) 1 16169-2081
Timonerie -
103 5171-965-515-00 GROMMET 1 317196-5515-00
Bague de passage
104 5144-153-511-A% CASE, REDUCER 1 3144715-3511A
Boltier de reducteur
105 5144-153-515-AX GASKET 1 314415-3515A
Joint
106 5144-193-521-A SHAFT, DRIVE 1 314419-3521A
Arbre d'entrainememt
107 5144-153-525-BX CHAIN 1 314415-35258
Chaine
108 5144-153-671-BX SPROCKET 1 314415-36718B
Pignon a chaine
109 5132-522-383-00 WASHER 2 313252-2383-00
Rondelle
110 5164-704-231-00 SEAL, OIL 1 316470-4231-00
Bague d'etancheite
111 56071-A62-04X-XX BEARING, RB/6204 1 601A6204
Roulement
12 5607-A63-05X-XX BEARING, RB/6305 1 601A6305
Roulement
113 5146-214-166-AX BOLT 2 314621-4166A
) Vis
114 5411-B06-00X~XX WASHER, PL/M6 2 41180600
Rondelle
115 5181-B08-16X-XX BOLT/M8x16 1 18180816
Vis
116 5183-B08-25%~XX BOLT/M8x25 1 18380825
Vis
117 5186-B06-30X~XX BOLT/M6x30 4 186B0630
Vis




FA1306-AB07 (FA130G~73X)

Ref. No. Part No. Description Q'ty Remarks
Réf, No. Pi&ces No. Désignation Quant, Remarques
118 5511-A05-20X-XX KEY 1 511A0520
Clavette
119 5490-156-013-XX CRANK CASE COVER COMP 1 49015-6013
Flasque
120 5144-014-211-AX oBEARING, PLAIN 1 314401-4211A
Coussinet de palier )
121 5144-014-124-AX GASKET 1 314401-4124A
Joint
122 5186-B06-30X~XX BOLT/M6x30 6 186B0630
Vis
123 5551-A06-12X-XX PIN, DOMWEL 2 551A-0612
Goupille elastque
124 5144-015-110-AX GOVERNOR ASSY 1 3144071-5110A
Regulateur
125 5144-015-121-BX SLEEVE, GOVERNOR 1 314401-5121B
Guidage d'entraineur
126 5144-015-122-CX ARM, GOVERNOR 1 314401-5122C
Bras de reglage
127 5554-A06-00X-XX PIN, SNAP 1 55470600
Attache beta
128 5410-B06-00X-XX WASHER, PL/M6 1 410B0600
Rondelle
129 5144-015-135-AX WASHER 1 314401=5135A
Rondelle
130 5161-152-069~XX GAUGE, OIL 2 16115~2069
Jauge )
131 5670-B20-15X~XX 0-RING 2 670B2015
Joint torique
132 5110-092-432-XX GASKET 3 11009-2432
Joint
133 5130-D10~14X-XX BOLT/M10x14 3 130D1014
Vis
134 5145-987-431-AX PLUG, OIL )1 314598-7431A
Bouchon de remplissage
135 5144-AA8-111-AX FLYWHEEL 1 3144AA-8111A
Rotor
136 5211-712-114~XX COIL, IGNITION 1 21171-2114
Bobine d'allumage
137 5144~AA8-465-AX IGNITER 1 3144AA-8465A
Allumage
138 5144-AA8-812-AX WIRE, LEAD 1 3144AA-8812A
Fil
139 5131-B05-20X-XX BOLT/M5x20 2 131B0520
Vis
140 5144-018-164-BX GROMMET 1 314401-81648
Passe-fil
141 5920-712-113-XX GROMMET 1 92071-2113
Passe-fil
142 5920-372-171-XX CLAMP, - 1 92037-2171
Collier
143 5117-028-161-00 CLAMP 1 311702-8161-00
Colliexr
144 5241-B04-08X-XX SQREN/M4X8 1 241B0408
Vis
145 5234-B05~14A~XX SCREW/M5x14 2 234B0514A
Vis
146 5314-G14~00X~XX NUT/M14 1 314G1400
Ecrou
147 5920-382-077~XX KEY 1 92038-2077
Clavette
148 5144-013<482-AX WASHER 1 314401-3482A
Rondelle
149 5144-918-470~AX PLUG, SPARK/NGK BM4A 1 314491-8410A
Bougie
150 5172-708-418-BX CAP, PLUG 1 317270-84188B
Capuchon
151 5172-708-419-AX SPRING 1 317270-8419A
Ressort
152 5490-882-305-7M RECOIL STARTER ASSY 1 49088-2305-ZM  See Fig. R-1
Lanceur complet Voir Fig. R-1
153 5490-802-108-XX PULLEY 1 49080~-2108
Bol
154 5110-442-105-7M BRACKET 1 11044-2105-7M
Support
155 5186-B06~10X~XX BOLT/M6x10 4 186B0610
Vis
156 5560-312-286-XX LABEL 1 56031~2286 ¢
Etiquettes




e e

FA1306-AB07 (FA130G-73X)

Ref. No, Part No, Description Q'ty Remarks
REf. No. Piéces No. Désignation Quant.| Remarques
ACCESSORY
Accessoir
5119-200~900-AX TOOL ASSY 1 311920-0900A

5144-900-931-AX
5119-200-951-AX

Outillage complet

oSOCKET, WRENCH/19x21
Cle a pipe

o DRIVER

Tournevis

314490-0931A
311920-0951A 3=




Fig. A-1

AIR FILTER
Filtre a air

Ref. No. Part No, Description Qlty Remarks
REf. No. Pi&ces No. Désignation Quant.,| Remarques
5110-102-338-XX AIR FILTER ASSY 1 11010-2338

Filtre a air

A-1- 1 5131-832-001-XX oPLATE, FILTER 1 13183-2001
Embase

A-1- 2 5144-771-324-AX 00 GASKET 1 314477-~1324A

Joint

A-1- 3 5136-871-312-00 oELEMENT 1 313687-1312-00
Cartouche

A-1- 4 5136-871-313-00 oELEMENT 1 313687-1313-00
Cartouche

A-1- 5 5144-771-321-AX oDUST CHAMBER 1 314477-1321A
Chambre

A-1- 6 5136-871-319-00 oRING 1 313687-1319-00
Bague

A-1- 7 5144-771-317-AX «COVER, DUST 1 314477-1317A
Capot




Fig. T-1

TAP
Robinet

6
{0 il
Ref. No, Part No, Description Q'ty Remarks
Réf. No. Pié&ces No. Désignation Quant.,| Remarques
5510-232-097-XX TAP ASSY 1 51023-2097

Ensemble robinet
T-1-1 5136-506-517-00 o SCREW 1 313650-6517-00

Vis
T-1- 2 5136-506-512-00 «0-RING 1 313650-6512-00

Joint torique
T-1- 3 5136-506-519-00 o STRAINER, FILTER 1 313650-6519-00

Filtre
T-1- 4 5136-506-518-02 oGASKET 1 313650-6518-02

“Joint
T-1- 5 5510-362-063-XX «CUP, FUEL TAP 1 51036-2063

Cuve
T-1- 6 5136-506-522-00 oNUT, RING 1 313650-6522-00

Bague filetée




Fig. C-1 CARBURETOR
Carburateur




Ref. No, Part No, Description Q'ty Remarks
Réf. No. Pi&ces No. Désignation Quant. Remarques
5150-012-442~XX CARBURETOR ASSY 1 15001-2442
Ensemble carburateur
c-1-1 5160~412-139~XX oSHAFT, CHOKE 1 16041-2139
Axe volet d'air
C-1- 2 5144-726-102-AX oVALVE, CHOKE 1 314472-6102A
Volet d'air
Cc-1- 3 5145-726-137-A% oSCREW 2 314572-6137A
Vis
C-1- 4 5127-596-112-00 oJET, PILOT/#35 1 312759-6112-00
Vis de mélange
C-1- 5 5144-996-114-AX oSCREW, - PILOT 1 314499-6114A
. Vig de ralenti
C-1-6 5127-506-116-00 o SPRING 2 312750-6116~00
Ressort
c-1-7 5214-B04~14X-XX oSCREW/M4x14 1 214B0414
Vis
c-1- 8 5144-826-139-AX oSHAFT, THROTTLE 1 314482-6139A
Axe papillon ‘
Cc-1- 9 5127-506~101-AX oVALVE, THROTTLE/#130 1 312750-6101A
Papillon
Cc-1-10 5143-106-137-AX oSCREW 1 3714310~6137A
Vis
C-1-11 5136-616-132-00 oJET, MAIN/#70 1 313661-6132-00
Giclear principal
C-1-12 5145-956-122-AX oNEEDLE VALVE 1 314595-6122A
Ensemble pointeau
C-1-13 5145-956-134-AX oCLIP 1 314595-6134A
Clip
C-1-14 5145-906~-129-AX oNOZZLE, MAIN/#10A 1 314590-6129A
Gicleur
C-1-15 5145-956~126-AX oFLOAT 1 314595-6126A
Flotteur
C-1-16 5144-996-127-AX oPIN, FLOAT 1 314499-6127A
Axe
C-1-17 5145-986-128-AX oGASKET 1 314598-6128A
Joint
C-1-18 5160-202-076-XX oFLOAT CHAMBER ASSY 1 16020-2076
Cuve
c-1-19 5154-706-133-AX 0o SCREW, DRAIN 1 315470-6133A
Bouchon de vidange
C-1-20 5131-226-116-00 0o SPRING 1 313122-6116-00
Ressort
C-1-21 5145-966-143-AX oBOLT 1 314596-6143A
Vis
Cc-1-22 5144-996-159-AX oGASKET 1 314499-6159A
Joint




Fig. R-1 RECOIL STARTER
Lanceur

Ref, No, Part No. Description Q'ty Remarks
Réf. No. Piéces No. Désignatipn Quant, Remarques
5490-882-305-ZM | RECOIL STARTER ASSY 1 49088-2305-7M
Ensemble lanceuw
R-1-1 5156-013-443~AX oNUT 1 315601-3443A
Ecrou )
R-1- 2 | 5156-013-449-AX | oCOVER, RETAINER 1 315601-3449A
Disque d'encliquetage
R-1- 3 5391-082-056-XX oGUIDE( PAWL 1 39108-2056
Guide, cliquet
R-1- 4 5921-442-022-XX o SPRING 1 92144~2022
Ressort
R-1- 5 5131-652-067-XX oPAWL, "RECOIL 1 13165-2067
Cliquet
R-1- 6 5146-013-473-AX oPIN, PAWL 1 314601-3473A
Axe, cliquet
R-1- 7 5591-012-072-XX oREEL, RECOIL 1 59101-2072
Bobine de renvidage
R-1- 8 5156-013-452-AX oSPRING, RECOIL 1 315601-3452A
Ressort spirale
R-1- 9 5156-013-458-AX oWASHER 1 315601-3458A
Rondelle
R-1-10 5156-013-442-AX oWASHER, THRUST 1 315601-3442A
Rondelle
R-1-11 5591-062-090-XX oROPE/5x2400 1 59106-2090
Cordon
R-1-12 5136-013-454-BX oHANDLE, RECOIL STARTER 1 313601-3454B
Poignee
R-1-13 5153-533-455-00 oDAMPER 1 315353-3455-00
Caoutchouc
R-1-14 5320-992-130-ZM oCASE, RECOIL 1 32099-2130~ZM

Boltier, ensemble




ENGINE /
/¥ hﬂoteur °;< :
- ‘FG150G ABOS(FG150G\ BX)

- for A400F-E4
pour~ o

J

o 2
St






CONTENTS

ENGINE

Moteur

for A400F-E40

Pour

Fig. E-1 FG150G-ABO5 (FG150G-5X). . ..ottt e 1

Fig. A-1 AIRFILTER. ... S 6
Filtre a air

Fig. C-1 CARBURETOR . ... i o 7
Carbureteur 7

Fig. T-1 TAP. . o S 9
Robinet

. Fig. R-1 RECOIL STARTER ... . 10

Lanceur

NOTE)

¥ Marked parnts in the column remarks, are not always in stock,
rhequiring considernable time fon theirn deliveny.

NOTA)

% Les piéces marquées dans la colonne des remarques, ne sont pas
toujours disponibles en stock, et demandent beaucoup de temps avant
de pouvoir &tre livrées.




FG150G-AB05 (FG150G-5X)

Fig. E-1

5—€E 901 Q11 2

s

e—VE

z€
801
1€l

[




FG150G-AB05 (FG150G-5X)

Ref. No, Part No, Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant.| Remarques
1 5146-011-111-AX HEAD, CYL. 1 314601-1111A
Culasse
2 5110-042-089-XX GASKET, HEAD 1 11004-2089
Joint
3 5130-G08~-35X-XX BOLT/M8x35 8 13060835
Vis
4 5146-011-231-AX COVER, INSPECTION 1 314601-1231A
Porte de vis ite
5 5136-501-232-00 GASKET 1 313650-1232-00
Joint
6 5130-B06-12X-XX | %QLT/M6X]2 2 130B0612
is
7 5110-102-325-XX AIR FILTER ASSY 1 11010-2325 See Fig. A-1
Filtre a air Voir Fig. A-1
8 5920-151~193-XX NUT 2 92015-1193
Ecrou
9 5702-A07-100-0X TUBE, RUBBER/%=80mm 1 702A071000
Tuyau )
10 5490-696-020-XX MUFFLER ASSY 1 49069-6020
Silencieux
11 5491-062-334~9X oCOVER, MUFFLER 1 49106-2334-9X
Protecteur
12 5491-062-335-9X oCOVER, MUFFLER 1 49106-2335-9X
Protecteur
13 5491-072-094-9X oCOVER, EXH. PIPE 1 49107-2094~-9X
Protecteur, conduit d'echappement
14 5158-221-449-AX oPIPE, TAIL 1 315822-1449A
Tube d'echappement
15 5131-692-446-9X oPLATE 1 13169-2446-9X
Flasque
16 5144-061-455~AX o SPRING 1 314406-1455A
Ressort
17 5110-R06-10X~XX oBOLT 6 110R0610
Vis
18 5411-B06-00X~XX oWASHER 6 411B0600
Rondelle
19 5461-F06-00A-XX oWASHER, SPRING 6 461F0600A
Rondelle frein
20 5144-053-092-AX o SCREW 3 314405-3092A
Vis
21 5410-B04-00X-XX oWASHER 3 41080400
Rondelle
22 5131-692-445-XX PLATE 1 13169-2445
Plaque
23 5136-501-442-00 GASKET 2 313650-1442-00
Joint
24 5172-G06-18X-XX STUD 2 172G0618
Goujon
25 5311-R06-00X-XX NUT/M6 2 311R0600
Ecrou
26 5461-F06-00A-XX WASHER, SP | 2 461F0600A
Rondelle frein
27 5350-112-113-XX STAY, MUFFLER 1 35011-2113
Tirant
28 5183-B08-16X-XX %QLT/MBXT6 3 183B0816
is
29 5411-B08-00X=XX WASHER 3 41180800
Rondelle
30 5136-502~111-BX VALVE, INLET 1 313650-21118B
Soupape d'admission
31 5136-502-112-CX VALVE, EXH. 1 313650-2112C
Soupape d'echappemen
32 5154-702=<113-AX SPRING, VALVE 2 315470-2113A
Ressort
33 5136-502-115-00 COLLET 2 313650-2115-00
Arret de soupape
34 5136-502-116-00 SEAT, SPRING 2 313650-2116-00
Coupelle
35 5120-322-062-XX TAPPET 2 12032-2062
Poussoir
36 5491-186-016-XX CAM GEAR 1 49118-6016
Arbre a cames
37 5211-182-060~XX o»DECOMPRESSOR 1 21118-2060
Decompresseur
38 5920-812-338-XX o SPRING 1 92081-2338
Ressort
39 5920-432-105-XX oPIN 2 92043-2105
Axe




FG150G-AB05 (FG150G-5X)

Ref. No. Part No, Description Q'ty Remarks
Réf. No. Pigéces No. Désignation Quant, Remarques
40 5920-432-122-XX oPIN 1 92043-2122
Axe
41 5132-522-383-00 WASHER 1 313252-2383-00
Rondelle
42 5183-B08-25X-XX BOLT/M8x25 1 18380825
Vis
43 5511-A05-25X-XX KEY 1 511A0525
Clavette
44 5146-013-111-AX PISTON 1 314601-3111A
Piston
45 5146-013-010-AX PISTON RING SET 1 314601-3010A
Segmentation
46 5144-013-121-AX PIN, PISTON 1 314401-3127A
Axe de piston
47 5136-503-122-00 RING, SNAP 2 313650~3122-00
Collet d'axe
48 5497-196-010-XX CRANK SHAFT ASSY 1 49119~-6010
Vilebrequin .
49 5146-013-217-AX oGEAR, CRANK 1 314601-3217A
Engrenage -
50 5136-502-371-00 oKEY 1 313650-2371-00
Clavette
51 5146-013-240-AX CONN. ROD ASSY 1 314601-3240A
Bielle
52 5156-013-245-AX oBOLT, CONN. ROD 2 315601-3245A
Vis
53 5146-014-110-AX CRANK CASE COMP 1 314601-4110A
Ensemble carter
54 5601-A62-04X-XX BEARING, RB/6204 1 601A6204
Roulement
55 5146-014-175-AX PLATE 1 314601-4175A
Plaque )
56 5158-016-732-AX SCREW 2 315801-6732A
Vis
57 5136-504-231-00 SEAL, OIL 1 313650-4231-00
Joint SPI
58 5150-012-565-XX CARBURETOR ASSY 1 15001-2565 See Fig. C-1
Ensemble carbureteur Voir Fig. C-1
59 5156-016-181-AX INSULATOR 2 315601-6181A
Ecran thermique
60 5156-016-184~AX GASKET 3 315607-6184A
Joint
61 5172-G06-87X-XX STUD 2 17260687
Goujon
62 5114-096-812-00 CLIP 1 311409-6812-00
Clip
63 5920-592~-190-XX TUBE 1 92059-2190
Tuyau .
64 5510-232-097-XX TAP ASSY 1 51023-2097 Seg F19- T-1
Ensemble robinet Voir Fig. T-1
65 5136-506-527-00 NUT 1 313650-6527-00
Ecrou
66 5463-H10~00X-XX WASHER, TOOTHED 1 463H1000
Rondelle
67 5491-052~084~7M BRACKET 1 49105-2084~ZM
Support
68 5136-796-812-00 CLIP 2 313679-6812-00
Clip
69 5702-A04-100-0% TUBE, RUBBER/2=190mm 1 702A041000
Tuyau
70 5590~662-321-7M HOUSING, FAN 1 59066~2321-IM
Capot de ventilation
71 5490-892-207-XX SHROUD 1 49089-2207
Capot
72 5146-011-632-AX COVER, CYL. 1 314601-1632A
Capot
73 5130-B06-08X-XX EQLT/M6X8 4 13080608
is
74 5130-B06-12X~XX %QLT/MGX]Z 5 130B0612
is
75 5146-015-211-AX GOVERNOR ARM 1 314601-5211A
Levier
76 5920-022-269-XX %QLT 1 92002-2269
is
77 5311-B06~00X~XX NUT/M6 1 311B0600
Ecrou
78 5411-B06~00X-XX WASHER 1 41180600
Rondlle




FG150G-AB05 (FG150G-5X)

Ref. No, Part No, Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant.,| Remarques
79 5490-462-091-XX LINK, GOVERNOR 1 49046-2091
Tige
80 5136-505-232-00 SPRING, LINK 1 313650-5232-00
Ressort
81 5146-015-314-AX SPRING, GOVERNOR 1 314601-5314A
Ressort
82 5156~215-311-AX LEVER, CONTROL 1 315621-5311A
Levier
83 5156-215~335-BX BRACKET 1 315621-53358
Support
84 5156-015-389-AX PLATE 1 315601-5389A
Plaque (
85 5744-015-383-AX WASHER 1 314407-5383A
Rondelle
86 5144-015-388-AX SPRING 1 314401-5388A
Ressort
87 5158-015-321-AX SPRING 2 315801-5321A
Ressort -
88 5214-B05~18X-XX SCREW/M5x18 2 214B0518
Vis §
89 5130-B06-12X-XX BOLT/M6x12 2 130B0612
Vis
90 5144-965-312-AX NUT 1 314496-5312A
Ecrou
91 5214-B04-08X-XX SCREW/M4x8 1 214B0408
Vis
92 5144-015-385-AX NUT 1 314401-5385A
Ecrou
93 5156-015-317-AX SPRING, RETURN 1 315601-5317A
Ressort de rappel
94 5161-692-079-XX LINK, CHOKE 1 16169-2079
Timonerie
95 5171-965-515-00 GROMMET 1 317196-5515-00
Bague de passage
96 5490-156-011-XX CRANK CASE COVER COMP 1 49015-6011
Carter
97 5146-014-124-AX GASKET 1 314601-4124A
Joint
98 5130-G06-40X-XX BOLT/MEx40 2 130G0640
Vis
99 5130-G06-30X~XX BOLT/M6x30 6 13060630
Vis
100 5136-404-181-AX PIN, DOWEL 2 313640-4181A
Pion
101 5601-A62-04X-XX BEARING, RB/6204 2 601A6204
Roulement radial
102 5136-504-231-00 SEAL,QIL 1 313650-4231-00
Joint SPI
103 5158-015-110~AX GOVERNOR, ASSY 1 315801-5110A
Ensemble regulateur
104 5144-015-135-AX WASHER 1 314401-5135A
Rondelle
105 5144-015-121-BX SLEEVE, GOVERNOR 1 314401-51218
Bague de regulateur
106 5155-015-122-CX TIP, GOVERNOR 1 315501-5122¢C
Fourchette
107 5554-A06-00%~XX PIN, SNAP 1 554A0600
Goupille a ressort
108 5410-B06-00%-XX WASHER 1 41080600
Rondelle
109 5156-015-147-EX COVER 1 315601-5147E
Capot
110 5144-053-092-AX ECREW 3 314405-3092A
is
111 5161-152-068-XX GAUGE, 0IL 2 16115-2068
Jauge
112 5920-552-064-XX 0-RING 2 92055-2064
Joint torique
113 5110-092-432-XX GASKET 3 11009-2432
Joint
114 5130-D10-14X-XX gQLT/MTOxT4 3 130D1014
is
115 5211-942-157-XX FLYWHEEL 1 21194-2157
Volant
116 5146-018-103-AX COIL, IGNITION 1 314601-8103A
Bobine d'allumage
117 5211-192-101-XX IGNITER 1 21119-2101
Bougie d'allumage




FG1506-AB05 (FG150G-5X)

Ref. No, Part No. Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant.| Remarques
118 5260-112~079-XX WIRE, LEAD 1 26011-2079
Fil
119 5146-018-137-AX BRACKET 1 314601-8137A
Support
120 5158-016-625-AX WASHER 3 315801-6625A
Rondelle
121 5146-018-164-AX GROMMET 1 314601-8164A
Pagse—fil
122 5136-468-161-00 CLAMP 1 313646-8161-60
Attache
123 5136-428-167-00 TUBE 1 313642-8167-00
Tuyau
124 5166-918-577~AX BAND 1 316691-8577A
Bande
125 5136-502-371-00 KEY 1 313650-2371-00
Clavette
126 5314-G14-00X-XX NUT/M14 1 31461400
Ecrou -
127 5144-013-482~-AX WASHER 1 314401-3482A
Rondelle ("
128 5131-B05~20X~XX BOLT/M5x20 2 13180520 )
Vis
129 5156-016-732~AX SCREW 2 315601-6732A
Vis e
130 5242-B04-10A-XX SCREW/M4X10 1 242B0410A =
Vis )
131 5131-228-410~00 PLUG, SPARK/NGK B4H 1 313122-8410-00
Bougie
132 5172-708-418-BX CAP, PLUG 1 317270-8418B
Capuchon
133 5172-708-419-AX SPRING 1 317270-8419A
Ressort )
134 5490-882-301-ZM RECOIL STARTER ASSY 1 49088-2301-2M See Fig. R-1
Ensemble lanceur Voir Fig. R-1
135 5490-802-126-XX PU%LEY 1 49080-2126
Bo
136 5130-B06-10X-XX BQLT/MGX]O 4 130B0610
Vis
137 5411-B06~00X~XX WASHER 2 41180600
Rondelle
138 5560-312-284~XX LABEL 1 56031-2284 =
Etiquette
139 5145-V50~-851-AX LABEL 1 3145V5-0851A
Etiquette
ACCESSORY
Accessoir
5119-200-900-AX | TOOL ASSY 1 311920-0900A 3 -
Outillage complet
5144-900-931-AX oSOCKET, WRENCH/19x21 1 314490-0931A
Clé a pipe
5119-200-951-AX oDRIVER 1 311920-0951A 3¢
Tournevis




Fig. A-1

AIR FILTER
Filtre a air

Ref. No.
REf. No.

Part No,

Pigces No.

Description

Désignation

Qty

Quant,|

Remarks

Remarques

A-1-1
A-1- 2
A-1- 3
A-1- 4
A-1-5
A-1- 6

5110-102-325-XX
5110-122-221-XX
5155-041-313-AX
5490-642-064-XX
5155~041-323-AX
5320-992-103-XX
5110-092~468-XX

AIR FILTER ASSY

Filtre a air
oCOVER, AIRFILTER
Capot .
oELEMENT

Element

o ELEMENT

‘Element

o GASKET

Joint

oCASE, AIR FILTER

Botier
.°§A$KET

olnt

11010-2325
11012-2221
315504-1313A
49064-2064
315504-1323A
32099-2103
11009-2468




Fig. C-1 CARBURETOR
Carbureteur




Ref. No, Part No, Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant, Remarques
5150-012-565~XX CARBURETOR ASSY 1 15001-2565
Ensemble carburateur
C-1-1 5155-996-112-AX oJET, PILOT/#37.5 1 315599-6112A
Vis de melange
C-1- 2 5164-706-114-00 oSCREW, PILOT 1 316470-6114-00
Vis de ralenti
C-1- 3 5214-B04-~12A-XX oSCREW/MAX12 1 214B04712A
Vis
C-1- 4 5127-506-116-00 o« SPRING 2 312750-6116-00
Ressort
C-1- 5 5146-216-139-AX oSHAFT, THROTTLE 1 314621-6139A
Axe papillon e
C-1- 6 5146-216-101-AX oVALVE, THROTTLE/#180 1 314621-6101A
Papillon
C-1-7 5143-106-137-AX oSCREW 1 314310-6137A
Vis
Cc-1- 8 5160-412-143-XX o SHAFT, CHOKE 1 16041-2143
Axe volet d'air )
C-1- 9 5161-262-131-XX oVALVE, CHOKE 1 16126-2131
Volet d'air -
C-1-10 5145-726-137-AX .%EREH 2 314572-6137A
is
C-1-11 5146-216-132-AX oJET, MAIN/#75 1 314621-6132A
Giclear principal
C-1-12 5146-216-129-AX oNOZZLE, MAIN/#6B 1 314621-6129A
Gicleur
C-1-13 5145-956-122-AX oNEEDLE VALVE 1 314595-6122A
Ensemble pointeau
C-1-14 5156-016~134~AX oCLIP 1 315601-6134A
Clip
C-1-15 5145-956-126-AX oFLOAT 1 314595-6126A
Flotteur
C-1-16 5144-996-127-AX .iiy, FLOAT 1 314499-6127A
e
C-1-17 5145-986-128-AX oGASKET 1 314598-6128A
Joint
C-1-18 5160-202-080-XX .i}OAT CHAMBER ASSY 1 16020-2080
uve
C-1-19 5158-226-133-AX 0o SCREW, DRAIN 1 315822-6133A
Bouchon de vidange
C-1-20 5131-226-116-00 00 SPRING 1 313122-6116-00
Ressort
C-1-21 5144-996-159-AX oGASKET 1 314499-6159A
Joint
C-1-22 5145-966-143-AX .%?LT 1 314596-6143A
is




Fig. T-

1

TAP
Robinet

Ref. No Part No, Description Q'ty Remarks
Réf. No. Pidces No. Désignatibn Quant. Remarques
5510-232-097-XX TAP ASSY , 1 51023-2097

Ensemble robinet
T-1- 1 5136-506~517-00 W%CREW 1 313650-6517~00
is
T-1- 2 5136-506-512-00 o 0-RING ™ 1 313650-6512-00
Jointl(torique
T-1- 3 5136-506-519-00 o STRAINER, FILTER 1 313650-6519-00
Filtre
T-1- 4 5136-506-518-02 o GASKET / 1 313650-6518-02
Joint
T-1-5 5510-362-063-XX .%UP, FUEL TAP 1 51036-2063
- Suve
T-1- 6 5136-506-522-00 oNUT, RING 1 313650~6522-00

“Bague filetée

N



<)

Fig. R-1

RECOIL STARTER
Lanceur

Ref. No, Part No. Description Q'ty Remarks
REf. No. Pi&ces No. Désignation Quant.,| Remarques
5490-882-301~ZM RECOIL STARTER ASSY 1 49088-2301~ZM
Ensemble lanceur )
R-1- 1 5156-013-443-AX oNUT 1 315601-3443A
Ecrou )
R-1- 2 5156-013-449-AX oCOVER, RETAINER 1 315601-3449A
Disque d'encliquetage
R-1- 3 5156-013-446-AX » SPRING 1 315601-3446A
- Ressort
R-1- 4 5156-013-445-AX ~PAWL, RECOIL 1 315601-3445A
Cliquet
R-1- 5 5156-013-463-AX oPAWL, RECOIL 1 315601-3463A
Cliquet
R-1- 6 5146-013-473-<AX o PIN, PAWL 1 314601-3473A
Axe, cliquet
R-1- 7 5146-013-441~AX oREEL, RECOIL 1 314601-3441A
Bobine de renvidage
R-1- 8 5156-013-452=AX oSPRING, RECOIL 1 315601-3452A
Ressort spirale )
R-1- 9 5156-013-458-AX oWASHER 1 315601-3458A
Rondelle
R-1-10 5156=013-442-AX oWASHER, THRUST ] 315601-3442A
Rondelle
R-T-11 5591-062-090-XX oROPE/5x2400 1 59106-2090
Cordon
R-1-12 5136-503-454-BX o HANDLE, RECOIL STARTER 1 313650-34548
Poilgnee
R-1-13 5153-533-455-00 oDAMPER 1 315353-3455-00
Caoutchoul
R-1-14 5320-992-126-7M oCASE, RECOIL 1 32099-2126-7M

Boitier, ensemble







CONTENTS

ENGINE

Moteur

for A4O0OF-E20

Pour

Fig. E-1 FG150G-ABOB (FGT150G-6X) ..ottt ittt st e et et 1

Fig. AT AR FILTER oottt e e e e e e e e o s 6
Filtre a air

Fig. C-1 CARBURETOR . e e e e e e 7
Carburateur

Fig. R-1 RECOIL STARTER « ottt it e et e e e e e e e e e enee 9
L.anceur :

Fig. T-1 T AP e e e e 10
Robinet

NOTE)

¥ Marked pa/z/(z» Ain the column rnemarks, are not co@wayzs in stock,
requining considerable time fon thein d@&wmy

NOTA)

¥ Les piéces marquées dans la colonne des remarques, ne sont pas

toujours disponibles en stock, et demandent beaucoup de temps avant
de pouvoir &tre 11vrees




FG150G-AB06 (FG150G-6X)

Fig. E-1




FG150G-AB06 (FG1506-6X)
Ref, No, Part No. Description Q'ty Remarks
Réf. No. Pi&ces No. Désignation Quant.| Remarques
1 5146-011-111-AX HEAD CYL. 1 314601-1111A
Culadse
2 5110-042-089-XX GASKET, HEAD 1 11004-2089
Joint
3 5130~-G08-35X~XX BOLT/M8x35 8 13060835
4 5146-011-231-AX COVER INSPECTION 1 314601-1231A
orte’de vis ite
5 5136-501-232-00 GASKET 1 313650-1232-00
Joint
6 57130-B06-12X-XX BQLT/M6X12 2 130B0612
7 5110-102~325-XX AIR FILTER ASSY 1 11010-2325, See Fig. A-1
tre a air Voir Fig. A-1
8 5920-157-193-XX NUT .2 92015-1193
Ecrou
9 5702-A07~100-0X TUBE, RUBBER/£=80mm 1 702A071000
10 5490-696-047-XX MUFFLER ASSY 1 49069-6047
Silencieux
1 5491-062-334-9% .COVER MUFFLER 1 49106-2334-9X
Protedteur
12 5491-062-335-9X .COVER MUFFLER 1 49706-2335-9X
rotecteur
13 5491-072-094-9X oCOVER, EXH. PIPE 1 49107-2094-9X
Protecteur conduit d'echappement|
14 5131-692-446-9X oPLATE 1 13169-2446-9X
Flasque
15 5110-R06-10X-XX .BOLT/MleO 6 110R0610
16 5411-B06-00X-XX WASHER PL/M6 6 41180600
Rondelle
17 5461-F06-00A-XX .HASHER SP/M6 6 461F0600A
Rondelle frein
18 5144-053-092~AX .SCREW 3 314405-3092A
19 5410-B04-00X-XX oWASHER PL /M4 3 471080400
Rondelle
20 5131-692-445-XX PLATE 1 13169-2445
Plaque
21 5136-501-442-00 GASKET 2 313650-1442-00
Joint
22 5171-G06-18X-XX STUD 2 17160618
Goujon
23 5311-R06-00X-XX NUT /M6 2 311R0600
Ecrou
24 5461~F06-00A-XX WASHER, ‘SP/M6 2 461F0600A
Rondelie frein
25 5350-112-113-XX STAY', MUFFLER 1 35011-2113
Tirant
26 5183-B08-16X-XX %9LT/M8X16 3 18380816
Vis
27 5411-B08-00X-XX WASHER, PL/M8 3 41180800
Rondelfe
28 5136-502~111-BX VALVE, INLET . 1 313650-2111B
Soupape d'admission
29 5136-502-112-CX VALVE, EXH. 1 313650-2112C
Soupape d"échappement
30 5154-702~113=AX SPRING, VALVE 2 315470-2113A.
essort
31 5136-502-115-00 COLLET 2 313650-2115-00
Arret de soupape
32 5136<502=116-00 SEAT SPRING 2 313650-2116-00
oupe
33 5120-322-062-XX TAPPET 2 12032-2062
Poussoir
34 5491-186-016-XX CAM SHAFT COMP 1 49118-6016 101d
bre a cames Vieux
5491-186-019-XX CAM SHAFT COMP 1 49118-6019 New
Arbre a cames Nouveau
35 5211-182-060-XX »PECOMPRESSOR 1 21118-2060 01d
ecompresseur Vieux
5211-182-064-XX .DECOMPRESSOR 1 21118-2064 New
Decompresseur Nouveau
36 5920-812-338-XX oSPRING 1 92081-2338 01d
Ressort Vieux
5921-442-049-XX « SPRING 1 92144-2049 New
Ressort Nouveau




_FG150G-AB06 (FG150G-6X)
Ref, No. Part No, Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant, Remarques
37 5920-432-105-XX oPIN 2 92043-2105 0!d
Axe Vieux
5920-432-130-XX oPIN 2 92043-2130 New
Axe Nouveau
38 5920-432-122-XX oPIN 1 92043-2122
Axe
39 5132-522-383-00 WASHER 1 313252-2383-00
Rondelle
40 5183-B08-25X-XX 30LT/M8X25 1 183B0825
is
41 5511-A05-25X-XX KEY 1 511A0525
Clavette
42 5146-013-111-AX PISTON 1 314601-3111A
Piston
43 5146-013-010-AX PISTON RING SET 1 314601-3010A
Segmentation
44 5130-022-071-XX PIN, PISTON 1 13002-2071
Axe de piston
45 5136-503-122-00 RING, SNAP 2 313650-3122-00
Collet d'axe
46 5491-196-010~XX CRANK SHAFT ASSY 1 49119-60710
Vilebrequin
47 5146-013-217-AX oGEAR, CRANK 1 <314601-3217A
Engrenage
48 5920-382-077-XX oKEY 1 92038-2077 .
Clavette ) -
49 5146~013-240~-AX CONN, ROD ASSY 1 314601-3240A
Bielle
50 5156-013-245-AX .EQLT, CONN. ROD 2 315601-3245A
is
51 5491-202-121-XX CRANK CASE COMP 1 49120-2121
Ensemble carter -
52 5601-A62-04X-XX BEARING, RB/6204 1 601A6204
Roulement
53 5146-014-175-AX PLATE 1 | 314601-4175A
Plaque
54 5158-016-732-AX %QREW 2 315801-6732A
is
55 5136-504-231-00 SEAL, OIL 1 313650-4231-00
Joint SPIL
56 5150-012-565-XX CARBURETOR ASSY 1 15001-2565 See Fig. C-1
Ensemble carburateur Voir Fig. C-1
57 5156-016-181-AX " INSULATOR | 2 315601-6181A
Ecran thermique
58 5156-016-184-AX GASKET 3 315601-6184A
J01nt
59 5172-G06-87X-XX STUD 2 17260687
Goujon
60 5114-096-812-00 CLIP 1 311409-6812-00
Clip'
61 5920-592-190~-XX TUBE 1 92059-2190 .
Tayau
62 5510-232-097-XX TAP-ASSY . 1 51023-2097 See Fig. T-1
Ensemble robinet Voir Fig. T-1
63 5136-506-527-00 - NUT 1 313650-6527-00
Ecrou
64 5463-H10-00X-XX WASHER, TOOTHED 1 463H1000
Rondelle
65 5491-052-084~ZM BRACKET 1 49105-2084-ZM
Support
66 5136-796-812-00 CLIP 2 313679-6812-00
Clip
67 5702-A04-100-0X TUBE, RUBBER/2=190mm 1 702A041000
Tuyau
68 5590-662-321-IM " HOUSING, FAN 1 59066-2321-IM
Capot de ventilation
69 5490-892-207-XX SHROUD 1 49089-2207
Capot
70 5146-011-632-AX COVER, CYL. 1 314601~1632A
BE Capot
71 5130~-B06-08X-XX %QLT/MéxB 4 130B0608
is
72 5130-B06-12X-XX %QLT/M6X12 5 130B0612
is
73 5146-015-211-AX GOVERNOR ARM 1 314601-5211A
Levier
74 5920-022-269-XX %QLT 1 92002-2269
is




FG150G-AB06 (FG150G-6X)

Ref. No. Part No, . Description Q'ty Remarks
REf. No. Pigéces No. Désignation Quant.,| Remarques
75 5311-B06-00X-XX NUT /M6 1 31180600
Ecrou
76 5411-B06-00X-XX WASHER, PL/M6 1 471180600
Rondelle
77 5490-462-091-XX %INK, GOVERNOR 1 49046-2091
ige
78 5136~505-232-00 SPRING, LINK 1 313650-5232-00
Ressort
79 5146-015-314-AX SPRING, GOVERNOR 1 314601-5314A
Ressort
80 5156-215-311-AX LEVER, CONTROL 1 315621-5311A
Levier
81 5156-215-335-BX BRACKET 1 315621-5335B
Support
82 5156~015-389-AX PLATE 1 315601-5389A
Plaque
83 5144-015-383-AX WASHER 1 3144071-5383A
Rondelle
84 5144-015-388-AX SPRING 1 314401-5388A
Ressort
85 5921-442-004-XX SPRING 2 92144-2004
Ressort
86 5214-B05-18X-XX %QREW/MSX]B 2 214B0518
is
87 57130~-B06-12X-XX %QLT/MGX]Z 2 130B0612
is
88 5920-152-120-XX NUT 1 92015-2120
Ecrou
89 5214-B04-08X-XX 3QREW/M4X8 1 21480408
is
90 5144-015-385-AX NUT 1 314401-5385A
Ecrou
91 5156-015-317-AX SPRING, RETURN 1 315601-5317A
Ressort de rappel
92 5161-692-079-XX LINK, CHOKE 1 16169-2079
Timonerie
93 5171-965-515-00 GROMMET 1 317196-5515-00
Bague de passage
94 5490-156-011-XX CRANK CASE COVER (COMP 1 49015-6011
Carter
95 5146-014-124-AX GASKET 1 314601-4124A
Joint
96 5130-G06-40X-XX BOLT/M6x40 2 13060640
Vis
97 5130-G06-30X-XX BOLT/M6x30 6 13060630
Vis
98 5136-404-181-AX PIN, DOWEL ) 2 313640-4181A
Pion -
99 5601-A62-04X-XX BEARING; RB/6204 2 601A6204
Roulement radial
100 5136-504-231-00 SEAL, OIL 1 313650-4231-00
~Joint SPI
101 5158-015-110-AX GOVERNOR ASSY 1 315801-5110A
Ensemble regulateur
102 5144-015-135-AX WASHER 1 314401-5135A
Rondelle
103 5144~015-121-BX SLEEVE, GOVERNOR 1 314401-51218
Bague de regulateur )
104 5155-015-122~CX TIP, GOVERNOR 1 315501-5122C
Fourchette
105 5554-A06-00X-XX PIN, SNAP 1 554A0600
Goupille a ressort
106 5410-B06-00X-XX WASHER, PL/M6 1 410B0600
Rondelle
107 5156~015-147-EX COVER 1 315601-5147E
Capot
108 5144-053-092-AX SCREW 3 314405-3092A
Vis
109 5161-152-068~XX GAUGE, OIL 2 16115-2068
Jauge
110 5920~552-064-XX 0-RING | 2 92055-2064
Joint torique
11 5110-092-432-XX GASKET 3 11009-2432
Joint
12 5130-D10-14X-XX %QLT/M1OX14 3 130D1014
is
113 5211-942-157-XX FLYWHEEL 1 21194-2157
Volant




FG1506-AB06 (FG150G-6X)

Ref, No, Part No. Description Q'ty Remarks
Réf. No. Pig&ces No. Désignation Quant.| Remarques
114 5146-018-103~AX COIL, IGNITION 1 314601-8103A
Bobine d'allumage
115 5211-192-101-XX IGNITER 1 21119-2101
Bougie d'allumage
116 5260-112-079-XX gl?E, LEAD 1 26011-2079
i
117 5146-018-137-AX BRACKET 1 314601-8137A
Support
118 5158-016-625-AX WASHER 3 315801-6625A
Rondelle
119 5146-018-164-AX GROMMET . 1 314601-8164A
Passe-£fil -
120 5136-468-161~00 CLAMP 1 313646-8161-00
Attache
121 5136-428-167-00 TUBE 1 313642-8167<00
Tuyau
122 5166-918-577-AX BAND 1 316691-8577A
Bande B
123 5920-382-077-XX KEY 1 92038-2077
Clavette
124 5920-152-157-XX NUT 1 92015-2157
Ecrou )
125 5144-013-482-AX WASHER 1 314401-3482A
Rondelle
126 5131-B05-20X-XX %QLT/MSXZD 2 131B0520
ig )
127 5156-016-732-AX %QREW 2 315601-6732A
ig
128 5242-B04-10A~XX %CREN/M4X10 1 © 242B04710A
18
129 5131-228-410-00 PLUG, SPARK/NGK B4H 1 313122-8410-00
Bougie
130 5172-708-418-BX CAP, PLUG 1 317270-84188B
Capuchon
131 5172-708-419-AX SPRING 1 317270-8419A
Ressort
132 5490-882-301-ZM RECOIL STARTER ASSY 1 49088-2301-ZM S
Ensemble lanceur Voir Fig.
133 5490-802-126-XX EU%LEY 1 49080-2126
[s]
134 5130-B06-10X-XX %QLT/MﬁX]O 4 13080610
is ;
135 5411-B06-00X~XX WASHER, PL/M6 2 41180600
Rondelle
136 5560-312~290-XX LABEL 1 56031-2290
Etiquette
137 5560-312-286-XX LABEL 1 56031-2286
Etiquette
ACCESSORY
Accessoir,
5119-200~900-AX TOOL ASSY 1 - 311920-0900A 3

5144-900-931-AX
5119-200-951-AX

Outillage complet
#SOCKET, WRENCH/19x21
Cle a pipe

oDRIVER

Tournevis

314490-0931A
311920-0951A

N




Fig. A-1

AlIR FILTER
Filtre a air

4

Ref, No, Part No, Description Q'ty Remarks
Réf. No. Pidces No. Désignation Quant. Remarques
5110-102-325-XX AIR FILTER ASSY 1 11010-2325

Filtre a airv
A-1-1 5110-122-221-XX oCOVERs -AIR FILTER 1 11012-2221
Capot
A-1- 2 5155-041-313-AX oELEMENT - 1 315504-1313A
Element
A-1- 3 5490-642-064-XX oELEMENT 1 49064-2064
Element
A-1- 4 5155-041-323-AX —90 GASKET 1 315504-1323A
Joint
A-1- 5 5320-992~103-XX oCASE, AIR FILTER 1 32099-2103
BoTtier
A-1- 6 5110-092-468-XX 00 GASKET 1 11009-2468
Joint




Fig. C-1 CARBURETOR
Carburateur




Ref. No, Part No, Description Q'ty Remarks
REf. No. Pidces No. Désignation Quant. Remarques
5150-012-565-XX CARBURETOR ASSY 1 15001-2565
Ensemble carburateur
C-1-1 5155-996-112-AX oJET, PILOT/#37.5 1 315599-6112A
Vis de melange
c-1- 2 5164-706-114-00 oSCREW, PILOT 1 316470-6114-00
Vis de ralenti
C-1- 3 5214~-B04-12A-XX o SCREW/M4x12 1 214B0412A
Vis
C-1- 4 5127-506-116-00 oSPRING 2 312750-6116-00
Ressort
C-1-5 5146-216-139-AX oSHAFT, THROTTLE 1 314621-6139A
Axe papillon
C-1- 6 5146-216-101-AX oVALVE, THROTTLE/#180 1 314621-6101A
Papillon
C-1-7 5143-106-137-AX o SCREW ] 314310-6137A
Vis
C-1- 8 5160-412-140-XX oSHAFT, CHOKE 1 16041-2740
Axe volet d'air
Cc-1- 9 5161-262-131-XX o VALVE, CHOKE 1 16126-2131
Volet 'd'air
C-1-10 5145-726-137-AX méCREW 2 314572-6137A
is \
C-1-1 5146-216-132-AX oJET, MAIN/#75 1 314621-6132A
Giclear principal
C-1-12 5146-216-129-AX oNOZZLE, MAIN/#6B 1 314621-6129A
Gicleur
C-1-13 5145-956-122-AX oNEEDLE VALVE 1 314595-6122A
Ensemble pointeau
C-1-14 5145-956-134-AX oCLIP 1 314595-6134A
Clip
C-1-15 5145-956-126-AX oF LOAT 1 314595-6126A
Flotteur
C-1-16 5144-996-127-AX oPIN, FLOAT 1 314499-6127A
Axe
Cc-1-17 5145-986-128-AX oGASKET 1 314598-6128A
Joint
Cc-1-18 5160-202-077-XX oFLOAT CHAMBER ASSY 1 16020-2077
Cuve
C-1-19 5158-226-133-AX 0o SCREW, DRAIN 1 315822-6133A
Bouchon de vidange
C-1-20 5131-226-116-00 00 SPRING 1 313122-6116-00
Ressort
C-1-21 5144-996-159~AX oGASKET 1 314499-6159A
Joint
C-1-22 5145-966-143-AX oBOLT 1 314596-6143A
Vis




Fig. R-1

RECOIL STARTER
Lanceur

O
Ref. No. Part No. Description Qlty Remarks
Réf, No. Pig&ces No. Désignation Quant. Remarques
5490-882-301-ZM RECOIL STARTER ASSY 1 49088-2301-ZM
Ensemble lanceur
R-T-1 5156-013-443-AX oNUT 1 315601-3443A
Ecrou )
R-1- 2 5156-013-449-AX oCOVER ,/ RETAINER ] 315601-3449A
Disque d"encliquetage
R-1- 3 5156-013-446~AX oSPRING 1 315601-3446A
Ressort St
R-1- 4 | 5156-013-445-AX oPAWL, RECOIL 1 315601-3445A -
Cliquet
R-1-5 5156~-013-463-AX oPAWL, RECOIL 1 315601-3463A
Cliquet
R-1- 6 5146-013-473~AX oPIN, PAWL 1 314601-3473A
Axe, cliquet
R-1-7 5146-013-441-AX oREEL, RECOIL 1 314601-3441A
Bobine de renvidage
R-1- 8 5156~013-452~AX oSPRING, RECOIL 1 315601-3452A
Ressort spirale
R-1- 9 5156-013-458-AX oWASHER 1 315601-3458A
Rondelle
R-1-10 5156-013-442-AX oWASHER, THRUST 1 315601-3442A
Rondelle
R-1-11 5591-062-090-XX oROPE /5x2400 1 59106-2090
Cordon
R-1-12 5136-013-454-BX oHANDLE, RECOIL STARTER 1 313601-34548
Poignee
R-1-13 5153-533-455-00 oDAMPER 1 315353-3455-00
Caoutchoul
R-1-14 5320-992-126-7M oCASE, RECOIL 1 32099-2126-2M

Boitier, ensemble




Fig. T-1

TAP
Robinet

6 ‘
iy il
Ref, No, Part No. Description Q'ty Remarks
Réf. No. Pidces No. Désignation Quant.| Remarques
5510-232-097-XX TAP ASSY . 1 51023-2097
Ensemble robinet
T-1-1 5136-506-517-00 .%QREW 1 313650-6517-00
is

T-1- 2 5136-506-512-00 00-RING 1 313650-6512-00

Jdint torique
T-1- 3 5136-506-519-00 oSTRAINER, FILTER 1 313650-6519-00

Filtre
T-1- 4 5136-506-518-02 ~oGASKET 1 313650-6518-02

Joint
T-1- 5 5510~362-063-XX ,gUP, FUEL TAP 1 51036-2063

uve
T-1- 6 5136-506-522-00 oNUT, RING 1 313650-6522-00

Bague filetée







= ENGINE
Moteur

c \;FGZOOG AB13(FGZOOG 12X):

for AGOOF-E40
pour







CONTENTS

ENGINE
Moteur

for ASO0OF-E40

pour

Fig. E-1 FG200G-AB13 (FG200G-12X). .. ... ST 1

Fig. A-1 AR FILTER. .o oo 6
Filtre a air )

Fig. C-1 CARBURETOR ... o O 7
Carbureteur

Fig. T-1 T AP e 9
Robinet

Fig. R-1 RECOIL STARTER . ..o o o i 10
Lanceur

NOTE)

# Marked parts in the column nemarks, are not always in stock,
requining considenable time forn theirn delivery.

NOTA)

% Les piéces marquées dans la colonne des remarques, ne sont pas
toujours disponibles en stock, et demandent beaucoup de temps avant
de pouvoir €tre livrées.




FG200G-AB13 (FG200G-12X)

Fig. E-1




FG200G-AB13

(FG2006-12X)

Ref. No. Part No. Description Q'ty Remarks
Réf. No. Pidces No. Désignation Quant,| Remarques
1 5156-011-111-FX HEAD, CYL. 1 315601-1111F
Culasse
2 5110-042-081-XX GASKET, HEAD 1 11004-2081
Joint
3 5130-G10-45X~XX BOLT/M10x45 3 13061045
Vis
4 5130-G10-53X~XX BOLT/M10x53 5 13061053
Vis
5 5156-011-231-AX COVER, INSPECTION 1 315601-1231A
Porte de visite
6 5142-501-232-00 GASKET 1 314250-1232-00
Joint
7 5130-B06-12X-XX %QLT/MﬁX]Z 2 130B0612
is
8 5110-102-326-XX AIR FILTER ASSY 1 11010-2326 See Fig. A-1
Filtre a air Voir Fig. A-1
9 5920-151-193-XX NUT 2 92015-1193
Ecrou \
10 5702-A07-100-0X TUBE, RUBBER/£=80mm 1 702A071000
. Tuyau
1 5490-696-021-XX MUFFLER ASSY 1 48069-6021
Silencieux
12 5491-062-334-9X oCOVER, MUFFLER 1 49106-2334-9X
Protecteur
13 5491-062-333-9X oCOVER, MUFFLER 1 497106-2333-9X
Protecteur
14 5491-072-094-9X oCOVER, EXH. PIPE 1 49107-2094-9X
Protecteur, conduit d’echappement
15 5158-221-449-AX oPIPE, TAIL 1 315822-1449A
Tube d'echappement
16 5131-692-446-9X o PLATE 1 13169-2446-9X
Plaque
17 5144-061-455-AX oSPRING 1 314406-1455A
Ressort
18 5110-R06-10X-XX .%QLT/M6X10 6 110R0610
is
19 5411-B06-00X-XX oWASHER 6 41180600
Rondelle
20 5461-F06-00A-XX oHWASHER, SP 6 461F0600A
Rondelle frein
21 5144-053-092-AX .%QREN 3 314405-3092A
is
22 5410-B04-00X~XX oWASHER 3 41080400
Rondelle
23 5131-692-447-XX PLATE 1 13169-2447
Plaque
24 5142-501-442-00 GASKET 2 314250-1442-00
Joint
25 5171-G08-20X-XX STUD ~ 2 17160820
Goujon
26 5317-R08-00X-XX NUT/M8 2 317R0800
Ecrou)
27 5461-F08-00X-XX WASHER, SP | 2 461F0800
Rondelle frein
28 5350-112-114-XX STAY, MUFFLER 1 35011-2114 )
Tirant i
29 5183-B08-16X<XX %QLT/M8X16 3 183B0816
is
30 5411-B08-00X=XX WASHER 3 4110800
Rondelle
31 5154-002-111-AX VALVE, INLET 1 315400-2111A
Soupape d’admission
32 5154-702-112-AX VALVE, EXH. 1 315470-2112A
Soupape d’echappemen
33 5154-702-113-AX SPRING, VALVE 2 315470-2113A
Ressort
34 5120-092-057-XX SEAT, SPRING 2 12009-2057
Coupelle
35 5142-502-211-00 TAPPET | 2 314250-2211-00
Poussolir
36 5491-186-013-XX CAM GEAR 1 49118-6013
Arbre a cames
37 5211-182-061-XX oDECOMPRESSOR 1 21118-2061
Decompresseur
38 5920-812-338-XX oSPRING 1 92081-2338
Ressort
39 5920-432-105-XX @QIN 2 92043-2105
xe




FG200G-AB13

(FG200G-12X)

Ref, No, Part No, Description Q'ty Remarks
Réf. No. Pi&ces No. Désignation Quant,| Remarques
40 5920-432-122-XX oZ}I{N 1 92043-2122
e
41 5132-522-383~00 WASHER 1 313252-2383-00
Rondelle
42 5183-B08-25%- XX %0LT/M8X25 1 18380825
1s
43 5511-A05-40X~XX KEY 1 511A0540
Clavette
44 5156-013-111-AX PISTON 1 315601-3111A
Piston
45 5156-013-010-AX PISTON RING SET 1 315601-3010A
Segmentation
46 5154-703-121-AX PIN PISTON 1 315470-3121A
Axe de piston
47 5155-013-122-AX RING, SNAP 2 315501-3122A
Collet d'axe
48 5497-196-009-XX SHAFT, CRANK 1 49119-6009
Vile brequln .
49 5156-013-217-AX oGEAR, CRANK 1 315601-3217A
Engrenage -
50 5136-502-371-00 o KEY 1 313650-2371-00
Clavette
51 5156-013-240-AX CONN, ROD ASSY 1 315601-3240A
Bielle
52 5156 -013-245-AX ogoLT’ CONN. ROD 2 315601~-3245A
is
53 5156-014-110-EX CRANK CASE ASSY 1 315601-4110E
Ensemble carter
54 5130-D10-14X-XX 0BOLT/M]OXM 2 13001014
55 5110~092-432-XX GASKET 2 11009-2432
Joint
56 5142-504-231-00 SEAL, S%L 1 314250-4231-00
Joint :
57 5601-A63-05X-XX BEARING, RB/6305 1 601A6305
Roulement radial
58 5131-692-438-XX COVER 1 13169-2438
Capot
59 5158-016-732-AX %CREW 2 315801-6732A
is
60 5150-012-554-XX CARBURETOR ASSY, 1 15001-2554 See Fig. C-1
Ensemble carbureteur Voir Fig. C-1
61 5156-016-181-AX INSULATOR | 2 315601-6181A
Feran thermique
62 5156-016-184-AX GASKET 3 315601-6184A
Joint
63 5172-G06-87X-XX STUD 2 17260687
Goujon
64 5114-096-812-00 CLIP 1 311409-6812-00
Clip
65 5920-592-190-XX TUBE 1 92059-2190
Tuyau
66 5510-232-097 -XX TAPASSY . 1 51023-2097 See Fig. T-1
Ensemble robinet Voir Fig. T-1
67 5136-506-527-00 NUT 1 313650-6527-00
Ecrou
68 5463-H10-00X-XX NASHER TOOTHED 1 463H1000
Rondel
69 5136-796-812-00 CLIP 2 313679-6812-00
Clip
70 5702-A04-100-0% %UBE. RUBBER/2=190mm 1 702A041000
uyau
71 5590-662-315<ZM HOUSING, FAN 1 59066-2315-ZM
Capot de ventilation
72 5156-251-631-AX COVER, CYL. HEAD 1 315625-1631A
éapot
73 5490-892-202-XX SHROUD 1 49089-2202
Capot
74 5130-B06-12X-XX EQLT/M6X12 5 13080612
is
75 5185-B08-20X-XX %QLT/MSXZO 4 185B0820
is
76 5156-015-211-CX GOVERNOR ARM 1 315601-5211C
Levier
77 5920~-022-269~XX BOLT 1 92002-2269
Vis
78 5311-B06~00X~XX NUT/M6 1 311B0600
Ecrou




FG200G-AB13

(FG200G-12X)

Ref. No. Part No. Description Q'ty Remarks
REf. No. Pid&ces No. Désignation Quant Remarques
79 5411-B06-00X-XX WASHER 1 41180600
Rondelle
80 5490-462-090-XX LINK, GOVERNOR 1 49046-2090
Tige
81 5142-505-232-00 SPRING, LINK 1 314250-5232-00
Ressort
82 5156-015-314-AX SPRING, GOVERNOR 1 315601-5314A
Ressort
83 5156-215-311-AX LEVER, CONTROL 1 315621-5311A
Levler
84 5144-965-312-AX NUT 1 314496-5312A
Ecrou
85 5214-B04-08X-XX 3@REN/M4X8 1 21480408
is
86 5156-215~335-BX BRACKET 1 315621-5335B
Support
87 5156-015-389-AX PLATE 1 315601-5389A
Plaque )
88 5144-015-383~AX WASHER 1 314401-5383A
Rondelle :
89 5144-015-385-AX NUT 1 314401~5385A
Ecrou
90 5144-015-388~AX SPRING 1 314401-5388A
Ressort
91 5921-442-004-XX SPRING 2 92144-2004
Ressort
92 5214-B05-18X-XX SCREW/M5x18 2 214B0518
93 5156-015-317-AX SPRING, RETURN 1 315601-5317A
Ressort de rappel \
94 5130-B06-12X-XX BOLT/M6x]2 2 130B0612
95 5161-692-080-XX LINK CHOKE 1 16169-2080
Timonerie
96 5171-965-515-00 GROMME 1 317196-5515-00
Bague de passage
97 5156-224-120-DX BASE, SIDE 1 315622-4120D
98 5156-014-124-AX GASEKT 1 315601-4124A
Joint
99 5142-504-235-00 SEAL, OIL 1 314250-4235-00
Joint SPI
100 5130-G06-40X-XX 99&T/M6x40 2 13060640
101 5130-G06-30X-XX BOLT/M6x30 6 13060630
102 5136-404-181-AX P}gg DOWEL 2 313640-4181A
103 5601-A62-05X-XX BEARING, RB/gZOS 2 601A6205
Roulément radial
104 5158-015-110-AX GOVERNOR ASSY 1 315801-5110A
Ensemble regulateur
105 5144-015-135-AX WASHER 1 314401-5135A
Rondelle
106 5144-015-121-BX SLEEVE GOVERNOR 1 314401-5121B
Bague de regulateur
107 5155-015-122-CX TIP. GOVERNOR 1 315501~5122C
Fourchette
108 5554-A06-00X=XX PIN % P 1 554A0600
oupl le a ressort
109 5410-B06-00X-XX g 1 410B0600
Ron elle
110 5156<015-147-EX COVER 1 315601-5147E
Capot
m 5144-053-092 -AX SCREN 3 314405-3092A
112 5161-152-069-XX EAUGE OIL 1 16115-2069
auge
113 5670-B20~15X-XX -RING | 1 67082015
Joint torigue
114 5161-152~068-XX GAUGE, OIL 1 16115-2068
Jauge
115 5920-552-064-XX 9—RING . 1 92055-2064
oint torique
116 5110-092-432-XX ?ASKET 1 11009-2432
int
117 5130-D10-14X~XX &PéT/M]0x14 1 130D1014




FG200G-AB13

(FG200G6-12X)

Ref, No, Part No, Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant.) Remarques

118 5211-942-139-XX FLYWHEEL 1 21194-2139
Volant

119 5156-AA8-103-AX COIL, IGNITION 1 3156AA-8103A
Bobine d'allumage

120 5156-AA8-124-AX COIL, LIGHTING 1 3156AA-8124A
Bobine d'eclairage

121 5211-192-101-%X IGNITER 1 21119-2101
Bougie d'allumage

122 5260-112-115-XX WIRE, LEAD 1 26011-2115
Fil

123 5136-502-371-00 KEY 1 313650-2371-00
Clavette (

124 5144-013-482-AX WASHER 1 314401-3482A
Rondelle

125 5314-G14~00X-XX NUT/M14 1 314G1400
Ecrou

126 5146-018-164-AX GROMMET 1 314601-8164A
Passe~fil .

127 5156-AA8-164-AX GROMMET 1 3156AA-8164A
Passe—-fil -

128 5156-008-468-AX PLATE 1 315600-8468A
Plaque

129 5242-B04-10A-XX SCREW/M4x10 3 242B04710A
Vis

130 5146-018-137-AX BRACKET 1 11314601-8137A
Support

131 5158-016-625-AX WASHER 3 315801-6625A
Rondelle

132 5156-016-732~AX SCREW 2 315601-6732A
Vis

133 5131-B05-20X-XX BOLT/M5x20 2 131B0520
Vis

134 5180-B06-30X-XX BOLT/M6x30 2 180B0630
Vis

135 5166-918-577-AX BAND 1 316691-8577A
Bande

136 5131-228-410-00 PLUG, SPARK/NGK B4H 1 313122-8410-00
Bougie

137 5172-708-418-BX CAP, PLUG 1 317270-84188B
Capuchon

138 5172-708-419-AX SPRING 1 317270-84719A
Ressort :

139 5490-882-302-2M RECOIL STARTER ASSY 1 49088-2302-ZM See Fig. R-1
Ensemble lanceur Voir Fig. R-1

140 5490-802-126-XX PULLEY 1 439080-2126
Bol

141 5350-112-126~ZM STAY 1 35011-2126-2M
Tirant

142 5130-B06-10X-XX BOLT /M6x10 4 130B0610
Vis

143 5411-B06-00X-XX WASHER 2 41180600
Rondelle

144 5560-312~284-XX LABEL 1 56031-2284
Etiquette

145 5145-V50-851-AX LABEL 1 3145V5-0851A
Etiquette

ACCESSORY
Accessoir
5119-200-900-AX TOOL ASSY 1 311920-0900A 3

5144-900-931-AX
5119-200-951-AX

Outillage complet

oSOCKET, WRENCH/19x21
Cle a pipe

»DRIVER

Tournevis

314490-0931A
311920-0951A 3%




Fig. A-1

AIR FILTER
Filtre a air

Ref, No.
REf. No.

Part No,

Pi&ces No.

Description

Désigrnation

Q'ty

Quant.|

Remarks

Remarques

A-1- 1
A-1- 2
A-1- 3
A-1- 4
A-1- 5
A-1- 6

5110-102-326-XX
5110-122-222-XX
5155-041-313-AX
5490-642-064-XX
5155-041-323-AX
5320-992-103-XX
5110-092-468-XX

AIR FILTER ASSY
Filtre a/air
oCOVER, AIR FILTER
Capot -
oELEMENT
Ellement
o ELEMENT
Element
00 GASKET
Joint
oCASE, AIR FILTER
Botier

00 GASKET

Joint

11010-2326
11012-2222
315504-1313A
49064-2064
315504~1323A
32099-2103
11009-2468




Fig. C-1 CARBURETOR
Carbureteur




Ref. No, Part No, Description Q'ty Remarks
RéEf. No. Piéces No. Désignation Quant,| Remarques
5150-012~554~XX CARBURETOR ASSY 1 15001-2554
Ensemble carbureteur
C-1-1 5136-506-112-00 oJET, PILOT/#45 1 313650-6112-00
Gicleur
C-1- 2 | 5164-706-114-00 oSCREW, PILOT 1 316470-6114-00
Vis
C-1- 3 | 5214-B04-12A-XX oSCREW/MAx12 1 214B0412A
Vis
C-1- 4 |5127-506-116-00 »SPRING 2 312750-6116-00
Ressort
C-1- 5 | 5156-226-139-AX oSHAFT, THROTTLE 1 315622-6139A
Arbre s
C-1- 6 |5156-226-101-AX oVALVE, THROTTLE/#170 1 315622-6101A
Boisseau
C-1- 7 |5143-106-137~AX o SCREW 2 314310-6137A
Vis
C-1- 8 |5160-412-140-XX oSHAFT, CHOKE 1 16041+2140¢
Arbre ]
C-1- 9 |[5161-262-131-XX oVALVE, CHOKE 1 16126-2131
Soupape -
C-1-10 5136-506-134-00 o SCREW 2 313650-6134-00
Vis
C-1-11 5156-256-132-AX oJET, MAIN/#83.8 1 315625-6132A
Gicleur
C-1-12 | 5156-216-129-AX oNOZZLE, MAIN/#5F 1 1315621-6129A
Gicleur
C-1-13 | 5145-956~122-AX oVALVE, NEEDLE 1 314595-6122A
Pointeau
C-1-14 | 5156-016-134-AX oCLIP 1 315601-6134A
Clip )
C-1-15 | 5136-506-106-00 oPIPE, BREED 1 313650-6106-00
Diffuseur
C-1-16 | 5145-956-126~AX oFLOAT 1 314595-6126A
Flotteur
C-1-17 | 5144-996-127-AX oPIN, FLOAT 1 314499-6127A
Axe
C-1-18 | 5145-986-128~AX o GASKET 1 314598-6128A
Joint
C-1-19 | 5160-202-077-XX oCHAMBER, FLOAT 1 16020-2077
Chambre du flotteur
€-1-20 5158-226-133-AX 0o SCREW, DRAIN 1 315822-6133A
Bouchon de vidange
C-1-21 5131-226-116-00 00 SPRING 1 313122-6116-00
Ressort
C-1-22 | 5144-996-159-AX o GASKET 1 314499-6159A
Joint
C-1-23 | 5145-966-143-AX oBOLT 1 314596-6143A

vis




Fig. T-1

TAP

Robinet

Ref. No. Part No, Descpiétion Q'ty Remarks
Réf. No. Piéces No. Désigﬁation Quant.| Remarques
5510-232-097-XX TAP ASSY 1 51023-2097

Ensemble|fobinet
T-1- 1 5136-506-517-00 Q%CREW 1 313650-6517-00
is
T-1- 2 5136-506-512-00 00-RING . 1 313650-6512-00
Joint torique
T-1- 3 5136-506-519~00 ¢STRAINER, FILTER 1 313650-6519-00
Filtre
T-1- 4 5136-506~518-02 o GASKET 1 313650-6518-02
Joint
T-1-5 5510-362-063-XX oCUP, FUEL TAP 1 51036-2063
W . Cuve
T-1- 6 5136-506-522-00 oNUT, RING 1 313650-6522-00

Bague filetée




Fig. R-1

RECOIL STARTER
Lanceur

Ref. No, Part No, Description Qlty Remarks
Réf. No. Pigces No. Désignation Quant., Remarques
5490-882-302-ZM RECOIL STARTER ASSY 1 49088-2302~ZM
Ensemble laneceur
R-1- 1 | 5156-013-443-AX | oNUT ‘ 1 315601-3443A
Ecrou )
R-1- 2 5156-013~449-AX oCOVER,//RETAINER 1 315601-3449A
Disque d'encliquetage
R-1- 3 5156-013-446-AX oSPRING 1 315601-3446A
Ressort
R-1- 4 | 5156-013-445-AX | oPAWL, RECOIL 1 315601-3445A
Cliquet
R-1- 5 | 5156-013-463-AX | oPAWL, RECOIL 1 315601-3463A
Cliquet
R-1- 6 5156-013-473-AX oPIN, PAWL 1 315601-3473A
Axe, cliquet
R-1- 7 5156-013-447-AX oREEL, RECOIL 1 315601-3441A
Bobine de renvidage
R-1- 8 5156-013-452-AX oSPRING, RECOIL 1 315601-3452A
Reseort spirale
R-1- 9 5156-013-464-AX oCOVER, SPRING 1 315601-3464A
Couvercle
R-1-10 5156-013-458-AX oWASHER 1 315601-3458A
Rondelle
R-1-11 5156-013-442-AX oWASHER, THRUST 1 315601-3442A
Rondelle
R-1-12 5591-062~090~-XX oROPE/5x2400 1 59106-2090
Cordon
R-1-13 5136-013-454-BX oHANDLE, RECOIL STARTER 1 313601-34548B
Poignee
R-1-14 5153-533-455-00 oDAMPER 1 315353-3455-00
Caoutchouc
R-1-15 5320-992-127-7M oCASE, RECOIL 1 32099-2127-IM

Boitier, ensemble




2,

//,,k\\//
\_/,
%@@
f&y A
%
/f\ & /&\A
- ﬂ@ &




e

ENGINE
Moteur

'FG200G- AB14(FGZOOG 13X)‘ |

for A500F E20
pour B






CONTENTS

ENGINE

Moteur

for ABOOF-E20

Pour

Fig. E-1 FG200G-ABT4 (FG200G-T13X) vttt ittt i et e e e e et 1

Fig. A-1 AR FILTER vttt i it e i ettt et i e e e aad s e e e 6
Filtre a air

Fig. C-1 CARBURETOR ... it i i i i i iiercnce e e e e v 7
Carburateur ;

Fig. R-1 RECOIL STARTER . ..ot v it e e e 9
LLanceur :

Fig. T-1 TAP o e O T e 10
Robinet

NOTE)

¥ Marked parts in the column remarks, are not always in stock,
requining consdiderable time for thein deliveny.

NOTA)

% Les piéces marquées dans la colonne des remarques, ne sont pas
toujours disponibles en stock, et demandent beaucoup de temps avant
de pouvoir &tre livrées.




FG200G-AB14 (FG200G-13X)

Fig. E-1




FG200G-AB14

(FG200G6-13X)

Ref, No. Part No, Description Q'ty Remarks
Réf., No. Pidces No. Désignation Quant, Remarques
1 5156-011-111~FX HEAD, CYL. 1 315601-1111F
Culasse
2 5110-042-081-XX GASKET HEAD 1 11004-2081
Joint
3 5130-G10-45X-XX %QLT/M]0X45 3 13061045
is
4 5130-G10-53X-XX BQLT/M10x53 5 130G1053
5 5156-011-231-AX COVER, INSPECTION 1 315601-1231A
Porte’de visite
6 5142-501-232-00 GASKET 1 314250-1232-00
Joint
7 5130-B06-12X-XX BOLT/M6X]2 2 130B0612
8 5110-102-325~XX AIR FILTER ASSY 1 11010-2325 See Fig. A-1
ltre a air Voir Fig. A-1
9 5920-151-193-XX NUT 2 92015-1193
Ecrou ‘
10 5702-A07-100-0% TUBE, RUBBER/2=80mm 1 702A071000
Tuyau
11 5490-696-048-XX MUFFLER ASSY 1 49069-6048
1lencieux
12 5491-062-334-9X oCOVER, MUFFLER 1 49106-2334-9X
Protecteur
13 5491-062-333-9X °COVER MUFFLER 1 49106-2333-9X
Protedteur
14 5491-072-094-9% .COVER EXH. PIPE 1 49107-2094-9X
rotecteur, conduit d'echappement]
15 5131-692-446-9X oPLATE 1 13169-2446-9X%
Plaque
16 5110-R06~T0X~XX .BQLT/MGXTO )6 T10R06170
17 5411-B06-00X-XX .NASHER PL/M6 6 | 411B0600
Rondelle
18 5461-F06-00A-XX oWASHER, SP/M6 6 46TF0600A
Rondelle frein
19 5144-053-092-AX .SCREW 3 314405-3092A
20 5410-B04~-00X-XX .WASgEFfi PL/M4 3 471080400
elle
21 5131-692-447-XX PLATE 1 13169-2447
Plaque
22 5142-501-442-00 GASKET 2 314250-1442-00
Joint
23 5171-G08-20X~XX STUD 2 17160820
Goujon
24 5317-R08-00X-XX NUT /M8 2 317R0800
Ecrou -
25 5461-F08-00X-XX WASHER, SP/M8 2 46TF0800
Ron&elie frein
26 5350-112-114-XX STAY, MUFFLER 1 35011-2114
Tirant
27 5183-B08-16X-XX BQLT/MSX]G 3 183B0816
28 5411-B08-00X-XX WQEHER ePL/M8 3 41180800
29 5154-002-111-AX VALVE, INLET 1 315400-2111A
Soupape d'admission
30 5154-702-112~AX VALVE, EXH. 1 315470-2112A
Soupape d'echappement
31 5154-702=113~AX SPRING, VALVE 2 315470-2113A
Ressort
32 5120-092-057-XX SEAT, SPRING 2 12009-2057
Coupelle
33 5142-502-211-00 TAPPET 2 314250-2211-00
Poussoir
34 5491-186-013-XX CAM SHAFT COMP 1 49118-6013
Arbre a cames
35 5211-182-061-XX o DECOMPRESSOR 1 21118-2061
Decompresseur
36 5920-812-338-XX o SPRING 1 92081-2338
Ressort
37 5920-432-105-XX o PIN 2 92043-2105
Axe
38 5920-432-122-XX oPIN 1 92043-2122
Axe
39 5132-522-383-00 WASHER 1 313252-2383-00
Rondelle




FG200G-AB14 (FG2006G-13X%)
Ref, No, Part No, Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant.| Remarques
40 5183-B08-25X-XX BOLT/M8x25 1 183B0825
Vis
41 5511-A05-40X~XX KEY 1 511A0540
Clavette
42 5156-013-111-AX PISTON 1 315601-3111A
Piston
43 5156-013-010-AX PISTON RING SET 1 315601-3010A
Segmentation
44 5154-703-121-AX PIN, PISTON 1 315470-3121A
Axe de piston
45 5155-013-122-AX RING, SNAP 2 315501-3122A
Collet d'axe
46 5491-196-009-XX SHAFT, CRANK 1 49119-6009
Vile brequin
47 5156-013-217-AX oGEAR, CRANK 1 315601-3217A
Engrenage
48 5920-382-077-XX oKEY 1 92038-2077
Clavette )
49 5132-516-018-XX CONN. ROD ASSY 1 13251-6018
Bielle
50 5156-013-245-AX oBOLT, CONN. ROD 2 315601 ~3245A
Vis )
51 5491-202-124-XX CRANK CASE COMP 1 49120-2124
Arbre a cames
52 5142-504-231-00 SEAL, OIL 1 314250-4231-00
Joint SPI )
53 5601-A63-05X-XX BEARING, RB/6305 1 601A6305
Roulement radial
54 5131-692-438-XX COVER 1 13169-2438
Capot
55 5158-016-732-AX SCREW 2 315801-6732A
Vis
56 5150~012~554-XX CARBURETOR ASSY 1 15001-2554 See Fig. C-1
Ensemble carburateur Voir Fig. C-1
57 5156-016-181-AX INSULATOR 2 315601-6181A
Feran thermique
58 5156~016-~184-AX GASKET 3 3715601-6184A
Joint
59 5172-G06-87X-XX STUD 2 17260687
Goujon
60 5114-096-812-00 CLIP 1 311409-6812-00
Clip
61 5920-592-190-XX TUBE 1 92059-2190
Tuyau
62 5510-232-097-XX TAP ASSY 1 51023-2097 See Fig. T-1
Ensemble robinet Voir Fig.
63 5136-506-527-00 NUT 1 313650-6527-00
Ecrou
64 5463-H10-00X~XX WASHER',. TOOTHED 1 463H1000
Rondelle
65 5136-796~812-00 CLIP 2 313679-6812-00
Clip
66 5702-A04-100-0X TUBE,/ RUBBER/2=190mm 1 702A0417000
Tuyau
67 5590-662-315-ZM HOUSING, FAN 1 59066-2315-ZM
Capot de ventilation
68 5156-251-631-AX COVER, CYL. HEAD 1 315625-1631A
Capot
69 5490-892-202-XX SHROUD 1 49089-2202
Capot
70 57130-B06=12X=XX BOLT/M6x12 5 130B0612
Vis
71 5185-B08-20X-XX BOLT/M8x20 4 185B0820
Vis
72 5156-015-211-CX GOVERNOR ARM 1 315601-5211C
Levier
73 5920-022-269-XX BOLT 1 92002-2269
Vis
74 5311-B06-00X-XX NUT /M6 1 311B0600
Ecrou
75 5411-B06-00X~-XX WASHER, PL/M6 1 41180600
Rondelle
76 5490-462-090-XX LINK, GOVERNOR 1 49046~-2090
Tige
77 5142-505-232-00 SPRING, LINK 1 314250-5232-00
Ressort
78 5156-015-314-AX SPRING, GOVERNOR 1 315601-5314A
Ressort




FG200G-AB14

(FG2006-13X)

Ref, No. Part No, Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant.,| Remarques
79 5156~215-311-AX LEVER, CONTROL 1 315621-5311A
Levier
80 5920~152-120~XX NUT 1 92015-2120
Ecrou
81 5214-B04-08X~XX %CREW/M4X8 1 21480408
is
82 5156-215-335-BX BRACKET 1 315621-53358
Support
83 5156-015-389-AX PLATE 1 315601-5389A
Plaque
84 5144-015-383~AX WASHER 1 314401-5383A
Rondelle
85 5144-015-385-AX NUT 1 314401-5385A
Ecrou
86 5144-015-388-AX SPRING 1 314401-5388A
Ressort
87 5921-442-004-XX SPRING 2 92144-2004
Ressort s
88 5214-B05-18X-XX %CREN/MSX]S 2 214B0518
is
89 5156-015-317-AX SPRING, ‘RETURN 1 315601-5317A
Ressort de rappel
90 5130-B06-12X-XX %QLT/MBX]Z 2 130B0612
is
91 5161-692-080-XX LINK, CHOKE 1 16169-2080
Timonerie
92 5171-965-515-00 GROMMET 1 317196-5515-00
Bague de passage
93 5156-224-120~DX BASE, SIDE 1 315622-4120D
Carter
94 5156-014-124-AX GASKET )1 315601-4124A
Joint
95 5142-504-235-00 SEAL, OIL 1 314250-4235-00
Joint SPI
9% 5130-G06-40X~XX BOLT/M6x40 2 13060640
Vis
97 5130-G06-30X-XX BOLT/M6x30 6 13060630
Vis
98 5136-404-181-AX PIN, DOWEL 2 313640-4181A
Pion
99 5607-A62-05X-XX BEARING, RB/6205 2 601A6205
Roulement radial
100 5158-015-110-AX GOVERNOR ASSY. 1 315807-5110A
Ensemble regulateur
101 5144-015-135-AX WASHER 1 314401-5135A
Rondelle
102 5144-015-121-BX SLEEVE, GOVERNOR 1 314401-5721B
Bague de regulateur
103 5155-0156-122-CX TIP, GOVERNOR 1 315501-5122C
Fourchette
104 5554-A06-00X-XX PIN, SNAP 1 554A0600
Goupille a ressort
105 5410-B06-00X-XX WASHER, PL/M6 1 410B0600
Rondeile
106 5156-015-147-EX COVER 1 315601-5147E
Capot
107 5144-053-092-AX SCREW 3 314405-3092A
Vis
108 5161-152-069-XX GAUGE, OIL 1 16115-2069
Jauge
109 5670-B20<15X=XX O—RING 1 670B2015
Joint torique
110 5161-152-068-XX GAUGE, OIL 1 16115-2068
Jauge
111 5920-552-064-XX O—RING 1 92055-2064
Joint torique
112 5110-092-432~XX GA$KET 3 11009-2432
Joint
113 5130-D10-14X~XX BOLT/M10x14 3 13001014
Vis
114 5211-942-139-XX FLYWHEEL 1 21194-2139
Volant
115 5156-AA8-103-AX COIL, IGNITION 1 3156AA-8103A
Bobine d'allumage
116 5156-AA8-124-AX COIL, LIGHTING 1 3156AA-8124A
Bobine d'eclairage
117 5211-192-107-XX IGNITER 1 21119-2101

Bougie d'allumage




FG200G-AB14  (FG200G-13X)

Ref, No, Part No, Description Q'ty Remarks
Réf. No. Pig&ces No. Désignation Quant.| Remarques
118 5260-112-115~XX gl?E, LEAD 1 26011-2115
i
119 5920-382~-077-XX KEY 1 92038-2077
Clavette
120 5144~013-482-AX WASHER 1 3144071-3482A
Rondelle )
121 5920-152-157-XX NUT 1 92015-2157
Ecrou
122 5920-592-151-XX TUBE 1 92059-2151
Tuyau
123 5146-018-164-AX GROMMET 1 314601-8164A
Passe-fil
124 5156-AA8-164-AX GROMMET 1 3156AA-8164AC
Passe-fil
125 5131-832-087-XX PLATE 1 13183-2087
Plaque
126 5242-B04-T0A-XX %QREW/M4X10 3 242B0410A
is )
127 5146-018-137-AX BRACKET 1 314601-8137A
Support -
128 5158-016-625-AX WASHER 3 3158071-6625A
Rondelle
129 5156-016-732-AX %CREW 2 315601-6732A
is
130 5131-B05-20X-XX 5QLT/M5x20 2 13180520
is
131 5180~B06-30X~XX %QLT/MBXBO 2 180B0630
is .
132 5166-918-577-AX BAND 1 316691-8577A
Bande ‘
133 5131-228-410-00 PLUG, SPARK/NGK B4H 1 313122-8410-00
Bougle
134 5172-708-418-BX CAP, PLUG 1 317270-84188B
Capuchon
135 5172-708-419-AX SPRING 1 317270-8419A
Ressort
136 5490-882-302-ZM RECOIL STARTER ASSY 1 49088-2302-7M See Fig. R-1
Ensemble lanceur Voir Fig. R-1
137 5490-802-126-XX gU&LEY 1 49080-2126
o
138 5350-112-126-ZM STAY 1 35011-2126-2M
Tirant
139 5130-B06-10X~-XX BQLT/MBX]O 4 130B0610
140 5411-B06~00X-XX WASHER, PL/M6 2 411B0600
Rondelle
141 5560~312-290-XX LABEL 1 56031-2290 3
Etiquette
142 5560~312-286-XX LABEL 1 56031-2286 3
Etiquette
ACCESSORY
Accessolir
5119-200-900-AX TOOL ASSY 1 311920-0900A 3%

5144-900-931=AX
5119-200-951~AX

Outillage complet

oSOCKET _WRENCH/19x21
Cle a pipe

«DRIVER

Tournevis

314490-0931A
311920-0951A 3




Fig. A-1

AIR FILTER
Filtre a air

4

Ref. No. Part No. Description Q'ty Remarks
Réf. No. Pi&ces No. Désignation Quant,| Remarques
5110-102-325-XX AIR FILTER ASSY 1 11010-2325

Filtre a air

A-1-1 5110-122-221-XX »COVER, AIR FILTER 1 11012-2221
Capot

A-1- 2 5155-041-313-AX o ELEMENT 1 315504-1313A
Element

A-1- 3 5490-642-064-XX oELEMENT 1 49064-2064
Element

A-1- 4 5165-041-323-AX 0o GASKET 1 315504-1323A
Joint

A-1- 5 5320-992-103-XX oCASE, AIR FILTER 1 32099-2103
Botier

A-1- 6 5110-092-468-XX 00GASKET 1 11009-2468
Joint




CARBURETOR
Carburateur

Fig. C-1




Ref. No, Part No, Description Q'ty Remarks
Réf. No. Piéces No. Désignation Quant.,| Remarques
5150-012-554-XX CARBURETOR ASSY 1 15001-2554
Ensemble carburateur
C-1-1 5136-506-112-00 oJET, PILOT/#45 1 313650-6112-00
Gicleur
C-1- 2 5164-706-114-00 o SCREW, PILOT 1 316470-6114-00
Vis
C-1- 3 5214-B04-T2A-XX o SCREW/M4x12 1 214B0412A
Vis
C-1- 4 5127-506-116~-00 o SPRING 2 312750-6116-00
’ Ressort
C-1- 5 5156-226-139-AX e SHAFT, THROTTLE 1 315622~6139A
Arbre
C-1- 6 5156~-226-101-AX oVALVE, THROTTLE/#170 1 315622-6101A
Boisseau
c-1-7 5143-106-137-AX o SCREW 2 314310-6137A
Vis
C-1- 8 5160-412-140~-XX oSHAFT, CHOKE 1 16041-2140
Arbre
C-1- 9 | 5161-262-131-XX oVALVE, CHOKE 1 16126-2131
Soupape
C-1-10 5136-506-134-00 o SCREW 2 313650-6134-00
Vis )
C-1-11 5156-256-132-AX o«JET, MAIN/#83.8 1 315625-6132A
Gicleur
Cc-1-12 5156-216-129-AX oNOZZLE, MAIN/#5F 1 315621-6129A
Gicleur )
C-1-13 5145-956-122-AX oVALVE, NEEDLE 1 314595-6122A
Pointeau
C-1-14 5156-016-134-AX .C%IP 1 315601-6134A
Clip
C-1-15 5136-506-106-00 oPIPE, BREED 1 313650-6106-00
Diffuseur
C-1-16 5145-956-126-AX oFLOAT 1 314595-6126A
Flotteur
Cc-1-17 5144-996-127-AX .KiN, FLOAT 1 314499-6127A
e
Cc-1-18 5145-986-128-AX oGASKET 1 314598-6128A
Joint
Cc-1-19 5160-202-077-XX «CHAMBER, FLOAT 1 16020-2077
Chambre du flotteur
C-1-20 5158-226-133-AX 0o SCREW, DRAIN 1 315822-6133A
Bouchon de vidange
c-1-21 5131-226-116-00 0o SPRING 1 313122-6116-00
Ressort
C-1-22 5144-996-159-AX oGASKET 1 314499-6159A
Joint
C-1-23 5145-966-143~AX o%QLT 1 314596-6143A
is




Fig. R-1

RECOIL STARTER
Lanceur

Ref, No. Part No. Description Q'ty Remarks
Réf. No. Pigces No. Désignation Quant, Remarques
5490-882-302-ZM RECOIL STARTER ASSY 1 49088-2302-7ZM
Ensemble lanceur
R-1-1 5156-013-443-AX oNUT 1 3156071-3443A
Ecrou )
R-1- 2 5156-013-449-AX o COVER, RETAINER 1 315601-3449A
Disque d'encliquetage
R-1-3 5156-013-446-AX oSPRING 1 315601-3446A
Ressort
R-1- 4 5156-013-445-AX «PAWL , RECOIL 1 315601-3445A
Cliquet
R-1- 5 5156~013-463-AX oPAWL, RECOIL 1 315601~3463A
Cliquet
R-1- 6 5156-013-473-AX oPIN, ‘PAWL 1 315601-3473A
Axe, cliquet
R-1-7 5156~013-441-AX oREEL, RECOIL | 1 315601~-3441A
Bobine de renvidage
R-1- 8 5156-013-452-A% o OPRING, RECOIL 1 315601-3452A
Ressort spirale
R-1- 9 5156~013-464-AX " oCOVER, SPRING 1 315601-3464A
Couvercle
R-1-10 5156~013-458-AX o WASHER 1 315601-3458A
Rondelle
R-1-11 5156-013-442-AX oWASHER, THRUST 1 315601-3442A
Rondelie
R-1-12 5591-062~090-XX o ROPE /5x2400 1 59106-2090
Cordon
R-1-13 5136-013-454-BX oHANDLE, RECOIL STARTER 1 313601-34548
Poignee
R-1-14 5153-533-455-00 o DAMPER 1 315353-3455~00
Caoutchouc
R-1-15 5320-992-127-IM o+CASE, RECOIL 1 32099-2127-1IM
Boitler, ensemble

wwwwww



Fig. T-1

TAP
Robinet

6
Iy 1l
Ref, No, Part No. Description Q'ty Remarks
Réf. No. Pigces No. Désignation Quant.| Remarques
5510-232-097-XX TAP ASSY . 1 51023-2097
Ensemble robinet
T-1-1 5136-506-517-00 .%QREW 1 313650-6517-00
is
T-1- 2 5136-506-512-00 00-RING > 1 313650-6512-00
Joint/ torigue
T-1- 3 5136-506-519-00 o STRAINER, FILTER 1 313650-6519-00
Filtre
T-1- 4 5136-506-518-02 «GASKET 1 313650-6518~02
[(Joint
T-1- 5 5510-362~063-XX o%UPé FUEL TAP 1 51036-2063
uv
T-1- 6 5136-506-522-00 oNUT, RING 1 313650-6522-00

Bague filetée













Fig
Fig.
Fig.
Fig.

Fig.

Fig.
Fig.
Fig.
Fig.

Fig.

Fig.

Fig.

Fig.

CONTENTS

A300F,A400F,A500F

. 10

11

12

13

14

15

. 16

17

18

1%

FRONT FRAME(For ABO00F-E40,E20,A400F,A500F)
Longeron (A3G0F-E40,E20,A400F,A500F)

FRONT FRAME(For A300F-2E40) «oevreceummmienninneaiinns

Longeron (A300F-2E40)

TRANSMIS/SION GEAR CASE  ceovvverrvemamnncdosidiindnan,

Boiter de réducteur

TRANSMISSION GEAR(For A300F) -eteimimniininn.

Réducteur (A300F)

TRANSMISSION GEAR(For A400F,A500F)
Réducteur (A400F,A500F)

SHIFTER -reeeviiiieremmi et e v

Fourchette

WHEEL PIPE cc-corcorereat ottt iiinsitiine ser e tamemeaenoessenenens,

Rone de conduit

I-IANDLE FRAME .......................................................

Maneheren

'CO NTROL SYSTEM .................................................

Commandes

SHI T LEVER .........................................................

Poigne d’embrayage

BONNET and FUEL TANK(For ABOOF-E40,E20) ovrrremnvminnanns

Réservoir ei eapot (A300F-E40,E20)

BONNET and FUEL TANK(For A300F-2E40) -

Réservoir ei capot (A300F-2E40)

BONNET and FUEL TANK(For B40OF,A500F) «reorerorvevceninars

Réservair ei capot (A400F,A500F)

BELT COVER vvrervrert it aitinii it ciaevrreein e i e e e nesens s

Carter de courroiass

MARKS (ENGLISH)  cocvttrmie it e e ee e eeaans

Etiquettes

DETAIL POR Figlﬁ .............................................

Detail Pigle

MARKS { GERMAN Jr+ v cveverertrneareaentetmieeeneaease oo oeeneson,

Etiquettes

DETAIL FOR Figl 7 e e,

Detail Figl7

TOOLS e e

Cutils

..............

..............

..............

..............

..............

...............

..............

..............

...............

...............

..............

..............

11

13

15

17

21

24

25

27

29

31

35

37

39

41

42

43



Fig. 1 FRONT FRAME(For A300F-E40,E20,A400F,A500F)
Longeron {(A300F-E40,E20,A400F,A500F)




300F A00F [500F
Ref No. Parts No, Description Q'ty E i2E ‘E|EJE|E|E Remarks
21412 1412
REE, No. Pigces Ho. Désignation Quant, 0 a g0 |0 |00 Remarques
1= 1 1396-101-220-00 FRAM, F 1 0 gJj0 )00 ]C
Longeron
I- 2 V201~261-005-50 B_OLT/MIOXf)ﬁ i 0 0Jjofo (80
1- 3 Vv401-180-010-00 WASHER, SP/MIO 1 0 0|10 j0 (010
Rondelle frein
i- 4 V300-260-0106-00 NUT/MIO | 0 0{0 040
Ecrou
1- 5 V201-260-805-50 BOLT/MBX55 1 0 0]0 o]0
-6 V4)1-160-008-00 WASHER, SP/M8 1 v} o100 0
. Rondelle frein
-7 v300-260-008-00 - | NUT/MS8 l 1} gjolojafo
Ecron
i- 8 1396~106-2E0-00 STAND 1 0 0 J0 0010
Beguiile
i- 8 1352-106-002-00 SPRING, STAND i 0 ¢rolojola
Ressort
1-10 V411-260-012-00 WASHER/MI 2 1 0 0joy04{01} 0
Rendelle
1-11 VH00-162-502-00 PIN, SPLIT/25X20 i 0 ojojojofo
Goupille fendne
1-12 1806-11§-200-00 HITCH, F SET ] 0 glo0oj0i0]0
Attelogc ant
1-13 1396-121-001-00 PLATE 4 0 D |00
Plaque
1-14 V201-260-804-00 B_OLT/MB><40 4 0 00| 0
1-15 V401-160-008-00 WASHER, SP/MB 4 0 0 0 0
Rondelle frein
1-16 Vv300-260-008-00 NUT/M8 4 0 ojlo¢io
Ecrou
1-17 v411-260-008-00 WASHER /M8 4 0 oc|jc!lo
Rondelte
i-i8 1397-121-001-10 PLATE 4 6|0
Plague
i-19 V201-261-004-50 BpLT/Mi 0%45 4 0
1-20 V401-160-010-00 WASHER, SP/MIO 4 6|0
Rondelle frein
1-21 V300-260-010-00 NUT/MID 4 0
Ecrou
1-22 V411-260-010-00 \gASHER/Mi 0 4 0
_Rondel
1-23 | 1306 401 2300 0 | EoNGERON A 6 lo 0 loeur W l}PQ




Fig 2 FRONT FRAME(For A300F-2E40)
Longeron (A300F-2E40)




300F 400F |500F
Ref No. Parts No. Description Q'ty % é g E g E % Remarks
4
Réf. No. Plgces Ho. Désdignation Quant, ¢ g 610101010 Remarques
2- 1 1398-101-210-00 FRAM, F 1 0
Longeren
2- 2 V201-261-005-50 I\E;._OLT/MI{]X55 1 0
is
2-3 v401-§60-030-00 WASHER, SP/MI0 I 0
Rondelte frein
2- 4 y300-260-010-00 NUT/M10 1 0
Ecrou
2- 5 v201-260-805-00 g._ou/maxm i 0
18
2- 6 V401-|60-008-00 WASHER, SP/M8 1 0
- Rondelle frein
2- 7 V300-260-008-00 NUT /M8 1 0
Ecrou
2- 8 1396-106-210-00 STAND i 0
Bequille
2-9 1352-108-002-00 SPRING, STAND: i 0
Ressort
2-10 Vil 1-260-012-00 WASHER/M1 2 1 0
Rondelle
2-1} V500~ 162-502-00 PIN, SPLIT/25%X20 ]
. Goupille fendne .
2-12 1386-111-200-00 HITCH, F SET i
Attelage ant
2-13 V411-260-008-00 WASHER/MS 4 g
Rondelle Ercln
2- 14 v401-160-008-00 WASHER, SP/MB 4 0
Rondelle frein
2-15 v300-260-008-00 NUT/M8 4 J
Ecrou
2-16 1398-121-230-00 BASE, ENGINE ] 8
Cuvette de
2-17 1398-121-001-C0 PLATE, |/19%X159 2 0
. Plagque
2-18 v411-260-008-00 WASHER/MB 2 i}
Rondelle
2-19 V211-260-802-50 E.OLT, SEMS/MEX25 4 0
is
2-20 1398-616-200-00 FENDER 1 0
Garde -boue
2-21 v210-360-601-60 %QLT, W SEMS/MEX16 P4 0
is
2-22 1366-726-006-00 CAP/B i 0
Embout




P 1 1]

POUR W

FRONT FRAME
on

FIG.# | 2-1




: 00p0 1 8 W /10K |00-800-09Z-00€4 92
0000 ; 8/9N14dS " UTHSYH [00-800-09T-T0F A 5z
M dNOd 0000 i S X8 K /1108 |05-508-092-1024 vz
00Do T |dkD3  LNOYA/3KYHd [00-06Z-T0T-96E1 €z
i CRERE 513
SYUVREY oudn | RoNd {- iy NOTLA1EIS3Q 4600 1uvd  |B |4 [#x8%
! 00b0 00 [ |1 |8 28
vepz 2z
s1f3 94
TR
4444 43
=7 d 00p0 00 -
g 0000 00 ENERE
ashb b

008V00YY



Fig. 3 BELT DRIVE
8ysteme d’entrainement




300F A00F |500F
Ref No. Parts No, Description Qtyte |2|e e |e|& |€ | Remarks
4§ tE ]2 (412142
REE. No Pigces HNo. DEsignation Quant, ¢ 8 04010 ]08 0 Remarques
31 1398-201-001-00 PULLEY/V2 B0OS9 BOTO 1 0 0
Poulie
3- 2 1398-20] -200-00 PULLEY/VZ BI70 B145 1 0 0
Poulie
3- 3 1328-201-003-00 KEY, PULLEY | slojojot0o}jo]o0
Clavette
3- 4 1324-205-002-00 WASHER i ojojo0|ofO0p0y0
Rondelile
3- 5 V211-260-802-00 EQLT, SEMS/MBx20 1 0jo|0i0)0910}0
is
3- 6 VB17-200-0358-00 V-BELT/SB28, I 0 010} 0
R Courroie trapezoidale
3-7 1398-201-003-00 PULLEY/V2 B063 BO8T 1 0
Poulie
3-8 1896-201-210-00 PULLEY/VZ B170 Bl51 | 0L 0]0Lo
Poulie
3-9 Vv817-200-036-00 V-BELT/SB36, i o
Courrois trapezoidale
3-10 1398-202-200-00 ARM, TENSION i ctop0jolo)lag0
Tirant
3-11 1398-202-00§-00 PULLEY/41x50 i o loyoe|al0oj0lo
Poulie
3-12 VB00-150-620-20 BEARING, RB/6202SS8 i glo|Jojop0|0td
Roulement
3-13 V704-140-015-00 RING, $NAP/CI§ 2 ptojojo| 0|00
Collet o axe
3-14 V705-140-035-00 RING, SNAP/C35 1 gtoelojojojo;o0
Collet d”axe
3-15 1396-202-001-00 g_OLT, TENSION 1 plotola]0(0]0
is
3-16 V4§1-260-012-00 WASHER/M12 2 olofofojojofeo
Rondelle
3-17 V401-160-012-00 WASHER, SP/M12 1 eolo|0joti0o|[0]0
Rondelle frein
3-18 V300-260-012-00 NUT/MI2 | g|lojofoiofoyc
Ecrou
3-19 V704-140-012-00 RING, SNAP/CI2 1 0 ocjoflojola
Collet dfaxc
3-20 1381 -202~-002-00 SPRING, TORQUE/!S t clo|Jolo|O0|oO]|0
Ressort
3-21 1398-204-200-20 STOPPER, BELT A i 0 Q
Arret de courroie
3-22 1398-204-210-20 STOPPER, BELT B 1 Q 0
Arret de courroie
3-23 V401-16¢-006-00 WASHER, SP/M6 2 0
Rondelle frein
3-24 V300-260-006-00 NUT /M6 2 0 0
Ecrou
3-25 1396-201-002-00 PULLEY/VZ BO70 BO9O 1 010
Poulie
3-26 1396-203-210-00 STOPPER, BELT A 1 0| 0l0g30
Arret de courroie
3-27 V211-360-801-60 %PLT,WSEMS/MBXIS 2 o|o|0of0D
[
3-28 1396-203-220-10 STOPPER, BELT B i g10]0|90
Arret de courroie
3-29 1307 -204-004-00 I;U]T[_EY/VZ BO70 BOY9O I 010
outie
3-30 1397-201-002-00 BELT/V2038 , 1 0|0
Courreie trapezoidale




jUaalU(BIJUS P 2WAISAS

MHNOd dATda L7144

L-

#9114




: M _
: 00i z 9TX$H /S°L10€ [09-108-092-T124 zL
i D0 T [|dx03 Qu¥AD [0T-06Z-£0T-96ET 12
i Do z 0ZX8K /S‘L708 |00-208-09Z-11ZA 0L
_ m 00 z SX0EX6 /8Y1703 [00-T00-50Z-F9€1 69
_ 0000 I 8K /10 |00-800-09Z-DDEA g9
i 3000 z 84 /9THSVA |00-800-092-TTFA L9
000 z 8K /dS'HMHSYM |00-800-091-10¥A 99
00p0 T 09%8K /L70% |00-908-092-10ZA 59
00po 1 Z¥/34n4 |00-Z00-£0Z-96€ 1 ra
00po T |dKOD Q/1739/83d4d0LS |00-0£2~E0Z-96ET €9
00 Z {dR01  L799°83dd0LS |60-00Z-€0Z-86£1 zg
00po T |dKB3 2/1738/43dd0LS |00-0PZ-£0Z-96¢1 19
00 1 9TX8H /dS'1708 |05-108-086-T1ZA 09
00 1 ldKoa quvny [01-062-£02-96¢1 65
00 z 9IX8H /dS ‘L7108 [09-108-09E-11ZA 85
00ho z 87 /3NDHOL ANIHAS [00-100-202-2GET 15
_ 00 1 NOISNZL'110d |06-T00-Z0Z-065F ag
00ho I NOTSNIL 1104 |00-Z00-20Z-96€1 45
6000 z KOTSNZL'RETINd [00~500-ETE~LELE 7S
00bo 1 |dKOJ  H/NOISNEL°WEY |00-022-202-96€T £
] 00ho 1 |dHBD  1/ROISNEL “HEV [00-0TZ-70Z-96€1 25
, 00 1 61/3N0UOL ‘INTHdS |00-200-20Z-18ET 15
00p0 00 I Z1 /dVNS‘DN1Y [00-ZI0-0FT-FOLA 05
00p0 00 I ZIH/LAN {00-Z10-09Z-00€A 6%
- gopo 00 1 ZIH /dS'HANSYA J0D-TT0-09T-T0¥4 8¥
adAL M ENBOd 000 00 I Z1K /43HSYA [00-ZT10-002-TT¥A Lb
00p0 00 Z ST/d¥NS ONIH [00-STO-0FT-FOLA ¥
YT E
~d.gire o
00 i A8110d  NOISNAL |0-00€-202-2GET 5
00 T |dROD HOISNAL 'H4V |00-00Z-Z0Z-96£1 VP
0 1 1738-A |00-200-Y0Z-L6E1 v
0 1 8¢ 89S  L139-4 [00-8€0-002-LI8A ¥
00D0 z 8E0GA/ 1134 |00-L0D-T0Z-L6ET 17
00bo I 161904192A/K3TI0d |00-022-102-96€T oF
30 I 0608040824/ A3110d [00-E00-T0Z-26€1 6¢
00 1 0608040924/ 53 110d |00-500-T0Z-L65T 8¢
0 I GLO8A/ K3 1T {00-100-T0Z-L6ET L€
00po 1 GZXBW /5'1109 |0G-208-09Z-11Z4 9¢
00 1 0ZX8K //$°1108 |00-208-09Z-11ZA g€
0000 00 i YAHSYM |00-Z00-50Z-F2ET o
00bo 00 1 [RIXATTING NIVHLIVHS |00-£00-T07-6Z€7 13
80 { [dK0D 041847131104 {00-00Z-10Z-96€1 7€
0 1 b 0L08A/A31114d [D0-T00-10Z-96ET Tt
q T 55
SXUVHIY oldn | Hodd |- i NOILd142524 3403 14vd  JH |4 |#aadx
L 60bo 00 b 3 s
y2¥e 2T
2383 1%
YIRT
dd4d 44
00po 00 -
0ope 00 b-€ _%on_
GG¥Y 67
DOSYOOPY




Fig. 4 TRANSMISSION GEAR CASE

Boiter de redueteur




300F 400F I500F
Ref No. Parts No. Description Q'ty E % % E g. E E Remarks
4 2
R&f. Ho. Pigees No. Désignation Quant. 0 g Y 0 0 0 G Remarques
4- i 1396-216-001-00 CASE, MAIN GEAR LH i ojo|lojoi0oto0
Cogusf!e G
4- 2 1396-216-002-00 CASE, MAIN GEAR RH 1 glofota]e|o0]9
Coguitle G
4- 3 1364-216-003-10 CAP, SHAFT/24x50 t gjojo0|o|of| o]0
Embout
4- 4 V120-166-001-20 ‘§QREW, SEMS/MBX12 2 glofofo}{O0l OO
is
4- 5 V200-260-801-20 giOLT/Msxlz 2 |ojojeiofope]o
s
4- 6 1407-111-001-00 WASHER/ 8x12x2 Z gye {030/ 0 1010
- Rondelle
4- 7 7954-205-101-00 CAP, OIL/30 I glo|lojGy0 0|0
Embout
4- 8 1396-216-003-00 GASKET H gl{oi04L 010 ;0|0
Jeint
4- 9 1396-216-200-00 COVER, CASE 1 pojopoJofo|l040
Couvercie
4-30 V201-260-802-50 g_OLTfM8X25 | gto0§F0o Q)0 |0G0
i
4-1t V201-260-803-00 EQLT/MBXS(} i o0 |0¢D}J0 {00
s
4-12 V201-260~804-00 %QLT/MBX‘]-U 2 Gi0 0 o0i0 0 0
ig
4-13 Vv201-260-804-50 9_0LT/M8><45 2 0|00 |00 (0 |0
15
4-14 V201-260-8i3-00 ‘BI_OL'T/MBXISD 4 o000 |00 ¢D 0
is
4-15 V20i-260-814-00 %_OLT/MBXU%U 2 0 0 0 010 0140
is
4-16 V4| |-260-008-00 WASHER/ VB 15 64{0 1} 0410 0 ]
Rondelle
4-17 v401-160-008-00 WASHER, SP/MB 12 ol{ojJo0 0|0 ([0}0
Rondelle frein
4-18 V300-260-008-00 NUT/M8 i2 olo0 |0 (00 ([O]C
Ecrou
4-19 V201-261-004-50 %OLT/MIOXZW 2 00|00 06|00
15
4-20 V401-160-010-00 WASHER, SF/M10 Z o|lolo o030 jaio0
Rondelte frein
4-21 V300-260-010-00 NUT/MI0 2 0 0|0 610 [V AR ]
Ecrou B
4-22 1398-216-005-00 CAP ; SEAL/Z5x7 1 ojojloloj|jc oo
Embout
4~23 1398-121-210-00 PLATE,  GUARD ] 0 ]
Phaguette
4-24 V21 1-260-802-00 %QLT, SEMS/M8x20 2 0 0
is




Fig. 5 TRANSMISSION GEAR(For A300F)
Réducteur (A300F)




300F 400F [BOOF
Ref No. Parts No. Description Q'ty E % E|E I% E | E | Remarks
214 4 12
REf. Ho. Piéces No. Désignation Quant, 0 8 0 0 0 0 0 Remarques

61 1398-217-210-00 SHAFT, MAIN ] 0j040
Arbre primaire

5 2 1308-217-001-00 GEAR, IDLE/29-277 I o(ecio
Pignon

5- 8 1398-217-002-00 COLLAR/25%34%01 1 glolo
Entretoise

§- 4 1398-217-003-00 COLLAR/21x32x02 1 010710
Entretoise

5- 5 V654-424-283-40 BEARING, NR/KTW242834 | c(0] Q0
Roulement

5 8 V600~ 110-620-30 BEARING, RB/6203 1 0y o0

- Roulement

§5- 7 Y740-117-350-70 SEAL, ,O[L/S(;ITﬁE? 1 ¢ 0] 0
Bague de tancheite

5- 8 VE600-110-620-40 BEARING, RB/6204 i 0] 0|0
Roulement

5- 9 1352-217-004-00 BUSH, SEAL/S1202513 i 030 0
Coussinet

5-10 \V740+-125-400-80 SEAL, plL/SC}ZﬁﬁGS i At
Bague de tanchéite

5-11 1398-218-200-00 SHAFT, COUNTER 1 oL0f0
Arbre

5-12 V600-110-620-20 BEARING, RB/6202 2 0 0
Roulement

5-13 1386~219-001-00 E}EEIAFT, CHANGE 1 00|00

{3

5-14 1358-219-001-00 GEAR, CHANGE/26T 2 61010
Pignon

5-15 V600-1§0-620-20 BEARING, RB/6202 2 ¢cj0]0
Raulement

5-16 1386-221-200-00 SHAFT, REDUCTION 1 gl o0
Arbre

5-17 V600-110-630-20 BEARING, RB/6302 2 g0 0
Houlement

5-18 1396-221-001-00 CHAIN, ROLLAR 1 ofofa0
Chaine

5-19 1396-224-011-00 SHAFT, WHEEL 2 0|00
Fusee

5-20 1384-225-006-00 PIN, WHEEL SHAFT l 010310
Goupille

6-21 1896-224-012-00 SPROCKET/ 19T § 013010
Pignon/ de chaine

5-22 i396-224-004-00 COLLAR/49%60X01 2 Dl 030
Bague

5-23 1396-224-005-00 SPRING/HC 044 2 g(0o]|0D
Resser

H-24 1396-224-006-00 METAL, SIDE CLUTCH 2 opalo
Flasque

5-25 1396-224-007-00 COLLAR/65x75%01 2 LEI I O ¢
Bague

5-26 V680(~200-001-00 BALL, STEEL/5/16 ] 01030
Bille de Verrouillage

5-27 1386-224-008-00 %OLLAR/&‘ 1x64%02 2 00| 0
ague

5-28 1396-224-008-00 COLLAR/31x40x01 pa glo] a0
Bague

5-28 V600-110-600-60 BEARING, RB/60086 2 01030
Reulement

5-30 1341-736-001-00 SEAL/?,LFaoﬁgls, 2 |00} 0
Rague de tancheite

5-31 V705-140-055-00 2 0|0]| 0

RING, aSNAP/C.355
Collet daxe

10



11

Fig.

6

TRANSMISSION GEAR(For A400F,A500F)
Réducteur (A400F,A500F)




300F 400F [500F
Ref No Parts No. Dsscription Q'ty E % E% E E|E % Remarks
214
R&f. No Pléces No. Désignation Quant. 0 3 0 0 010 0 Remarques
6- 1 1396-217-005-00 SHAFT, MALN ! gjyojolo
Abrbre prnna:re
6 2 1396-2i7-006-00 GEAR/ 2T 1 0jo0oyjo0q0
. Pignon
6- 3 1366-224-002-00 WASHER 3 0|0 ([0} 0
Rondelie
6- 4 1396-217-007-00 GEAR/15-33T i o0 4010
Pignon
6- D 1386-217-008-00 GEAR/33-22T 1 oloj0o}0Q
Pignon
6- 6 1396-217-009-00 BEARING, NR 2 0 r0-{0 0
R Rounlement
B- 7 V600-110-620-30 BEARING RB/6203 1 0|0 j0O0]O0
Rounlicment
6- 8 V740-117-350-70 SEAL, QIL/SC17857 1 aoloto|o
Bague Je tancheité
-9 V600-110-620-40 BEARING, RB/6204 1 00| 0|0
Rculemcnc
6-10 1362-217-004~00 BUSH, SEAL I 010090
Cou551net
G-11 V740-125-400-80 SEAL, QIL/SCZSMJB I 0|0 | 030
Bague tanchéité
6-12 1896-218-003-00 SHAFT, COUNTER 1 0|00 0
Arbre
6-13 v600-110-620-20 BEARING, RB/6202 2 cj{oto|o
Roulement
6-14 1396-219-001-00 JﬂSu!;i.t\FT, CHANGE 1 0jo0|0730
e
6-15 1396-219-004-00 GEAR, CHANGE/22T 1 ¢ {000
Pignon
6-16 1396-219-005-00 GEAR, CHANGE/33T i olo 0|0
Pignon
6-17 V6Q0-110-620-20 BEARING, RB/6202 2 oj0jo0]o0
Roulement
6-18 1396-221~200-00 SHAFT, REDUCTION 1 00|00
Axe de M.AR
6-19 Vv600-110-630-20 BEARING, RB/6302 2 glopo}0
Roulement
6-20 1396-221-001-00 CHAIN, ROLLAR 1 o|0|o|@0
c¢h ll'lﬁ
6-21 1396-224-011-00 SHAFT, WHEEL 2 ¢j{ojo]o
Fusee
6-22 1384-225-006-00 PIN, WHEEL SHAFT i 010|010
Goupille
6-23 1396-224-012-00 SPROCKET/19T 1 0lol0]0
Pignon de chaine
6-24 1396-224-004-00 COLLAR/49X60%0! 2 plojoto
Entretoise
6-25 1396-224-005-00 SPRING/HC044 2 olojo0o]|o0
Ressort
6-26 1396-224~006-00 METAL,SIDE CLUTCH 2 g0jo |00
Fiasque
6-27 1396-224-007-00 COLLAR/66X75X01 2 0p0 0|0
Entretoise
6-28 V680-200-001-00 BALL STEEL/6/16 8 olo;0)0
Bille 'de verrouillage
6-29 1396-224-008-00 COLLAR/31X64%02 2 0030
Entretoise
6-30 1396-224-009-00 COLLAR/31X40x01 2 0jo0jlo0}o0
Entretaise
6-31 V600~-110-600-60 BEARING, RB/6006 2 glo|(o¢to0
Roulement
§-32 134} -785-001-00 SEAL/QLF305519, 2 0tojo|o
Bague de tanchéité
6-38 V705-1406-055-00 RING, SNAP/CSS 2 0| 000
Coilct d’axe

12



inajonpay

T 1 d

\SMQOa

AVED NOISSTNSNVAL

#9134




! i
“
1
, ) 00 z 2029 28k [02-029-0T1-0094 PS
? 1
i 00 1 2E/4VdS HYEY [00-L00-612-96€1 €5
_ 00 1 TZ/8YdS ‘4¥ED [00-900-512-96€1 z5
f : 00 1. ONVHI * LAVHS [00-100-612-96¢1 15
00 g 2029 464 |02-029-011-0094 0%
00 i LZ-CE/UVdS 4VED [00-600-812-96ET 67
00 1 91-G1/434S HYF9 100-F00-81Z-96ET 8¥
00 T | 800¥S23S /TID*1¥AS [05-007~5Z1~0FLA Ly
00 T HSA8 1735 [00-700-L1C-CGET 9%
q 00 T 7029 283 [0F-029-0TT-0094 5%
.\ m 00 1| 20S€L125 /110°1¥3S [0L-05E-LTT-DV L4 P
M HNOd N | 00 1 £029 49% |0€-029-0T1-0094 €7
00 1 0Z /dVNS‘ON1Y [00~0Z0-0FI-¥0LA z¥
00 z 118202 YN {0L~T9Z~02~FG94 17
00 ¥ | SZSZOZLN/UN'ONIVES [06-252-02F-FGOA oF
00 z HIHSYA |00-200-72Z-G9ET 6€
00 1 22-££/4YdS HVED [00-G10-L12-36ET 8¢
00 ! TZ-£E/UVdS " 4V89/]00-F10-LIZ~06€] L€
00 T TOX8ZX0Z/UIHSYA J0D-ET0-2T2-96¢€T 9¢
00 I ST/4VdS 439 00-210-L1Z-96£1 g€
. 00 1 NIVH' LAVES |00-TT0-LTZ~06€T 23
I +
3 m ] SRR 573
SYUVHEY 0Ldn | Howd |- i ann NO1Ld 147536 9000 Lu¥d  |i [d [#5aX
L 0000 00 |5 |1 |b 3 s
34 {4
3383 11
ARBA NN
DT dahd 48
- 00D0 0 h
e 00po 00 EIERE
SGp¥ S¥
005Y007V




SHIFTER
Fourchette

Fig. 7

13



300F 400F |600F
Ref No. Parts No. Description Q'ty E % g % % % % Remarks
R&f. Ho. Pidces Ho. DéEsignation Quant. 0 3 0 0 g 0 0 Remarques
-1 1896-229-003-00 STAY SHIFTER LOW 1 Dy o D] 0 0 0
de fourchette
-2 1 398-229-001-00 STAY, SHIFTER HI i 0f 0 0
Axe de fourchette
7- 3 1396-229-004-00 SHIFTER 2 0.1 0 0 0|0 010
Fourchette
- 4 1398-22%-002-00 TUBE/15 1 0jo0f 0
Bagne ’
7-5 VG68(-200-001-00 BALL STEEL/5/16 4 g|lofofo}jo {010
Bille 'de verrouillage
7- 6 1302-225-003-00 SPRING, SHIFTER 2 ot o|otnlo 0 0
Ressort de verrouillage
77 1396-229-001-00 SEAL, OIL/TC4 12728 2 g o0jo0p0 0 6|0
Bague ée tanche:te
7- 8 1396-229-002-00 B_OLT/MIUXSD 1 0] 0 0|0 0 0]0
-9 v401-160-010-00 \lyASHER, sSP/MIO | olovg /010 g0
ondel
7-10 V411-280-010-00 WASHER/MI10 | cpop 000 0
Rondelle
7-14 1364-403-004-00 BOSS, CHANGE 2 01010 ([0}0 0 0
Moyen
7-12 V580-140-402-00 PIN, SPRING/W 4X20 4 g{oyofo|of0o¢to
oupillc
7-13 Vag90-131-008-00 Vl}‘itlﬂE/ .0Xx80 4 gloe6joefofo i}
7-14 1396-230-008-00 SHIFTER, SIDE CLUTCH 2 ¢cro0foio|oO 00
Fourchette
7-15 1396-230-200-00 | PIN, SHIFTER 2 ojo|ojojo]|o
Goapille
7-16 V200-260-601-00 B_OLT/MBXIG 2 ololojo|0]|0o}0
7-17 1396-230-2t0-00 ARM SIDE CLUTCH 2 00 0 0 0 0|0
Selccteur
7-18 V740-114-250-70 SEAL, 0iL/SC]4257 2 o|lo|o]O 0O 0|0
Bague cfe tanchéité
7-19 1359-403-003-00 PIN/EX26 2 0 0ojJo0j{0|0}OD
Goupille
7-20 V500-162-001-00 PIN, SPLIT/2X1C 2 0 0j0j04{0
Guup:llc fendue
7-21 V704~140-014-00 RING, §NAP/014 2 ofolof{oje}jo}oD
Collet éd axe
7-22 1396-230-220-00 ROD, SIDE CLUTCH 2 pjojojojololo
Daoigt
7-23 V411-260-006-00 WASHER /MG 2 g10{0}101]0 i} 0
Rondelle
7-24 Vo0~ 162-001-50 PIN, SPLIT/2X15 Z pDjotof{o0 000
Goupille fendue
7-25 1396-229-005-00 STAY, SHIFTER HI | 016G j0]0
Axe de fourchette

14



14-1]

POUR W

SHIFTER

7-1

FIG.#

Fourchette




7 00 1 | L0s2219§ /110°7v8S J0L-0GE-E11-0FLA €€
oof | 1 21 /dVYRS'ONT¥ |00-2T0-0PI-FOLA zc
7 of | |1 TX91XZ1 /§THSYM [00-100-02Z-9LE] Tg
M HNOd < 00| | |1 |aWoo @DaYED NS RYV j00-002-S£2-96€] 0€
00| | |1 E3L41HS ' BNIU4S |00-£00-522-20€T 62
oof | |1 91/5 12345 '11¥8 [00-100-00Z-0894 87
oo| | [1 405 8aLd RS |00-200-G€2-96€T 1z
00| | |1 ans/LiIRS TAVLS [00-€00-5€2-96€T 9z
TR 53
SYUVHEY 0Ldh | HOYd i NOTLd1HDSEC 300 Luvd  |H |d [#43%
0opo 00 s i1 b 38
vZve 22
3959 44
ANRD 8N
— Jakid 34
= 00D0 0 B
i 0080 0 __‘ L _#o:_
557y Gb

005VOOTY



13

Fig. 8

WHEEL PIPE

Rone de conduit




300F §00F |500F
Ref No. Parts No. Description Q'ty % % % E g € | E | Remarks
4 4 12
R&f, Ma. Pig&ces No. Désignation Quant. 0 8 0o (oo Remarques
8- 1 1310-241-003-00 PIN, WHEEL PIPE A 4 gpo|jojoflofo |0
Goupilie
8- 2 13056~24] -001-00 PIN, HAIR 4 6 0fjo0jojojole
Attache beta
8- 3 1364-241-100-00 PIPE, WHEEL 2 fp K| 0o |H AR
Coaduit
8- 4 1329-241-400-00 PIPE, WHEEL/4 2 AR AR S A A
Conduit
8-5 1831-253-300-03 ElPE,tWHEEL/430 z LA SRR S
oDy
8- 6 V201-261-205-00 %QLT/MIZXﬁD 2 Y| K| 0]k N
- L&
8- 7 V401-160-012-00 | WASHER, SP/M12 2 w0 R H|K K

Rondelle

16



17

Fig.

9

HANDLE FRAME
Mancheron




300F 400F |500F
Ref No. Parts No. Description Q'ty % 2 |E|E|EJE|E | Remarks
E12 42142
REE. No Pidces MNo. Désignatioen Quant, 0 3 G (0 jOo 0|8 Remarques
9- 1 1396-301-230-10 BRACKET, HANDLE 1 aojojoe0j04{0}0
Support
9- 2 1396-301-240-00 ‘KRAME 1 o010 |0 |00
ge
9-3 v201-261-002-50 ‘I?QLT/MIOX25 4 gfojojofjo 10to
is
9- 4 V401-160-01G-00 WASHER, SP/MI0 4 Q(ojoio0 of0to0
Rondelfc frein
9- 5 V704-140-045-00 RING, §NAP/C46 i oloetoyofopoyto
Cotlet diaxe
9- B v411-260-010-00 WASHER/M1 0 1 groiopo 0 |oto
N Rondelle
9-7 1396-301-001-00 COVER, FRAME A 1 pic|)oy0/y0 |0} 0
Couverde
9- 8 139630 -002-060 COVER, FRAME B i 0y po0yo 0040
Couverde
9- 9 V120-265-001-20 §(_3REW, SEMS/M5X12 4 ¢l opofl0fo 0G| 0
is
9-10 V41 1-160-005-00 WASHER /M5 4 o000 |0f0OLO
Rondelle
9-11 1396-301-007-00 COVER, HANDLE A i g 030 {03j0]0
Couverde
9-12 1396-301-008-00 COVER, HANDLE B 1 0 oJojo (0[O0
Couverde
8-13 V120-366-00¢-60 §CREW,WSEMS/MB><]6 2 0Jo|0j00 |00
15
9-14 V340- 160-006-00 NUT, CAP/M6 1 gl1o({0fj00 |00
Ecrou
9-15 v401-180-006-00 WASHER, SP/M6 I 6l 0|0 0]01410
Rondelle frein
9-16 V411-260-006-00 WASHER/MB ! 0j 00 0fjo040
Rondelle
9-17 1396-301-006-00 STOPPER, WIRE 1 gjolaofojojofoD
Qarde
9-18 v210-260~-601-60 \B,_OLT, SEMS/MEX16 Z olto|lofjOj0 |00
is
g-19 1396-311-220-10 HANDLE, LH | 0 o|(ojojof¢o
Mancheron
9-20 1396-311-230-00 HANDLE, RH I 0 pyjof{ojo]o0
Mancheron
2-21 1396-311-240-00 TUBE, CONMNECTING i 0j0{ocy0(0 (|0} O
Conduit
9-22 1364-311-200-00 KMGH, SET 1 gloefojo0jof{0O]0
Fermetoeur
9-23 V201-461-018-00 EIOLT/MIDXISO 9T ] gjofo|lo(0L0y0
5
9-24 Val1-260-010-00 WASHER/M10 1 pj{ojo0|]ajo0j0]|0G
Rondelle
9-25 V401-160-010-00 WASHER, SP/M10 1 glojof(ojojo]|o0
Rondelle froin
9-26 V211-160-802-00 EQLT, SEMS/M8x20 2 01 6] 0 010G 90
is
9-27 V41 1~26(-008-00 WASHER /M8 2 ol ofop0tO10]|0
Rondelle
9-28 V401 ~160-008-00 WASHER, SP/M8 2 ¢, 0050101000
Rondelle froin
9-29 Vv300-260-008-00 NUT/M8 2 of 0l Dj]or0}l O] O
Ecrou
§-30 2100-401-001-00 GRIP, HANDLE 2 0 o{o|l0o]|0o} 0
Poignee
9-31 1972-121-215-00 HOOK, WIRE 1 0 o(0|CGt0]0
Plaque
9-32 Vitl-165-002-50 §CREW/M5X25 1 0 gjo0tlo|o]| 0
1s
9-33 V300-260-005-00 NUT/MB I 0 0{0[0] G} O
Ecrou
9-34 1398-301-001-00 COVER, HANDLE 1 ¢
Cauvercie
9-35 1398-311-210-10 HANDLE, LH 1 0
Mancheron
9-36 1398-311-220-00 HANDLE, RH i 0
Manchereon

18



LOJBLYIUBEY

M dNOd

JAVId d710NVH

L- 6

#7914




0000 1 |dwod ¥3ddOLS (01-082-TTE-96€T 12
e 00D g dS'1109 [0%-109-09€-0124A £
0obo 1 |ar02 HILRTO ‘X04 |00-0LZ-T1€-96€1 25
0000 T |dK0D #/LDINNDD‘BENL |00-092Z-TTE-9651 1§
oome T |dKo2 U/37QNVH |00-0EZ-TTE-B6E] 0§
00p0 1 [dioo H1/31QNVE |00-0SZ-TTE-96ET 6F
w 0000 I § H /LK [00-500-092-00€4 €€
; 0090 1 SZXSK /MIYIS [0S-Z00-GIT-TTTA zg
I
\\ _ oope T jdno3 FY1H°YOOH [00-GT2-T2T-2LET 143
M HNOd{ ! 00p0 z 4119 |00-100-107-0012 0¢
00D0 z 8 R /LAN {00-800-092-0054 627
00D z § R /dS‘NIHSVH [00-800-00T-10%4 8z
00p0 z 8 W /YIHSYH [00-800-092-TTF4A L2
6600 z 0ZX8H/ d'L108 |00-209-091-T11ZA 97
0000 1 £°S |00-0T0-091~TOFA 52
0000 1 OTR /4EHSYAH [D0-0T0-092-TTFA ve
oobe 6|1 0STXO0TH /1109 |00-810-19%-10ZA £2
0000 1 |dno2 135 90Ny [00-002-T1€-P9€L zz
T 3% 5
SHUVHAY olda | noud |- A NOI1d183530 3000 Luvd  u|d |exa3x
1 0oD0 60 s |1 |b 218
vepz 27
3983 19
HANK NN
- mmmm 44
S 600G DO ;
s 00D0 00 :m | #9014
SSpy oF
00SY00FY




300F 400F |B00F
Ref No. Parts No. Description Qty fej2|E|E|EIE|E | Remarks
4 [E |2 14 2141172
R&f. Ho. Pléces HNo. Désignation Quant. 0 8 ° 0 0 0 0 Remarques
9-37 1102~311-001-00 GRIP, HANDLE 2 0
Poignée
9-38 1398-408-211-00 GUIDE, CHANGE I 6] 0|0
Grille de vitesses
9-39 1336-408-220-00 ARM, A i glopojo|0 010
Tirant
9-40 V710-140~008-00 RING, SNAP/ES 1 0jyoija|0j0 o/ 0
Coilet dfaxe
9-41 V200-160-604-00 EQLT/M6X4D 1 cloloyrofepofa
ig
9-42 V300-260-006-00 NUT/M6 ] olojojo0|0 0
N Eerou
9-43 1102-401-002-00 SPRING/HE0BO i (1S VI O (I T SV 0% (I I
Ressort
9-44 1396-408-230-00 ARM, B 1 0] 31040 006
Tirant
9-45 1359-403-003-00 PIN/6x26 1 gy 010300 010
Goupille
9-46 v500-162-001-00 PIN, SPLIT/2X1Q 3 gloejopol0}joqo0
Goupilie fendue
9-47 1396-408-240-C0 ROD ] Cq o1 Qf{o0]0 0
Doigt
9-48 1396-408-201-10 GUIBE, CHANGE 1 010 00

Grille de vitesses

19






CONTROL SYSTEM

Commandes

Fig.- 10

21



J00F A00F |BO00F
Ref No. Parts No. Description Q'ty E % g E E|E izz Remarks
214
REE. Ho. Pigeces No. Désignation Quant. 0 3 0 G100 0 Remarques
10- 4 1396-401-200-10 LEVER, MAIN CLUTCH 1 gojojaef(oflojC{o0
Levier
10- 2 V411-260-012-00 WASHER/MI1 2 I glofojo{o|o|a0
Rondelte
10- 3 V500 -153-002-50 PIN, SPLIT/3X25 1 ¢lojJojOo{O|[O]0
Goupille fendue
10- 4 1374-401-001-00 SPRING, CLUTCH 1 ojolo0 0|00t 0
Ressort
10- & 1§00-401-001-00 CAbBlLE, MAIN CLUTCH i 0 o ofolo|o
Cable
10- 6 V411-260-008-00 WASHER/M8 1 oot o0y0/]o
i Rondelle
10- 7 Vi80-163-001 -50- PIN, SPLIT/3%15 i gjo0j0j0)o |00
Goupille fendue
10- 8 2101-230-001-00 GRIP, 1 ¢loroyoj1o0|0} 0
Poignee
10- ¢ 1376-402-003-00 BAND, WIPE/|40 2 o0 0rolojoe |0
Sangle
16-10 1396-401-002-00 BOX, CLUTCH I 6y 0j0j0toj0q]0
Qrille de vitesses
10-11 VI20-365-001-20 %QREW,WSEMS/MBXIZ 3 opyojojolo|0y|0
is
10-12 1396-401-210-00 HOLDER, CABLE 1 oiolojof@
Support
I0-13 1100-402-001-00 CABLE ASSY H 0 0
Cable
10-14 1444-507-003-00 GRIP, 1 0
Poignée
10-15 1396-401-001-00 CABLE, MAIN CLUTCH | 0
Cable
10-16 1398-401-210-00 HOLDER, CABLE i 0
Support
10-17 1398-402-002-00 CABLE, THROTTLE 1 0
Cable daccelérateur
i0-18 1102-402-002-00 §QREW, WIRE | 0
is
10-19 1396-404-001-00 PIN, LOCK | olofojaela|l00
Goupille
10-20 1326-404-006-10 SPRING/HC04% 1 glolojo|l0fofoO
Ressort
10-21 V4 11-260-006-00 WASHER/MS 1 gj10j0|0}0030
Rordelle
10-22 Va02-260-006-00 NUT/MB 1 glojJojoflojo]oO
Ecrou
10-23 L130-404-002-00 CABLE 1 0] 0|0 616G |0
Cable
10-24 V411-260-010-00 WASHER/MI 0 1 ¢io0|0| 03000
Rondelle
16-25 1364-404-001-00 LEVER, LOCK ] olofojojo|0(d
Lerier
10-26 1364-404-005-00 PIN/6X19 1 o000 O0(0]|0]0
Goupille
10-27 1326-401-007-00 PIN, MAIN CLUTCH CAM 1 olo|Jofofojo]o0
Goupille
10-28 V500-162-001-00 PIN, SPLIT/2%10 2 ojojoloja|oyo
Goupille fendue
10-29 1373-406-220-00 %E\{ER, S1DE CLUTCH LH ] gjojojojojolfa
evier
10-30 1396-406-230-00 Il.:E.\.‘;EFZ, SIDE CLUTCH RH 1 gl o0|lo0FQG|OG|]O] O
evier
10-31 1100-405-001-00 CABLE 2 0100l 0FCIO]|0
Cable
10-32 V4£11-260-006-00 WASHER/M6 2 pjojolof0l0} 0
Rondelte
10-33 V500-162-001-00 PIN, SPLIT/2x10 2 gj{ofaejoloyc|oO
Goupille fendue
10-34 1396-406-210-00 ARM, SIDE CLUTCH LH 1 ¢ gy 0l 0)0¢0
Tirant
10-35 1396-406-220-00 é_RM,tSlDE CL.UTCH RH 1 0o{o0j0f03;070]0
iran
10-36 V411-260-008-00 WASHER /M8 i pjofo0|0]Ool0]|0O
Rondelle -

22



300F 400F [500F
Ref No. Parts No. Dascription Qty | |2|EJE|E|EE Remarks
4 VE |2 (41214 |2
REE. No. Pidces No. Désignaticn Quant. 0 3 010301010 Remarques
10-37 V40 l-160-008-00 WASHER, SP/M8 2 LI T O O ¢ I VI
Rondeltle freinm
10-38 V300-260-008-00 NUT /M8 2 glolojololo]o
Ecrou
10-39 1398-621-200-00 SWITCH, STOP A l 0 0
Interrupteur
10-40 1398-621-002-00 SWITCH, STOP 1 ]
Interrapteur
10-4§ 1386-402-002-00 CABLE, THROQTTLE A i c1o61 0490
Cable d”accélérateunr
10-42 1396-621-200-00 SWITCH, STOP A t ol os0| 0

Interyrupteur

23






P. 231

POUR W

CONTROL SYSTEM

Commandes

10-1

FIG.#




00D0 z HOL0T2 E18% {00-$00-T10¥-96€1 75
a0ho z HOLRT3 ' BNI184S |00-TD0-10F-FLE1 £g
oope I Z1H /4IHSYE |00-210-092-1TF4 z5
0obo h BIX0"E /L1745 NId |08-100-€91-0054 15
00po 1 L /H1d |00-100-10%-08€1 0%
00po 1 HOLNT3 ON1HdS |00-1T0-TOG-LISE 6F
< 0000 z YTASYA [00-L00-50Z-L1GE 8%

M HNOd o0bo 1 |dRED ¥ /HILOTD NSV [0T-0TZ-10%-08€] LY
00b0 T |dH03 21070 ‘W4 |01-0€2-107-08€T o¥
0000 : H0RY {00-T00-0€2-101Z St
0000 T |dHOD  EIL013°43AE7100-002-10¥-08BET Py
0000 T |dHO2  379¥ 430700 {00-022-10v~06€E1 £¥
00h0 z OF1 /3UI8 QNVE [0O-E0D-Z0F~0LET 6

3 23R 312
SAUVHAY 0ldn | Woud |- it NOLLd[HIS8G 2000 L9vd  |g |4 [#xay
L oapo 60 s |1 |n 1 ls

yZ¥z 27
1gf3 13
YR
P

oy 0eho 00 =

2%z ¢ | 00p0 00 { LT | ¢ 914 |

sky o

00svoowy




Fig. 11 SHIFT LEVER
Pogne d’embrayage

>

T

¢

Model
300F 400F {500F
Ref No. Parts No. Description Q'ty E é % E EZE t;: &23 Remarks

R&E. No. Pidces No. Désignation Quant. o é 0 jo o ojo Remarques

-1 1396-403-002-00 LEVER, CHANGE 1 glojo0foi0 0|0
Levier

P1- 2 1396-403-220-00 LEVER, SELECT i o010 0]0]10 1|0
Laevier

11- 3 1364-403-005-10 SPRING, PRESSURE/32 1 pygo(oyo0o)|0 |0
Resgopt

- 4 V411-260-008-00 WASHER/M3 1 Q01040810 0
Rondelle

11- 5 V500-162-001-50 PIN, SPLIT/2X15 1 ojoloiotlofai{o0
Goupille fendue

1i- 6 1369-703-013-00 KNOB, LEVER/10 i opojo0j0{01410 0
Poignee

-7 1396-403-001-10 ‘BrpLT, CHANGE i 0ro0j0|10f{01{0 0

is

11- 8 Va1 1-260-012-00 WASHER/M1 2 1 0l16joj0}0}0 0
Rondelle

It- 9 V401-160-012-00 WASHER, SP/MI12 1 g{ojojo0{olo 0
Rondelle frein

11-10 V300-260-012-00 NUT/ME 2 l ojofo0ojaojoyo 0
Ecrou

11-k1 V7 10-140-009-00 RING, SNAP/ED 1 [U L 4 I ¢ ]
Collet d’axe

24






&y

v 'd

a3eheiquwe ,p suldod

MHENOd ddAdT LATHS

005Y00FY

L-11

#3914




00 I 08X0°'T /THIA |00-800-TET-065A i
00 1 S2X0°S A NId-dS |05-Z0G-0FT-08G4 91
09 I P2 /4IATT 90HY |00-L00-FOP-ZGE] 61
00 1 [dHOD IONVHIE0S ¥FAZ1|0T-06Z-0TF-96¢7 vl
\\\\\ 6000 7 FOHVED ' 1106 [00-700-E07- 9661 €1
A\\\ 0000 £ | 0zX0°€ /L17dS°NId [00-200-€ST-0OSA z1
M 8MNOd 0000 1 ZIR /LIN [00-Z10-092-00E4 0T
0000 1 ZTK /dS ‘YIHSYA [00-Z10-091-T0FA 6
00B0 I ZIW /UTHSVA J00-210-092-T1%4 8
0000 1 0T /43437 GONX [00-€10-E0L-69E1 9
0000 1 STX0'Z/L171dS HIdd |06-T00-291-0064 g
: 0000 i g # /UIHSYS [00-800-00Z-11F4 y
0000 T | 2€ /34nSSTEd IN1U4S [0T-GOO-E0F~FOET €
0000 1 {dH83 103795 ‘HIAET|00-0ZZ-€07-9651 z
0000 I FONVHD ¥TATT |00-200-E07-96ET 1
1
] i KRN 91
SAUVHIY oLdn | Houd |- _ S ND1141¥2530 2000 luvd  [HJd [Rray
1 0opo o6 fs |1 {b 3 ls
¥Zhe 22
1883 48
HABK NA
m i &
-~ " OD - 'y
cve 00p0 00 __‘:‘ _ﬂomm_
TR,

sosveovy




25

Fig. 12

BONNET and FUEL TANK(For A300F-E40,EZ20)
Réservoir ei eapot (A300F-E40,E20)




300F 400F |500F
Ref No. Parts No. Description Q'ty I4E é % % % % £ | Remarks
2
REf. HNo, PiZces No. Désignation Quant. 0 a G100 100 Remarques
12- 1 1396-601-200-00 BONNET I G 0
Capot
12- 2 V411-260-006-00 WASHER /M 6 1 i} 0
Rondelle
12- 3 1896-613-003-00 INSULATOR/05%26x03 1 i} 0
Isolant
12- 4 1396-601-002-00 gQLT, KNOB/MOEx22 i 0 0
i&
12- & 1396-601-00:-00 FNSULATOR/50x130x01 1 0 i}
Isolant
12~ § 1398-606-200-00 BRACKET, TANK 1 0 ]
. Support
12- 7 V300-260-008-00 NUT/M8 4 4} 0
Ecrou
12- 8 V401-160-008-00 WASHER, SP/M8 4 0 9
Rondelle
i2- 9 1398-606-001-10 TANK, FUEL 1 ¢ 0
Reservoir
12-10 1396~606-002-00 SPACER, 8 a 0
Entretoise
12-11 V2i1-360-802-50 %QLT, W SEMS/MBX25 & 0 ¢
is
12-12 1396-606-2i0-10 CAP ASSY/G55 1 0 1]
Bouchon de reservoir
12-13 2706-501-003-00 +BREATHER 1 0 i
Reniflard
12-14 2706-501-004-(0 * GASKET i 0 ¢
Joint
12-15 1396-606-008-00 PLATE i 0 0
Plague
12-16 3555-601-008-00 STRAINE | 0 0
Robinet de canteur
12-17 1398-5606-002-00 PIPE/215 | 0 0
Conduit
12-18 1376-606-006-00 SPRING, GUARD | 0 0
Ressort
12-19 3759-164-005-00 &;.":.I_IIP, HOSE/ 1] { 0 0
Fi
12-20 1444-102-003-00 CLAMP ,HOSE/ 100 1 0 0

Collier

26



27

Fig. 13

BONNET and FUEL
Réservoir ei capot (A

TANK({ For A300F-2E40)

(A300F-2540)




300F 400F {|B00F
Ref No. Parts No, Description Qty |E |2 |EIE|E|EJE Remarks
g Ej2:4 1214712
REE. No. pidces No. Désignation Quant. é 0 0 0 0 0 Remarques
13- i 1396-601-001-00 INSULATOR/50x130x01 0
Isolant
13- 2 1396-606-002-00 SPACER 3 0
Entretoise
18- 3 V211-860-802-50 g_OLT, W SEMS/MBX25 4 0
15
13- 4 1396-606-210-10 CAP ASSY/GHS5 1 0
. flouchon de réservoir
13- 5 2706-501-003-00 = BREATHER i 0
Reniflard
13- 6 2706-501-004-00 *GASKET 1 0
. Joint
18- 7 3565-601-008-00 STRAINE ] 0
Robinet de canteur
13- 8 3759-164-005-00 g_LIIP, HOSE/ 11 1 0
L
13- 9 1444-102-003-00 CLAMP, HOSE/ 100 1 1]
Collier
13=10 1102-601-200-00 HOoOoD, A 1 0
Capot
13-11 1352-601-003-00 SUPPORT 1 0
Fourche
t3-12 1§02-601-001-00 COVER, F A 1 0
Carter avant
13-13 V120-366-001-60 \S!QREW, W SEMS/MEX16 2 0
is
13-14 1102-606-001-00 T.S\NK, FUEL. A ] ]
Réservair
13-15 1102-606-200-00 BRACKET, TANK A 1 0
Support
13-16 v210-360-601-20 Q.OLT, W SEMS/MBXI12 4 1
is
13-17 v210-360-601-60 %.OLT, W SEMS/MEX16 2 Q
is
i3-18 3614-321-001-00 RUBBER, LOCK 1 ]
Calk
13-19 2704-301-027-00 WASHER, NYLON 2 0
Rondelke
13-20 3567-402-004-00 WASHER 2 0
Rondelle
13-21 V210-160-602-00 Q.OLT, SEMS/MBX20 2 i}
is
13-22 Vv300-260-006-00 NUT/ME 4 0
Ecrou
13-23 1102-606-004-00 PIPE, FUEL A i H}
Conduit
13-24 1398-606-004-00 PI1PE, FUEL B 1 0
Conduit
13-25 1317-606-010-00 RING, SNAP 2 0
Collet d’axe

28



29

Fig. 14

BONNET an
Rdservoi

d FUEL TANK(For B400F,A500F)

r ei capot (A400F,A500F)




300F 400F [500F
Ref No. Parts No. Description Qty |/E|2|EJE|EIEJE Remarks
4 |E |2 1412|412
R&f. Wo. Pi&ces No. Diésignation Quant, 0 g 0 b 10 0 0 Remarques
14- 1 1396-601-200-00 BONNET 1 00
Capot
14- 2 V4[1-260-006-00 WASHER /M8 ] 0 0|0
Rondelle
14- 3 1346-613-003-00 %NSEULtATOR/OSXZSXUS | g|lo40 0
sokan
14- 4 1386-601-002-00 e_OLT, KNOB/MOEX22 i 040 100
is
14- 5 1396-601-001-00 INSULLATOR/50x130%01 1 ] 0 0 g
Iselant
14- 6 1396-606-200-10 BRACKET, TANK 1 0 [0
. Support
4= f 13%6-606-001-10 TANK, FUEL | ¢l0 |00
‘ Régerveir
14- 8 1396-606-002-00 SPACER 8 ¢ci6]0]|0
Entretoise
14- 9 V211-360-802-50 EQLT, W SEMS/MBX25 4 G000
is
14-10 1396-606-210~10 CAP ASSY/Gb5 1 010 |Gt O
Bouchon de veserveir
14-11 2706-501-003-00 +BREATHER | 0:0{01[8®
Reniflard
[4-12 2706-501-004-00 « GASKET 1 0(0 100
Joint
14-13 1396-606-003-00 PLATE i 0jo0oyo0 (o0
Plaque
14-14 3555-601-008-00 STRAINER 1 0|0 |00
Robinet de canteur
14-15 1392-606-00t-00 PIPE, FUEL i [
Condur t
14-16 3759~ 164-005-00 %.LIIP, HOSE/ 11 1 0ijo0 ([0t 0
T
14-17 1444-102-003-00 CLAMP, HOSE/100 ! g |ofo0|o0O
Collier
i4-14 1397-601-200-00 BONNET ! 010
Capot
14-19 1397-606-200-10 BRACKET, TANK 1 [
Support
§4-20 V211-260-802-00 %QLT, SEMS/MBX20 4 0190
is
14-21 1425-621-004-00 CLAMP, HARNESS 2 010

Cotlier

30



BELT COVER

Carte

Fig. 15

r de courroies

31



30CF 400F |500F
Ref No. Parts No. Description Q'ty % é % !E % E|E Remarks
4 12
Ré&E, No. Pi&ces Ho. DEsignatiecn Quant. 0 g 0 1o]o 0 0 Remarques
15- 1 1396-611-003-00 COVER, BELT ] 0 ¢lo 0|00
Carter de Courreies
15- 2 3266-702-001-00 @QLT, KNOB/M8 1 0 ocjo|oia |0
18
15- 3 1352-601-003-00 SUPPORT H 0 oo jop0 {0
Support
15- 4 V411-260-010-00 WASdHE.R/MIO ] 0 010 (<0100
Ol’IE
15- 5 1396-611-200-~10 HINGE, BELT COVER | glolotoyo0jo |0
Qond
15- 6 V1203-366-001-60 SQREW,WSEMS/MBXIG 2 0oL 040 0|0 |0
- 15
13- 7 V300-260-008-00 NUT/M8 2 10 ojolofogo
Ecrou
15- 8 V401 -160-008-00 WASHER 3P /M8 2 0 piojo|olo0
Rondel
15- & 1306-611-004-00 COVER, CAP 1 0 00|00 ([0
Carter
15-10 1396-612-002-00 COVER, F 1 0100
Carter
15-11 V120-266-001-60 %iCREW, SEMS/MEX1 6 2 0 joj0)0 |49
]
15-12 3567-402-004-00 WASHER 2 { 0|0 OO0
Rondelle
15-13 1398-612-200-00 SUPPORY, F 1 0 0
Support
15-14 V211-360-801-60 \I?QLT,WSEMS/MBXIG 2 0 03010 |0} 0
is
15-18% V300-260-006-00 NUT/M6 | 0 0
Ecrou
15-16 V411-260-006-00 WASHER /MG i 1] 0
Rondetle
1517 V401-160~006-00 WASHER SP/MB 1 0 0
Rondel
1518 1544-616-011-00 RUBBER, CUSHION 2 0 [EI A VI I 4 T
Calk
15-19 2704-301-027-00 WASHER, NYLON 2 0 0|10 1070 (0
Rondel
15-20 V411-260-006-00 WASHER /MG 2 0 ojof(o0o|0;0
Rondelle
15-21 v210-160-602-00 ‘E}QLT, SEMS/M6x20 2 0 DjoE0jO]O
is
15-22 V300-260-006-00 NUT/ME 4 0 glojofofa0
E¢rou
15-23 1396-613-005-00 COVER, FAN 1 0 0(0]0
Carter
15-24 1396-601-002-00 B_OLT, KNOB/M06X22 1 ¢ 0o |0f00
15-25 1396-613-003-00 INSULtATOR/OSXZBXOS 1 0 Djo o fo}o
Isolan
15-26 3560-201-0/5-00 WASHER 1 0 goj0i0 (0|0
Rondelle
15-27 1396-613-002-00 PLATE, SIDE R 1 ¢ ojo|lojo]o
FPlaque
15-28 1544-6i6-011-00 EUBBER, CUSHION 1 0 0100 0
alk
15-29 1396-613-004-00 HOLDER, A 1 ] ololtojold
Support A
i5-30 1396-613-200-00 HOLDER, B ] 0 01010
Suppor! B
15-31 Vi20-365-002-00 %FREW, W SEMS/M5%20 2 o0 |0|]0}O
§
15-32 1102-611-006-00 KNOB, SET/MO06X15 1 oj|ojojo|0|0]0
Fermeteur
15-33 1398-611-001-00 COVER, BELT A i 0
Carter de caurroies
15-34 §398-611-200-00 COVER, BELT B ; 0
Carter de courraies
15-35 V401-160-006-00 WASHER, SP/M6 2 0
Raondelle frein
15-36 V300-260-006-00 NUT/M& P4 0
Ecrou

32



3I00F 400F |BO0F
Ref No. Parts No, Description Qty {e {2 |EIE{E|E|E Remarks
4 |E |2 1412 |42
REL. No. Pigces No. Désignation 0 g G0 07010 Remarques
15-37 V211-360-801-60 EOLT, W SEMS/M8X16 1 ]
s
15-38 1898-204-001-00 STOPPER, BELT 1 0
Arret de courrocie
15-39 v2}1-360-802-00 \%&pLT, W SEMS/MBX20 1 - 0
18
15-40 1896-612-200-00 SUPPORT 1 010
Support
15-4] 1397-612-002-00 COVER, F 1 g-10
Carter
15-42 1397-612-200-00 SUPPORT, F | 010
R Support
15-43 1397-613-002-00 COVER, FAN 1 010
Carter
15-44 Vv300-260-010-00 NUT/MLC 2 G0
Ecrou
15-45 }397-613-200-10 MOLDER, C | 010
Support

33






P. 331 |

BELT COVER POURW
arte e courroies

FIG.# | 15-1




aopo 4 HEHSYH [00-700-20F-L95E 4
0600 A 9 R ZHAHSYH [00-900-0S1-10%A 19
oopo Z STH9H/ /HAHIS 109-T00~99T-TTTA 05
0opo T [dH02 L788410d4405 |0D-022~119-96€7 6¥
>> m:on_.\ opDo i OTH /38HSVA/[00~010-09Z-11F4A 8
L 00po i 2 K /YIHSYH {0D-800-09T-T10FA Ly
' 04po I 62 X8 W /L1106 |DD-ZD8-092-10ZA aF
BENEY 9|3
SHUVHIY DLdA | Kodd |- *{d HDIL4dTHI53C 2400 Ly¥vd H|d {#1ay
4 0000 00 {S{Ih 2|5,
FZye 2T
9393 ¥4
mAnAN NN
d444 44

[eee 7] 0Bo 08 (15t [#014]

SGF¥ oF
: : 0DSVOOFY




35

Fig. 16 MARKS (ENGLISH)
Etiquettes




300F 400F [500F
Ref No Parts No. Description Q'ty E é E|E|E|E|E Remerks
234 (2|42
REE, No Pigces No. Désignation Quant. ¢ 8 blotejogo Remarques
16~ 1 1898-901-005-00 LABEL, MODEL/E ] 0p 0
E!lquette modele
16- -1 1396-901-006-00 LABEL , MODEL/E ; 0
Etiquette modéle
16- 1-2 1397-901-006-00 LABEL, MODI;L/E 1 0
Et:quette modele
16- 2 1398-901-006-00 OWNERMENT /A300 2 G
Etiquette denjoliveur
16 2-1 1396-901-007-00 OWNERMENT/A400 z 0
Etiguette denjoliveur
16- 2-2 1397-901 -007-00 OWNERMENT/AS500 2
. Etiquette denjoliveur
16- 3 1388-901-008-00 OWNERMENT/A300/2 ! 0
Etiquette denjoliveur
16- 4 1396-902-001-00 MARK, F 1 0 0 0
Etiquette
16- & 1396-902-023-00 LABEL, MAIN CLUTCH i oq 0 0 0
Ettquette
16- 6 1396-802-032-00 II_:{-\BEL CARBURETER ] [} 0 0
iquet
16- 7 1396-902-024-00 LABEL, CHOKE i 8 0 0
Ethuette
16- 8 1396-902-008-00 MARK, ROUND/RH ] 0 0
Etiquette
16- 8-t 1397-902~002-00 MARK ROUND/RH i 0
Etiguette
16- 9 1396-902-033-00 LABEL, AIR CLEANER I 0 0 0
Etiquette
16-10 1398-902-004-00 LABEL, CHANGE 1 010
Etsquette
16-10-1 1396-902-025-00 LABEL, CHANGE 1 0 0
Etiquette
16-11 1396-902-007 -00 MARK, ROUND/LH 1 0 0 0
Ettquet e
16-12 1396-902-009-00 MARK, ROUND/F 1 0 0 0
Ettquctte
16-13 1368-953-001-00 MARK, CAUTION A i o 0 0 0
Etiquette
16-14 1324-957-012-00 MARK, MADE IN JAPAN i 0|0 0 0
Etiquetts
16-15 1396-902-026-00 OWNERMENT ,/ FRAME 1 6|0 o 0
Etiquette
i6-16 1102-901-002-00 OWNERMENT, ISEKI 1 0
Etiquette
16-17 1102-801-005-00 OWNERMENT, STRIPE/LH 1 0
Etiguette
16-18 i102-301-006-00 COWMERMENT, STRIPE/RH 1 0
Etiquette
16-19 1398-902-005-00 OWNERMENT, BELT ] 0
Etiquette
[6-20 1396-911-002-00 LABEL, CRABURETER H 0 0 0
Etiquette
16-21 1396-911-003-00 LABEL, AIR CLEANER 1 0 0 0
Etiquette
16-22 1396-911-004-00 LABEL , CHOKE I 0 1} 0
Etiquette

36



37

DETATIL FOR TFiglé
Detail Figlé

Eﬁ%@@l

AEEE)

22

A &[]0

o'e}
1-00
H

e

&







sajjanbli g

L-1€ d

M dN0d

(HSITONEH ) SHIVIA

Q0SY00FY

1-91

#9914




. ) 1 U/GHNOY  HUVR [00-800-206-96€1 9z
0 i ¥/QNN0Y * YAV |00-200-206-L6€1 5z
oD 1 v /RILNID " RAVH |00-100-256-Z5ET vz
9D 1 HDL19" XUYKK |00-200-266-16ET £z

’
0D 1 IHYEL* LNTHYHYO |00-920-206-06E1 61
0D 1 XUVH 00-ZT0-266-F2¢] vl
0D I © /NOTLRVD XUVH [00-T00-£56-895T €1
00 1 4/QNO0Y ' NEVK |00-600-206-96¢T z1
M dN0Od 0 b 1 T/QNNOY " YIVH [00-L00-206-96€ET 11

0 b 1 HINYHD “158YT [00-520-206-9651 ot
0P 1 YANVETD IV 198V [00-CE0-206-56€T 6
00 1 ANOHTTEEYT [00-Z0-Z06-06E1 L
0D 1 HOLTENGEVD * 194V |00~CE0-206-06E1 5
0 b 1 INDY 4 XKV {00-T00-206-06€1 ¥

4 31{31% g

SIUVHEY 0ldn | Woud 1 Sl NOTLdI82S30 3000 1avd  |u |a [#a3¥

L oobe oo s |1|b 3 |5
v2kz zz
1953 23
TR
ddfd 44

= 4 0000 DO -
L : 20p0 00 _w.OF _#w;~

SGp¥ G

00SYOOPY







Fig. 18 TOOLS
Cutils

[#}]

4 7
Model
300F 400F 1600F
Ref No. Parts No, Description Q'ty 45 é 5: g EIE | E Remarks
21412
REf. No. Pidces No. Désignation Quant., 0 8 ¢ 1o40to0 0 Remarques
18- | 1329-906-001-10 BAG, TOOL 1 g1|o0 [ ) I VI 1
Pechette 4 outils
18- 2 V920-550-801-00 SP&NNER/HXIO [ gfolo)jo|0o|o 0
Cle plate
18- 3 V920~551-201-40 SPANNER/12x14 | ol0 ¢0{ojo oo
Cle plate
18- 4 V920-551-301-70 SP{%NNER/I(%XI? 1 ote(o|jofolo 0
Cl2 plate
18- 5 2130-93-210-00 SCREWDRIVER ASSY i 00 0tojof{olo
Tournevig
18- § 1352-906-002-00 FUNNEL. 1 ojofocjolo|ofo
Entennoit
18- 7 1396-906-001-00 PIPE/150 ] LI T I T I O O 0
Conduit

42



Fig. 19

REAR HITCH

Attelage arridre

2
Model
300F 400F |6Q0F
Ref No. Parts No. Description Q'ty E % % E % % E Remarks
REf. No Pidces No. Désignation Quant. 0 g e|jojojo o Remarques
[9- 1386-930-200-00 HITCH, R 1 0310 g0 010 0
Attelage ar
19- 2 V201 -261-010-50 ‘E}lOLT/MleI{)!i i 0 Bj{ojoro}o
8
19- 3 v401-360-010-00 WASHLR, SP/MI10 ] 0 0 0 610 0
Rondeble frein
19- 4 V300-260-010-00 NUT/MI0 1 a0 0j0 o 0
Ecrou
19- 5 v201-260-811-00 %QLT/MﬂXI 18 1 010 g1o 0 0 0
15
19- 6 V401-160-008-00 WASHER, SP/M8 1 0 0 0|0 o010 0
Rondelle freir
19- 7 Vv300-260-008-00 NUT/MB | glo|O0fjO0j0O{Q}O
Ecrou
19- 8 V411-260-008-00 WASHER /M8 2 0 0 [¢] 00 0
Rondelle
15- 9 V211-360-802-00 EQLT, W SEMS/MBX20 2 0 610|000
is
19-10 1390-931-20G-00 PIN, KING ASSY i ¢ |0 0 0 Q 0
Goupifle
19-11 1305-931-003-00 *PIN, HAIR [ eofgltol|o|lo]0]0
Attache beta

43



NUMERICAL

INDE X

Classees d'apres leur de code

Parts No. Ref  No. Parts No. Ref = No. Parts No. Ref  No.

Pidces No. Réf. No. Pigces No. REf. No. Pigces No. REf. No.
1100-401-001-00 10- 5 1372-121-215-00 9-31 1396-224-009-00 6-30
1100 -402 -001-00 10-13 1373-406-220-00 10-29 1396-224-011-00 5-19
1100 -404-002-00 10-23 1373-941-003-00 17-13 1396-224-011-00 6-21
1100-405-001-00 10-31 1373-941-004-00 17-16 1396-224-012-00 5-21
1102-311-001-00 9-37 1374-401-001-00 10- 4 1396-224-012-00 6-23
1102 -401-002-00 9-43 1376-402-003-00 10- 9 1396-229-001-00 7-7
1102-402-002-00 10-18 1376 -606-006-00 12-18 1396-229-002-00 7-8
1102-601-001-00 13-12 1381-202-002-00 3-20 1396~229-003-00 7-1
1102-601-200-00 13-10 1384-225-006-00 5-20 1396-229-004-00 7-3
1102-606 -001-00 13-14 1384-225-006-00 6-22 1396-229-005-00 7-25
1102-606-004 -00 13-23 1390-931-200-00 19-10 1396-230-001-00 7-14
1102-606-200-00 | 13-15 1392-606-001 -00 14-15 1396 -230-200-00 7-15
1102-611-006-00 15-32 1396-101-220-00 -1 1396-230-210-00 7-17
1102-901-002-00 16-16 1396-106-210-00 1- 8, 1396-230-220-00 7-22
1102-901-005-00 16-17 1396-106-210-00 2-78 1396-301-001-00 9-7
1102-901-006-00 16-18 1396 -111-200-00 1-12 1396 -301-002-00 9- 8
1103-903-001-00 17~ 4 1396-111-200-00 2-12 1396-301-006-00 9-17
1302-225-003-00 7- 6 1396 -121-001-00 1-13 1396-301-007-00 9-11
1305-241-001-00 8- 2 1396-201-002-00 3-25 1396-301-008-00 9-12
1305-931-003-00 19-11 1396-201-210-00 3-8 1396-301-230-10 9- 1
1310-241-003-00 8- 1 1396-202-001-00 3-5 1396-301-240-00 9- 2
1317-606-010-00 13-25 1396-203-210-00 3-26 1396-311-220-10 9-19
1324-205-002-00 3- 4 1396-203-220-10 3-28 1396-311-230-00 9-20
1324-957-012-00 16-14 1396 -216-001=00 4- 1 1396-311-240-00 9-21
1324-957-012-00 17-14 1396-216-002-00 4-2 1396-401-001-00 10-15
1326-401-007-00 10-27 1396-216-003-00 4- 8 1396-401-002-00 10-10
1329-201-003-00 3-3 1396-216-200-00 4-9 1396-401-200-10 10- 1
1329-241-400-00 8- 4 11396-217-005-00 6- 1 1396-401-210-00 10-12
1329-906-001-10 18- 1 1396-217-006-00 6- 2 13986-402-002-00 10-41
1331-253-300-00 8- 5 1396-217-007-00 6- 4 1396-403-001-10 1=-7
1341-735-001-00 5-30 1396-217-008-00 6-5 1396-403-002-00 11-1
1341-735-001-00 6-32 1396-217-009-00 6- 6 1396-403-220-00 11- 2
1362-106-002-00 1419 1396-218-003-00 6-12 1396-404-001-00 10-19
1362-106-002-00 2-9 1396-219-001-00 5-13 1396 -404-006-10 10-20
13562-217-004-00 L B- g 1396-219-001-00 6-14 1396-406-210-00 10-34
1352-217-004-00 6-~10 1396-219-004-00 6-15 1396 -406-220-00 10-35
13562-601-003-00 13-11 1396-219-005-00 6-16 1396-406-230-00 10-30
13562-601-003-00 15- 3 1396-221-001-00 5-18 1396-408-201-10 9-48
1352-906-002-00 18- 6 1396-221-001-00 6-20 1396-408-220-00 9-39
1359-403-003-00 7-19 1396-221-200-00 5-16 1396-408-230-00 9-44
1359-403-003-00 9-45 1396-221-200-00 6-18 1396-408-240-00 9-47
1364-216-003-10 4-3 1396-224-004-00 5-22 1396-601-001-00 12- 5
1364 -241-100-00 8- 3 1396-224-004-00 6-24 1396-601-001-00 13- 1
1364-311-200-00 9-22 1396-224-005-00 5-23 1396-601-001-00 14- 5
1364 -403-004-00 7-11 1396 -224-005-00 6-25 1396-601-002-00 12- 4
1364-403-005-10 11- 3 1396-224-006-00 5-24 1396-601-002-00 14~ 4
1364-404-001-00 10-25 1386-224-006-00 6-26 1396-601-002-00 15-24
1364 -404 -005-00 10-26 1396-224-007-00 5-25 1396 -601-200-00 12- 1
1365-224-002-00 6- 3 1396 -224 -007 -00 6-27 1396-601-200-00 14-1
1366-726 -006-00 2-22 1396-224-008-00 5-27 1396-606-001-10 14-7
1368-953-001-00 16-13 1396-224-008-00 6-29 1396-606-002-00 12-10
1369-703-013-00 [ 11- 6 1396-224-009-00 5-28 1396 -606-002-00 13- 2

47




l
1 Parts No. Ref  No. Parts No. Ref  No. Parts No. Ref  No.
REf, No. Piéces No. REf. No. Piéces No. Réf. No.

1396-606-002-00 14- 8 1397 -601-200-00 14-18 1398-901-006-00 17- 2
1396-206-003-00 12-1b 1397-606-200-10 14-19 1398-901-008-00 16- 3
1396-606-003-00 14-13 1397-612-002-00 15-41 1398-902-004-00 16-10
1396-606-200-10 14- 6 1397 -612-200-00 15-42 1398-902 -004-00 17-10
1396-606-210-10 12-12 1397 -613-002 -00 16-43 1398-902-005-00 16-19
1396-606-210-10 13- 4 1397-613-200-10 15-45 | 1407-111-001-00 4- 6
1396-606-210-10 14-10 1397-901-006-00 16~ 1-2 1425-621-004-00 14-21
1396-611-003-00 16-1 1397-901-006-00 17-1-2 1444-102-003-00 12-20
1396-611-004-00 16- 9 1397-901 -007 -00 16- 2-2 1444-102-003-00 13- 9
1396-611-200-10 16-'5 1397-901-007-00 17- 2-2 1444-102~003-00 14-17
1396-612-002-00 156-10 1397-902-002-00 16~ 8-1 1444-507-003-00 10-14
1396-612-200-00 % 15-40 1397-902-002-00 17-7-1 1544-616-011-00 15-18
1396-613-002-00 16-27 1398-101-210-00 2-1 1544-616-011-00 15-28
1396-613-003-00 12-3 1398-121-001-00 2-17 /2100-401-001-00 9-30
1396-613-003-00 14- 3 1398-121-210-00 4-23 (/7 2101~230-001-00 10- 8
1396-613-003-00 16-26 1398-121-230-00 2-16 2130-931-210-00 - 18-5
1396-613-004-00 15-29 1398-201-001-00 3-1 2704301 -027 -00 13-19
1396-613-005-00 15-23 1398-201-003-00 3=.7 ~ 2704-301-027-00 15-19
1396-613-200-00 15-30 1398-201-200-00 32 2706-501-003-00 12-13
1396-621-200-00 10-42 1398-202-001-00 3-11), 2706-501-003-00 13- 5
1396-901-006-00 16-1-1 1398-202-200-00 3-10 2706-501-003-00 14-11
1396-901-006-00 17- 141 1398-204-001-00 15-38 2706-501-004-00 12-14
1396-901-007-00 16- 2-1 1398-~204-200-20 | | 3-21 2706-501-004-00 13- 6
1396-901-007-00 17- 2-1 1398-204-210-20 3-22 2706-501-004-00 14-12
1396-902~001-00 16- 4 1398-216-005-00 4-22 3256-702-001-00 16- 2
1396-902-001-00 17- 3 1398-217-001-00 5- 2 3555-601-008-00 12-16
1396-802-007-00 16-11 1398-217-002-00 5- 3 3555-601-008-00 13- 7
1396-902-007-00 17-11 1398-217 -003-00 5- 4 3555-601-008-00 14-14
1396-902-008-00 16- 8 1398-217-210-00 5-1 3560-201-015-00 16-26
1396-902-008-00 17-7 1398-218-200-00 5-11 ‘3567 -402-004 -00 13-20
1396-902-009-00 16-12 1398-219-001-~00 5-14 3567 -402-004-00 16-12
1396-902-009-00 17-12 - 1398-229-001-00 7-2 3614-321-001-00 13-18
1396-902-023-00 16- 5 1398-229-002-00 7-4 3759-164-005-00 12-19
1396-902-024-00 16- 7/(| /" 1398-301-001-00 9-34 3759-164-005-00 13- 8 —
1396-902-025-00 16-10-1 1398-311-210-10 9-35 3759-164-005-00 14-16
1396-902-025-00 17-10-1 1398-311-220-00 9-36 7954-205-101-00 4-7
1396-902-026-00 16-15 1398-401-210-00 10-16
1396-802-026-00 17-15 1398-402-002-00 10-17
1396-902-027-00 17-5 1398-408-211-00 9-38
1396-902-028-00 17- 6 1398 -606-001-10 12- 9
1396-902-029-00 17- 8 1398 -606-002-00 12-17
1396-902-031 -00 17- 9 1398-606-004-00 13-24
1396-902-032-00 16~ 6 1398-606-200-00 12- 6
1396-902-033-00 16- 9 1398-611-001-00 15-33
1396-906-001-00 18- 7 1398-611-200-00 15-34
1396-911-002-00 16-20 1398-612-200-00 15-13
1396-911-003-00 16-21 1398-616-200-00 2-20
1396-911-004-00 16-22 1398-621-002-00 10-40
1396-930-200-00 19- 1 1398-621-200-00 10-39
1397-121-001-10 1-18 i 1398-901-005-00 16- 1
1397-201-002-00 3-30 || 1398 -901-005-00 17-1
1397-201-004-00 3-29 1 1398-901-006-00 16- 2

48






L

LABEL NATUPE!

5

Yvan Béal - 21, av. de I'Agriculture - B.P.16
Z.l. du Brézet - 53014 Clermont-Ferrand Cedex 2
Tél:04 73 91 93 51 - Télécopie: 04 T390 23 N
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. Clermont-Fd B 304 973 886 - S.A.S. ou copitol de 612 000 €



